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1 Summary of Test

1.1 Modification history of the test report

Document Number Modification History Issue Date

JPD-TR-22193-0 First Issue Refer to the cover page

1.2 Standards

CFR47 FCC Part 15 Subpart E

1.3 Test methods
ANSI C63.10-2013
KDB662911 D01 Multiple Transmitter Output v02r01
KDB789033 D02 General U-NII Test Procedures New Rules v02r01

1.4 Deviation from standards

None

1.5 List of applied test(s) of the EUT

Test item

. Test item Condition Result Remark
section

15.407(a) 26dB Bandwidth Conducted Puf;g’s"égnfmy -

15.407(a) Maximum Conducted Output Power Conducted PASS -

15.407(a) Peak Power Spectral Density Conducted PASS -

15.407(b) Radiated emissions

15.205 : . Radiated PASS -
15209 (Restricted Bands of Operation)
15.407(g) Frequency Stability Conducted PASS -
15.207 AC Power Line Conducted Emissions Conducted PASS -
ANSI C63.10, Reporting
Section 12.2 Duty Cycle Conducted Purposes only
1.6 Test information
None
1.7 Test set up
Table-top
1.8 Test period

8-October-2022 - 9-November-2022

TUV SUD Japan Ltd. page 30167
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2.1

Japan

Equipment Under Test

All information in this chapter was provided by the applicant.

EUT information

Applicant

Equipment Under Test (EUT)

Model number

Serial number

Trade name

Number of sample(s)
EUT condition
Power rating

Size

Environment
Terminal limitation

Hardware version
Software version
Firmware version

RF Specification

Protocol

Frequency range

Number of RF Channels

Modulation type

TUV SUD Japan Ltd.

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi,
Kanagawa, Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Mobile Phone

EB1146
354663600011776, 354663600011206, 354663600011222

Kyocera

3

Pre-Production

Battery: DC 3.87 V

(W) 69 mm x (D) 153 mm x (H) 8.9 mm
Indoor and Outdoor use

-20°C to 60°C

DMT

0.110Y0.9017.a
Not applicable

IEEES02.11a,
IEEES802.11n (HT20), IEEE802.11n (HT40)
IEEES02.11ac (VHT20), IEEE802.11ac (VHT40),
EEES02.11ac (VHT80)

IEEE802.11a/n (HT20) / IEEE802.11ac (VHT20): 5180 MHz-5320 MHz,
5500 MHz-5720 MHz

IEEE802.11n (HT40) / IEEE802.11ac (VHT40): 5190 MHz-5310 MHz, 5510
MHz-5710 MHz

IEEE802.11ac (VHT80): 5210 MHz, 5290 MHz, 5530 MHz, 5610 MHz,
5690MHz

IEEE8B02.11a/n (HT20) / IEEE802.11ac (VHT20): 20 Channels
IEEE802.11n (HT40) / IEEE8B02.11ac (VHT40): 10 Channels
IEEE802.11ac (VHT80): 5 Channels

IEEE802.11a/n/ac: OFDM (BPSK, QPSK, 16QAM, 64QAM,
256QAM)

Page 4 of 187
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Data rate I[EEE802.11a: 6,9, 12, 18, 24, 36, 48, 54 Mbps
IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65, 78, 86.5Mbps
I[EEE802.11n (HT20 SGI): 7.2, 14.4,21.7, 28.9, 43.3, 57.8, 65, 72.2, 86.7, 96.1Mbps
I[EEE802.11ac (VHT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65, 78, 86.5Mbps
I[EEE802.11ac (VHT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2, 86.6,
96.1Mbps
I[EEE802.11n (HT40 LGI): 13.5, 27, 40.5, 54, 81, 108, 121.5, 135, 162, 180Mbps
I[EEE802.11n (HT40 SGI): 15, 30, 45, 60, 90, 120, 135, 150, 180, 200Mbps
I[EEE802.11ac (VHT40 LGI): 13.5, 27, 40.5, 54, 81, 108, 121.5, 135, 162, 180Mbps
I[EEE802.11ac (VHT40 SGI): 15, 30, 45, 60, 90, 120, 135, 150, 180, 200Mbps
I[EEE802.11ac (VHT80 LGI): 29.5,58.5, 87.8, 117, 175.5, 234, 263.3, 292.5, 351,
390Mbps
IEEE802.11ac (VHT80 SGI): 32.5, 65, 97.5, 130, 195, 260, 292.5, 325, 390,
433.3Mbps

Channel separation IEEEB02.11a/n(HT20) / IEEE802.11ac (VHT20): 20 MHz
IEEE802.11n (HT40) / IEEE802.11ac (VHT40): 40 MHz
IEEE802.11ac (VHT80): 80 MHz

Conducted power 15.588 mW (IEEE802.11a)
13.957 mW (IEEE802.11n: HT20)
16.188 mW (IEEE802.11n: HT40)
15.321 mW (IEEE802.11ac: VHT80)
Antenna type Internal antenna

Antenna gain 5.15-5.35 GHz band: 1.1 dBi
5.47-5.725 GHz band: 0.6 dBi

2.2 Modification to the EUT

The table below details modifications made to the EUT during the test project.

Modification State ‘ Description of Modification ‘ Modification fitted by ‘ Date of Modification

Model: EB1146, Serial Number: 354663600011776, 354663600011206, 354663600011222

0 ‘ As supplied by the applicant ‘ Not Applicable ‘ Not Applicable

2.3 Variation of family model(s)
2.3.1 List of family model(s)

Not applicable

2.3.2 Reason for selection of EUT

Not applicable

TUV SUD Japan Ltd. Page 5. 187
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Operating channels and frequencies

[IEEES02.11a/n (HT20) / IEEE802.11ac (VHT20

]

Japan

Channel Frequency [MHZ]
36 5180
40 5200
44 5220
48 5240
52 5260
56 5280
60 5300
64 5320
100 5500
104 5520
108 5540
112 5560
116 5580
120 5600
124 5620
128 5640
132 5660
136 5680
140 5700
144 5720

IEEE802.11n (HT40) / IEEE802.11ac (VHT40)]

Channel Frequency [MHZ]
38 5190
46 5230
54 5270
62 5310
102 5510
110 5550
118 5590
126 5630
134 5670
142 5710

[IEEE802.11ac (VHT80)]

Channel Frequency [MHZ]
42 5210
58 5290
106 5530
122 5610
138 5690

TUV SUD Japan Ltd.
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2.5 Description of test mode
The EUT had been tested under operating condition.
There are three channels have been tested as following:
IEEE802.11a/n (HT20) IEEE802.11n (HT40) IEEE802.11ac (HT80)
Band IEEE802.11ac (VHT20) IEEE802.11ac (VHT40)
Frequency Frequency Frequency
Channel [MHZ] Channel [MHZ] Channel [MHZ]
36 5180 38 5190 42 5210
Slorz 40 5200 i i ; i
48 5240 46 5230 - -
53 GHz 52 5260 54 5270 58 5290
Band 56 5280 - - - -
64 5320 62 5310 - -
100 5500 102 5510 106 5530
5.6 GHz 116 5580 110 5550 122 5610
Band 140 5700 134 5670 138 5690
144 5720 142 5710 - -

The pre-test has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates.

Band Modulation Type Data Rate

IEEE802.11a: OFDM 6Mbps
IEEE802.11n (HT20): OFDM MCSO (6.5Mbps)
5.2 GHz Band IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (VHT80): OFDM MCSO0 (29.5Mbps)

IEEE802.11a: OFDM 6Mbps
IEEE802.11n (HT20): OFDM MCSO (6.5Mbps)
5.3 GHz Band IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (VHT80): OFDM MCSO0 (29.5Mbps)

IEEE802.11a: OFDM 6Mbps
IEEE802.11n (HT20): OFDM MCSO (6.5Mbps)
5.6 GHz Band IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (VHT80): OFDM MCSO0 (29.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z
to compare the level, and the maximum noise.

The worst emission was found in Z-axis and the worst case recorded.

Pre-scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports.

TUV SUD Japan Ltd.
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Operating flow

- Tx mode
i)  Test program setup to the Software
i) Selecta Test mode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
iii) Start test mode

- Rx mode
i)  Test program setup to the Software
i) Selecta Test mode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
iii) Start test mode

TUV SUD Japan Ltd. page 80f 167
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3 Configuration of Equipment

Numbers assigned to equipment on the diagram in “3.3 System configuration” correspond to the lists in “3.1
Equipment used” and “3.2 Cable(s) used”.

This test configuration is based on the manufacture’s instruction.

Cabling and setup(s) were taken into consideration and test data was taken under worse case condition.

3.1 Equipment used
No. Equipment Company Model No. Serial No. FCCID/DoC | Comment
354663600011776,
1 | Mobile Phone KYOCERA EB1146 354663600011206, | JOYEB1146 EUT
354663600011222
2 | AC Adapter KDDI 0602PQA N/A N/A *
*. AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Cable Length[m] Shield Connector Comment
a | USB cable (for AC Adapter) 1.5 No Plastic *
*. AC power line Conducted Emission Test.
3.3 System configuration
1. Mobile Phone
(EUT)
a. # 2. AC Adapter AC 120 V

USB Type-C 60 Hz

# . Un-detachable cable

TUV SUD Japan Ltd. Page 90f 167
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4 Test Result

4.1 26dB Bandwidth and 99% Occupied Bandwidth
411 Measurement procedure
[FCC 15.407(a), KDB 789033 D02, Section C, D]

The 26dB bandwidth and 99% occupied bandwidth is measured with a spectrum analyzer connected to the
antenna terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

- RBW=200 kHz/430 kHz/820 kHz, VBW=620 kHz/1.3 MHz/2.4 MHz, Span=40 MHz/80 MHz/160 MHz
Sweep=auto, Detector=Peak, Trace mode=Max hold

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band, 5.8 GHz Band

The test mode of EUT is as follows.

- Tx mode

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

4.1.2 Limit

None

TUV SUD Japan Ltd. Page 100 187




Document Number: JPD-TR-22193-0

4.1.3 Measurement result

Date
Temperature
Humidity
Test place

8-November-2022
21.0 ['C]

36.8 [%0]

Shielded room No.4

Test engineer

Kazunori Saito

Japan

; 99% Occupied
Mode Band | Channel Fr?&ll‘_'ezr;cy 26d B(Il\:’/ﬁl_?z(j)w'dth ba(n'\m;nh
36 5180 20.024 16.4682
55;';2 40 5200 19.887 16.4006
48 5240 19.879 16.4297
52 5260 19.933 16.4008
202110 >36hz 56 5280 20.042 16.3834
64 5320 19.711 16.3881
100 5500 19.681 16.4153
5.6GHz 116 5580 19.870 16.4389
Band 140 5700 19.656 16.4030
144 5720 19.741 16.4246
Mode Band Channel | Freduency 26dB bandwidth gglg/gr%t\i\(/:igﬁ'ined
(MHz) (MHz) (MHz)
36 5180 20.196 17.5296
55;'32 40 5200 20.276 17.5505
48 5240 20.127 17.5431
52 5260 20.126 17.5332
802.11n 5§;’;Z 56 5280 20.091 17.5647
(20MHz) 64 5320 20.223 17.5389
100 5500 20.009 17.5594
5.6GHz 116 5580 20.169 17.5307
Band 140 5700 20.204 17.5666
144 5720 20.018 17.5286

TUV SUD Japan Ltd.
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; 99% Occupied
Mode Band | Channel | Freduency | 26dB bandwidth bandwidth
(MHZ) (MHZ) (MHz)
5.9GHz 38 5190 40.544 35.9551
Band 46 5230 40.643 35.9565
5.3GHz 54 5270 40.354 35.9849
802.11n Band 62 5310 40.625 35.9612
(40MHz) 102 5510 40.529 35.9641
5.6GHz 110 5550 40.393 35.9432
Band 134 5670 40.545 36.0389
142 5710 40.413 36.0091
; 99% Occupied
Mode Band | Channel | Freduency | 26dB bandwidth bandwidth
(MHZ) (MHZ) (MHz)
5.2GHz
Band 42 5210 80.843 75.1469
802 11ac 5;;'32 58 5290 80.796 75.1002
(80MHz)
106 5530 81.085 75.1313
5.6GHz 122 5610 80.743 75.1194
Band
138 5690 80.707 75.1625

TUV SUD Japan Ltd. Page 120187
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4.1.4 Trace data

[IEEE802.11a]
(5.2 GHz Band)

Channel: 36
= Agilent
#Res @ kHz a 5
Occupied Bandwidth Occ BH % Pur
16.4682 MHz x dB
Transmit Freq Error 1
% dB Bandwidth 2
Channel: 40
3 Agilent
3 pln
Occupied Bandwidth Occ BH % Pur
16.4006 MHz x dB
Transmit Freq Error
% dB Bandwidth
Channel: 48

s Agilent

tRes
Occupied Bandwidth Occ BH % Pur
16.4297 MHz % db

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd.
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(5.3 GHz Band)

Channel: 52
45 Agilent
#Atten
Occupied Bandwidth Occ BH % Pur
16.4808 MHz % db
Transmit Freq Error
% dB Bandwidth
Channel: 56
Agilent
#UBH
Occupied Bandwidth Occ BH % Pur
16.3834 MHz ® dB
Transmit Freq Error
% dB Bandwidth
Channel: 64

4% Agilent

#Atten

(L

et A,

Occupied Bandwidth Occ BH % Pur
16.3881 MHz x db

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd. Page 14 of 187
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(5.6 GHz Band)
Channel: 100

45 Agilent

#Atten

Occupied Bandwidth
16.4153 MHz

Transmit Freq Error
% dB Bandwidth

Channel: 116

Agilent

Occupied Bandwidth
16.4389 MHz

Transmit Freq Error
% dB Bandwidth

Channel: 140

4% Agilent

#Atten

Occupied Bandwidth
16.4030 MHz

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd.

+\BH

Japan

Occ BH % Pur
% dB

T
el ‘\J\‘IJL’LVN\..__‘

Occ BH % Pur
% dB

A,

Occ BH % Pur
% dB

Page 15 of 187
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(5.6 GHz Band)
Channel: 144

i Agilent

I

A
o AR AT

Occupied Bandwidth
16.4246 MHz

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd.

Occ BH % Pur
% dB
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[IEEE802.11n (HT20)]
(5.2 GHz Band)
Channel: 36

45 Agilent

e
Y

Occupied Bandwidth
175296 MHz

Transmit Freq Error
% dB Bandwidth

Channel: 40

Agilent

#UBH

Occupied Bandwidth
17.5505 MHz

Transmit Freq Error 11
% dB Bandwidth

Channel: 48

4% Agilent

#Atten

Occupied Bandwidth
175431 MHz

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd.

Japan

WAL
LR '-“‘n""u"'v‘
N

Occ BH % Pwr
% dB

Occ BH % Pur
% dB

Ao

Occ BH % Pur
% dB

Page 17 of 187



Document Number: JPD-TR-22193-0

Japan
(5.3 GHz Band)
Channel: 52
45 Agilent
#Htten
Occupied Bandwidth Occ BH % Pur
175332 MHz x dB
Transmit Freq Error
% dB Bandwidth
Channel: 56
Agilent
Occupied Bandwidth Occ BH % Pur
17.5647 MHz x dB
Transmit Freq Error
% dB Bandwidth
Channel: 64

4% Agilent

#Atten

Occupied Bandwidth Occ BH % Pur
175389 MHz x dB

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd. Page 18 of 187
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(5.6 GHz Band)
Channel: 100

45 Agilent

Occupied Bandwidth
17.5594 MHz

Transmit Freq Error
% dB Bandwidth

Channel: 116

Agilent

Occupied Bandwidth
17.5307 MHz

Transmit Freq Error G
% dB Bandwidth

Channel: 140

4% Agilent

#Atten

Occupied Bandwidth
17.5666 MHz

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd.

Occ BH % Pur
% dB

Fa

L -
]

Occ BH % Pur
% dB

Occ BH % Pur
% dB

el
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(5.6 GHz Band)

Channel: 144

45 Agilent

e Ty o
KGN Py

Occupied Bandwidth
175286 MHz

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd.

‘f‘aﬁ,,

l\‘ )
Pt e
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[IEEE802.11n (HT40)]
(5.2 GHz Band)
Channel: 38

Channel: 46

45 Agilent

T

X
Occupied Bandwidth
35.9551 MHz

Transmit Freq Error
% dB Bandwidth

% Agilent

Occupied Bandwidth
35.9565 MHz

Transmit Freq Error 1
% dB Bandwidth

TUV SUD Japan Ltd.

4WBW 1.

#¥EH 1.3 |

Occ BH % Pwr
% dB

pln

Occ BH % Pur
% dB

Page 21 of 187
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(5.3 GHz Band)
Channel: 54

Channel: 62

i Agilent

#Htten

Occupied Bandwidth
35.9849 MHz

Transmit Freq Error
% dB Bandwidth

Agilent

Occupied Bandwidth
35.9612 MHz

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd.

e,

Occ BH % Pwr
% dB

Occ BH % Pur
% dB

Mt

v,

Page 22 of 187

Japan




Document Number: JPD-TR-22193-0

(5.6 GHz Band)

Channel: 102
45 Agilent
#Atten
5 BH 4
Occupied Bandwidth
35.9641 MHz
Transmit Freq Error  1.569
% dB Bandwidth
Channel: 110
Agilent
4
Occupied Bandwidth
35.9432 MHz
Transmit Freq Error
% dB Bandwidth
Channel: 134

i Agilent

#Atten

430 kH:

Occupied Bandwidth
36.0389 MHz

Transmit Freq Error -
% dB Bandwidth

TUV SUD Japan Ltd.

Japan

\
g A

Vi)

Occ BH % Pur
% dB -

* ""’L‘"'-’Wh".w‘-'r'. Wi

Occ BH % Pur
% dB

Occ BH % Pur
% dB -
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(5.6 GHz Band)
Channel: 142

45 Agilent

4WBW 1.

Occupied Bandwidth Occ BH % Pur
36.0091 MHz % db

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd. Page 24 of 187
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[IEEE802.11ac (HT80)]
(5.2 GHz Band)
Channel: 42

i Agilent

L
| e
b

by
. ‘“"ﬁ“’w"‘"‘"""""-‘V‘l-'m\_ n

pln

Occupied Bandwidth Occ BH % Pur
75.1469 MHz x dB

Transmit Freq Error 4
% dB Bandwidth

(5.3GHz Band)
Channel: 58

Agilent

f

/ !
> .w'J )\ <«
I

\
ol ol
B T ey WY ¥

R, ilinetd

#YEH 2.4 MHz Sweep 1 1

Occupied Bandwidth Occ BH % Pur
75.1002 MHz x dB

Transmit Freq Error
% dB Bandwidth

(5.6 GHz Band)
Channel: 106

i Agilent

f
Jn bl
v o ot el Talvy el i b

pln

Occupied Bandwidth Occ BH % Pur
75.1313 MHz % db

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd.
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(5.6 GHz Band)

Channel: 122
i Agilent
.-.n,-,.pk«1#11|¢h,¢\'|\-‘,~‘-“n‘r"'r"“" 4
Occupied Bandwidth
75.1194 MHz
Transmit Freq Error
% dB Bandwidth
Channel: 138

% Agilent

e

L. M,.mw.J.;..,va.Jub.-";L.V“I

Occupied Bandwidth
75.1625 MHz

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd.

pln

Occ BH % Pur
% dB

i
|\I ra

"
L ST ST

Occ BH % Pur
% dB
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4.2 Maximum Conducted Output Power

4.2.1 Measurement procedure

[FCC 15.407(a), KDB 789033 D02, Section E.2.b) Method SA-1, d) Method SA-2]

The peak power is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;
- RBW=1MHz, VBW=3MHz, Span=35MHz/70MHz/140MHz, Sweep=auto,
Detector=RMS, Trace mode=Averaging
The EUT was set to operate with following conditions.
- 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
The test mode of EUT is as follows.
- Tx mode

- Test configuration

Spectrum

EUT Attenuator Analyzer
Coaxial cable

4.2.2 Limit

(1) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output power
over the frequency band of operation shall not exceed 250mW provided the maximum antenna gain does
not exceed 6 dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency band of operation shall not exceed the lesser of 250mW or 11dBm + 10logB, where B is the
26dB emission bandwidth in megahertz.

(3) For the 5.725-5.85 GHz bands, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W.
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<Output Power Limit Calculation>
Power Limit Calculated Antenna Determined
Band Mode (MW) Limit Gain Limit
(dBm) (dBi) (dBm)
802.11a
802.11n
5.2GHz HT20
Band 802.11n 250 23.97 1.1 23.97
HT20
802.11ac
HT80
Po‘évrﬁ(/\ll')lm't Calculated Antenna Determined
Band Mode Least 26dBc BW Limit Gain Limit
(MH2) (dBm) (dBi) (dBm)
250 23.97
802.11a 21,893 24,40 23.97
802.11n 250 23.97 93.97
5.3GHz HT20 22.004 24.43 11 '
Band 802.11n 250 23.97 ) 23.97
HT20 40.741 27.10 '
802.11ac 250 23.97
HT80 82.602 30.17 23.97
Po‘évrﬁ(/\ll')lm't Calculated Antenna Determined
Band Mode Least 26dBc BW Limit Gain Limit
(MH2) (dBm) (dBi) (dBm)
250 23.97
802.11a 21957 447 23.97
802.11n 250 23.97 23.97
5.6GHz HT20 22.020 24.43 06 '
Band 802.11n 250 23.97 ) 2397
HT20 41.340 27.16 '
802.11ac 250 23.97
HT80 83372 30.21 23.97
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4.2.3 Measurement result

Date :  8-November-2022
Temperature . 21.0 ['C]
Humidity . 36.8 [%] Test engineer :
Test place :  Shielded room No.4 Kazunori Saito
Duty Cycle
. Test Test
Mode | Channel Fr?&i‘ezgcy R(%aédr:qn)g On On+Off (%%'; Result | Result
Time(ms) | Time(ms) X (dBm) |  (mW)
36 5180 10.94 11.050 12.735
40 5200 11.05 1.376 1.412 0.975 0.110 11.160 13.062
58 5240 11.15 11.260 13.366
52 5260 10.59 10.700 11.749
56 5280 10.75 1.394 1.430 0.975 0.110 10.860 12.190
802.11a
64 5320 10.83 10.940 12.417
100 5500 11.79 11.918 | 15.552
116 5580 11.80 11.928 15.588
1.342 1.382 0.971 0.128
140 5700 11.48 11.608 14.481
144 5720 11.40 11.528 14.217
Duty Cycle
: Test Test
Mode | Channel Fr?&?_'ezr)lcy R(Zaédr;]n)g On On+Off X (%%'; Result | Result
Time(ms) | Time(ms) (dBm) | (mW)
36 5180 10.78 10.899 12.300
40 5200 10.39 1.288 1.324 0.973 0.119 10.509 11.243
58 5240 10.46 10.579 11.426
52 5260 9.97 10.089 10.207
802.11n 56 5280 10.62 1.392 1.430 0.973 0.119 | 10.739 | 11.855
(20MHz) 64 5320 10.23 10.349 | 10.837
100 5500 11.19 11.318 13.546
116 5580 11.14 11.268 13.391
1.260 1.298 0.971 0.128
140 5700 11.32 11.448 13.957
144 5720 11.28 11.408 13.829

Notel: X = On time / (On + Off time), DCF=10log (1/x)
Note2: Test Result=Reading + DCF
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Duty Cycle

. Test Test
Mode | Channel Fr?&?_'ezr)lcy R(Zaédr;]n)g On On+Off N (%%'; Result | Result
Time(ms) | Time(ms) (dBm) | (mW)
38 5190 10.80 11.041 12.709

0.636 0.672 0.946 0.241
46 5230 10.87 11.111 12.915
54 5270 10.46 10.701 11.752

0.636 0.672 0.946 0.241
802.11n 62 5310 10.70 10.941 12.419
(40MHz) | 102 5510 11.67 11.902 | 15.495
110 5550 11.86 12.092 16.188

0.637 0.672 0.948 0.232
134 5670 11.35 11.582 14.395
142 5710 11.38 11.612 14.494

Duty Cycle

. Test Test
Mode | Channel Fr?&i‘ezgcy R(%aédr:qn)g On On+Off [(?jg; Result | Result
Time(ms) | Time(ms) X (dBm) | (mW)
42 5210 10.54 0.325 0.360 0.903 0.443 10.983 12.540
58 5290 10.20 0.325 0.360 0.903 0.443 10.643 11.596
?ggd’i’é; 106 5530 11.41 0.324 0.359 0.903 0.443 11.853 15.321
122 5610 11.29 0.315 0.352 0.895 0.482 11.772 15.038
138 5690 10.94 0.324 0.359 0.903 0.443 11.383 13.750

Notel: X = On time / (On + Off time), DCF=10log (1/x)
Note2: Test Result=Reading + DCF
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4.2.4 Trace data

[IEEE802.11a]
(5.2 GHz Band)

Channel: 36
% Agilent
f
Channel Power
10.94 dBm /20.024@ MHz
Channel: 40
i Agilent
¥
YBH 3 MHz
Channel Power
11.85 dBm /19.887@ MHz
Channel: 48

s Agilent

s 1 M
Channel Power

11.15 dBm /19.8798 MHz

TUV SUD Japan Ltd.

Power Spectral Density

-62.88 dBm/Hz

Power Spectral Density

-61.94 dBm/Hz

Power Spectral Density

-61.83 dBm/Hz
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(5.3 GHz Band)

Channel: 52
i Agilent
Channel Power Power Spectral Density
18.59 dBm /19.9330 MHz -62.41 dBm/Hz
Channel: 56
% Agilent
}r"' -w""’“"""""""""""'"""""“'“"‘"""‘"""’““‘“‘"“""—vv-wm,,‘\.
pt:
Channel Power Power Spectral Density
18.75 dBm /20.8420 MHz -62.27 dBm/Hz
Channel: 64

45 Agilent

iy
e

Channel Power Power Spectral Density

108.83 dBm /19.7118 MHz -62.11 dBm/Hz
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(5.6 GHz Band)
Channel: 100
45 Agilent
i
\""W"“‘*-""““-a\mf
Channel Power Power Spectral Density
11.79 dBm /19.6810 MHz -61.15 dBm/Hz
Channel: 116
% Agilent
Channel Power Power Spectral Density
11.80 dBm /19.870@0 MHz -61.18 dBm/Hz
Channel: 140

i Agilent

A
UV oty

[

s 1 M
Channel Power Power Spectral Density

11.48 dBm /19.656@ MHz -61.45 dBm/Hz

TUV SUD Japan Ltd. page 33 of 187




Document Number: JPD-TR-22193-0

(5.6 GHz Band)
Channel: 144

45 Agilent

#Atten 30 dB

A Rt

VBH 3 MHz
Channel Power

11.40 dBm /19.7418 MHz

TUV SUD Japan Ltd.

Power Spectral Density

-61.55 dBm/Hz
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[IEEE802.11n (HT20)]
(5.2 GHz Band)
Channel: 36

Agilent
#Htten 38 dB

g ey

.4""“\"

WBH 3 MHz
Channel Power Power Spectral Density

10.78 dBm /20.196@ MHz -62.28 dBm/Hz

Channel: 40

% Agilent

#Atten 30 dB

s

T L
e B A S

H1MH YBH 3 MHz
Channel Power Power Spectral Density

10.39 dBm /20.2760 MHz -62.68 dBm/Hz

TUV SUD Japan Ltd.
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(5.2 GHz Band)
Channel: 48

45 Agilent

[

s 1 M
Channel Power Power Spectral Density

10.46 dBm /20.127@ MHz -62.58 dBm/Hz

(5.3 GHz Band)

Channel: 52
= Agilent
Channel Power Power Spectral Density
997 dBm /20.126@ MHz -63.07 dBm/Hz
Channel: 56

45 Agilent

Channel Power Power Spectral Density

18.62 dBm /20.0918 MHz -62.41 dBm/Hz
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(5.3 GHz Band)
Channel: 64

i Agilent

Channel Power Power Spectral Density

108.23 dBm /20.2238 MHz -62.83 dBm/Hz

(5.6 GHz Band)

Channel: 100
2 Agilent
pt:
Channel Power Power Spectral Density
11.19 dBm /20.009@ MHz -b1.82 dBm/Hz
Channel: 116

i Agilent

ap et A g, s e
A ey

Channel Power Power Spectral Density

11.14 dBm /20.1698 MHz -61.90 dBm/Hz
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(5.6 GHz Band)

Channel: 140
%= Agilent
Channel Power Power Spectral Density
11.32 dBm /20.2040 MHz -61.74 dBm/Hz
Channel: 144

= Agilent

T il L S

/

PMN‘_'LN.._J‘J_,,M»‘.M"

Channel Power Power Spectral Density

11.78 dBm /20.8180 MHz -61.73 dBm/Hz
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[IEEE802.11n (HT40)]
(5.2 GHz Band)
Channel: 38

(5.2 GHz Band)
Channel: 46

(5.3 GHz Band)
Channel: 54

TUV SUD Japan Ltd.

Japan

i Agilent

¥

———
| I

e
e L S

Channel Power

10.80 dBm /408.5448 MHz

Power Spectral Density

-65.28 dBm/Hz

% Agilent

P e

/ b

r -
i

¥
e
Lyt T

Channel Power

10.87 dBm /40.6430 MHz

Power Spectral Density

-65.22 dBm/Hz

45 Agilent

J
=

e kil Bl e Sl O

W1 M
Channel Power

10.46 dBm /40.3548 MHz

Power Spectral Density

-65.60 dBm/Hz
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(5.3 GHz Band)
Channel: 62

i Agilent

#Atten 30 dB

——
| e i

1p

Channel Power Power Spectral Density

18.70 dBm /40.6250 MHz -65.39 dBm/Hz

TUV SUD Japan Ltd.
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(5.6 GHz Band)
Channel: 102

i Agilent

Channel Power Power Spectral Density

11.67 dBm /40.5290 MHz -64.41 dBm/Hz
Channel: 110

% Agilent

Channel Power Power Spectral Density

11.86 dBm /48.393@ MHz -64.20 dBm/Hz
Channel: 134

45 Agilent

_.;.,..u,.hhw.b.---w-'“""w

5.
iH 1 MHz
Channel Power Power Spectral Density

11.35 dBm /408.5450 MHz -64.73 dBm/Hz
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(5.6 GHz Band)
Channel: 142

i Agilent

#Atten 30 dB

| et
e ettt penesessentyl 'u" Wm"'"""""a

¥
it
AL

1p

Channel Power Power Spectral Density

11.38 dBm /40.4138 MHz -64.69 dBm/Hz

TUV SUD Japan Ltd.
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[IEEE802.11ac (HT80)]
(5.2 GHz Band)
Channel: 42

i Agilent

R e ksl
B

Irenanrrmph st s

Channel Power Power Spectral Density

18.54 dBm /80.8430 MHz -68.53 dBm/Hz

(5.3GHz Band)
Channel: 58

2 Agilent

e s, | s
R wal

i1 M
Channel Power Power Spectral Density

10.2@ dBm /80.7960 MHz -68.87 dBm/Hz

(5.6 GHz Band)
Channel: 106

i Agilent

T A b,

= e
I gpetiagii s Lt TN R

Channel Power Power Spectral Density

11.41 dBm /81.085@ MHz -67.68 dBm/Hz
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(5.6 GHz Band)

Channel: 122
i Agilent
Channel Power Power Spectral Density
11.29 dBm /80.7430 MHz -67.78 dBm/Hz
Channel: 138

= Agilent

Channel Power Power Spectral Density

10.94 dBm /80.7070 MHz -68.13 dBm/Hz
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4.3 Peak Power Spectral Density
4.3.1 Measurement procedure

[FCC 15.407(a), KDB 789033 D02, Section F]

The peak power spectral density is measured with a spectrum analyzer connected to the antenna terminal,
while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

- RBW=1 MHz, VBW=3 MHz, Span=25 MHz/50 MHz/100 MHz, Sweep=Auto,
Detector=RMS, Trace mode=Averaging

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band, 5.8 GHz Band

The test mode of EUT is as follows.

- Tx mode

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

4.3.2 Limit

(1) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral density
shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6
dBi are used, the peak power spectral density shall be reduced by the amount in dB that directional gain of
the antenna exceeds 6dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum power spectral density shall not exceed
11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, the
peak power spectral density shall be reduced by the amount in dB that directional gain of the antenna
exceeds 6 dBi.

(3) For the 5.725-5.85 GHz bands, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB that
directional gain of the antenna exceeds 6 dBi.

However, fixed point-to-point U-NII devices operating in this band may employ transmitting antennas with
directional gain greater than 6dBi without any corresponding reduction in transmitter conducted power. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems, omnidirection applications, and
multiple collocated transmitters transmitting the same information. The operator of the U-NII device, or if the
equipment is professionally installer, is responsible for ensuring that systems employing high gain directional
antennas are used exclusively for fixed, point-to-point operations.

TUV SUD Japan Ltd. Page 45 of 167




Document Number: JPD-TR-22193-0

Japan

<Peak Power Spectral Density Limit Calculation>

Band Limit Antenna Gain Determined Limit
(dBm) (dBi) (dBm)
5.2, 5.3 GHz Band 11 1.1 12.1 dBm/MHz
5.6 GHz Band 11 0.6 11.6 dBm/MHz
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4.3.3 Measurement result

Date :  8-November-2022
Temperature . 21.0 ['C]
Humidity . 36.8 [%] Test engineer
Test place . Shielded room No.4 Kazunori Saito
Duty Cycle
. Test
Frequency | Reading DCF
Mode Channel (MH2) (dBm) on On+Off X (dB) Result
Time(ms) | Time(ms) (dBm)
36 5180 0.629 0.739
40 5200 0.728 1.376 1.412 0.975 0.110 0.838
48 5240 1.047 1.157
52 5260 0.657 0.767
56 5280 0.457 1.394 1.430 0.975 0.110 0.567
802.11a
64 5320 0.684 0.794
100 5500 1.590 1.718
116 5580 1.833 1.961
1.342 1.382 0.971 0.128
140 5700 2.003 2.131
144 5720 1.841 1.969
Duty Cycle
. Test
Frequency | Reading DCF
Mode Channel (MHz) (dBm) on On+Off X (dB) RdeBsuIt
Time(ms) | Time(ms) (dBm)
36 5180 0.413 0.532
40 5200 0.346 1.288 1.324 0.973 0.119 0.465
48 5240 0.568 0.687
52 5260 0.501 0.620
802.11n 56 5280 0.466 1.392 1.430 0.973 0.119 0.585
(20MHz) 64 5320 0.336 0.455
100 5500 1.738 1.866
116 5580 1.686 1.814
1.260 1.298 0.971 0.128
140 5700 1.761 1.889
144 5720 1.675 1.803

Note 1: X = On time / (On + Off time), DCF=10log (1/x)
Note 2: Test Result = Reading + DCF
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Duty Cycle
. Test

Frequency | Reading DCF
Mode Channel (MHz) (dBm) on On+Off X (dB) RdeBsuIt
Time(ms) | Time(ms) (dBm)
38 5190 -2.104 -1.863

0.636 0.672 0.946 0.241
46 5230 -2.040 -1.799
54 5270 -2.447 -2.206

0.636 0.672 0.946 0.241
802.11n 62 5310 -2.361 -2.120
(40MHz) 102 5510 -1.521 -1.289
110 5550 -1.322 -1.090

0.637 0.672 0.948 0.232
134 5670 -1.409 -1.177
142 5710 -1.127 -0.895

Duty Cycle
. Test

Frequency | Reading DCF
Mode Channel (MH2) (dBm) on on+Off X (dB) Rdesult
Time(ms) | Time(ms) (dBm)
42 5210 -5.751 0.325 0.360 0.903 0.443 -5.308
58 5290 -5.800 0.325 0.360 0.903 0.443 -5.357

802.11ac

(80MHz) 106 5530 -4.395 0.324 0.359 0.903 0.443 -3.952
122 5610 -4.905 0.324 0.359 0.903 0.443 -4.462
138 5690 -4.496 0.315 0.352 0.895 0.482 -4.014

Note 1: X = On time / (On + Off time), DCF=10log (1/x)

Note 2: Test Result = Reading + DCF

TUV SUD Japan Ltd.
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4.3.4 Trace data

[IEEE802.11a]
(5.2 GHz Band)

Channel: 36
&% Agilent
.mwnwwm\w-v«wwﬂ“‘-”“‘” ’“‘“""“"*’M*""“é"‘"‘““""’h" L ST
5.18115008@ GHz
0.629 dBm
Channel: 40
Marker
5.281475080 GHz
@.728 dBm
Channel: 48

#Htten

1

-0-4,uﬂ-:wtnunw-!'~"*-*““’“‘g““~-“""""”***'****ﬂ»aw.\u...hr‘.u
,

5.239875000 GHz
1.047 dBm
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(5.3 GHz Band)
Channel: 52
Agilent
,..‘.-t»uw—"*“““"“""‘"""*"'h.g”""""w'm'”"""""‘""‘"'“”“‘W“hwn*,...
5.259025008 GHz
@.657 dBm
Channel: 56
"r“"o.‘ﬂi(‘
T,:m Marker
5.281250000 GHz
0.457 dBm
Channel: 64

1

5.321075000 GH=z
0.684 dBm
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(5.6 GHz Band)
Channel: 100
Agilent
Mw«nwc-n'\‘“'*“"""‘"‘"““""?""""W”'"'”'M%‘“““"‘""”‘Wfﬂ~-»-lw--a..
5.498175008 GHz
1.598 dBm
Channel: 116
M.»n.pmw«w"*"-""“""""""&"“'*"'" i LT
5578950000 GHz
1.833 dBm
Channel: 140

1

e |5.701025000 GHz
2,003 dBm
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(5.6 GHz Band)
Channel: 144

#Atten

oS w,,.q,,,«.»kw4,4...“,.,,..«.;2..-‘»1»».-.\--» T

Marker
5.7212725000 GHz
1.841 dBm

#\Bl 3 MHz
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[IEEE802.11n (HT20)]
(5.2 GHz Band)

Channel: 36
Agilent
’M,...‘h(—«""“"' o~ *'N_.'ﬂ""-4-1'«)1"’""“ﬂ'u"n‘;Q-A‘“f“‘wWMwM‘ﬂ-ﬂv\Ma,k\*,.,’.mh,ﬂh
4
Marker
5.180900008 GHz
0.413 dBm
#UBH 3
Channel: 40
...mu-'ﬂl.w--»v.-.wy,.w-»*u»..mwpw;g.\mqvw"' leMp.MIHWL.WAM‘MM’W‘um
Marker
5199100008 GHz
0.346 dBm
#UBH 3
Channel: 48

1

g e A T

Marker
5.241175000 GHz
0.568 dBm

B 3 MHz
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(5.3 GHz Band)
Channel: 52

Agilent

1
2,

BT e T
R - f"-‘-.“,,_".m
\

Y

Marker
5.259050000 GHz
0.501 dBm

#\Bl 3 MHz

Channel: 56

1

e S EIPU  B———
u-v"”"‘”""'“’" e PRt s
i

/
o

15279875000 GHz
0.466 dBn

4UBW

Channel: 64

1
R ISR s S B
o e P ETR e T S—
b ,
.

A

5.321250000 GH=z
0.336 dBm

4UBW
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(5.6 GHz Band)
Channel: 100
Agilent
. W_"u_.(_‘_,'_MA,.-,‘rm#l.»v«wﬂ'%“"M-dbr‘m""\"ﬁv'ﬂ‘w—v‘.ﬂu\»—im\,-mnw-,,..‘wlﬂ“‘l
i
B "'Mlﬂ
Marker
5.498300000 GHz
1.738 dBm
Channel: 116
‘,.'_w-v«wl"""” m,l,m.,,w-»-“Mm.v?m..,,,‘,‘.u.-um.w.,.\»»-w»-mw..\.,,,\,,‘»‘_‘M“M‘
5.579075000 GHz
1.686 dBm
Channel: 140

1
>

B ——
e i b

C.701000000 GH=z
1.761 dBm
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(5.6 GHz Band)
Channel: 144

#Atten 20 dB

1

et U"“-”g“v,m“"'ﬂ‘ —
kaﬂ-'«l_.‘rm'lb‘l\ e okl w“""“”"“‘""'ﬁ‘-‘m\.__h

G.719100008 GH=z
1.675 dBm

#YBH
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[IEEE802.11n (HT40)]
(5.2 GHz Band)
Channel: 38

Agilent

1
[P SN O S
e N .J’.r A st

T

Marker
5.187200000 GHz
-2.104 dBm

(5.2 GHz Band)
Channel: 46

Agilent

1
- ‘..-..‘,,...-.wx—&.. A g
U —— WV iy »ww,-,»‘.,,,wv%

!
/ Y

Tun

5.227400000 GHz
-2.040 dBm

(5.3 GHz Band)
Channel: 54

etk gy, .
N i,
"

Y
|

Marker
5.273300000 GHz
-2.447 dBm
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(5.3 GHz Band)
Channel: 62

Agilent

5.307600000 GH=z
-2.361 dBm

#BH 3 MHz

(5.6 GHz Band)

Channel: 102
Agilent
-,,..v,pw-a&-mq-..md-»---w»«.w
it
Marker
5.512550000 GHz
-1.521 dBm

5.51¢ ;

b 1 W
Channel: 110

Marker
5.551400000 GHz
-1.322 dBm

4UYBW 3 MHz

TUV SUD Japan Ltd.
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(5.6 GHz Band)
Channel: 134

Agilent

q\“
™
AA
" |Marker
5.672950000 GHz
-1.409 dBm

(5.6 GHz Band)
Channel: 142

Agilent

1
e .,“.,a....v”-wwm‘r*?n
'!' et

Tu r;

C.708050000 GH=z
-1.127 dBm
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[IEEE802.11ac (HT80)]
(5.2 GHz Band)
Channel: 42
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(5.6GHz Band)
Channel: 122
Agilent
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4.4 Radiated Emissions (Restricted Bands of Operation)
441 Measurement procedure
[FCC 15.407(b), 15.205, 15.209, KDB 789033 D02, Section G.4, 5, 6.c) Method AD]
Test was applied by following conditions.
Test method . ANSI C63.10
Frequency range . 9kHzto 40 GHz
Test place . 3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W) 1.0 x (D) 1.0 x(H) 0.8 m (below 1 GHz)
Styrofoam table / (W) 0.6 x (D) 0.6 x(H) 1.5 m (above 1 GHz)
Antenna distance :3m
Test receiver setting Below 1 GHz
- Detector :  Quasi-peak
- Bandwidth : 120 kHz
Spectrum analyzer setting Above 1 GHz
- Peak :  RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto, Detector=Peak
Trace mode=Max hold
- Average . RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto, Detector=RMS

Trace mode=Averaging (300 counts)

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop
antenna, Biconical antenna, Log periodic antenna, Double ridged guide antenna and Bload-band horn
Antenna). The antenna is positioned both the horizontal and vertical planes of polarization and height
is varied 1m to 4m and stopped at height producing the maximum emission. As for the Loop antenna,
it is positioned with its plane vertical, and the center of the Loop antenna is 1m above the ground
plane.
The EUT is Placed on a turntable, which is 0.8m (below 1 GHz) and 1.5m (above 1 GHz) above ground
plane. The turntable shall be rotated for 360 degrees to determine the position of maximum emission
level. The test results represent the worst case emission for each emission with manipulating the EUT,
support equipment, interconnecting cables and varying the mode of operation. Sufficient time for the
EUT, support equipment, and test equipment are allowed in order for them to warm up to their normal
operating condition.

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT is as follows.

- Tx mode, Rx mode

- Test configuration

Testroom : Measurement room

Spectrumanalyzer /

Antenna ; Preamplifier Receiver
Cable system :
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Duty cycle result

On On+Off Duty Cycle DCF
Mode Band
Time(ms) Time(ms) (%) (dB)
W52 1.376 1.412 97.45 0.112
802.11a W53 1.394 1.430 97.48 0.111
W56 1.342 1.382 97.11 0.128
W52 1.288 1.324 97.28 0.120
802.11n W53 1.392 1.430 97.34 0.117
(20MHz) : : : :
W56 1.260 1.298 97.07 0.129
W52 0.636 0.672 94.64 0.239
802.11n W53 0.636 0.672 94.64 0.239
(40MHz2) : : : .
W56 0.637 0.672 94.79 0.232
W52 0.325 0.360 90.28 0.444
802.11ac
(EOMHe) W53 0.315 0.352 89.49 0.482
W56 0.324 0.359 90.25 0.445

Note: DCF = 10log(1/x)

4.4.2 Calculation method

[150 kHz to 25 GHz]
Emission level = Reading + (Ant. factor + Cable system loss - Amp. Gain)
Margin = Limit - Emission level

Example:

Detector: Peak

Limit @ 5147.0 MHz: 74.0 dBuV/m (Peak Limit)

S.A Reading = 40.9 dBuV Cable system loss = 16.4 dB
Result =40.9 + 16.4 = 57.3 dBuV/m

Margin = 74.0 - 57.3 =16.7 dB

TUV SUD Japan Ltd. page 63 0f 187




Document Number: JPD-TR-22193-0

4.4.3 Limit

Japan

(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the 5.15-5.35 GHz band
shall not exceed an EIRP of -27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the 5.15-5.35 GHz band
shall not exceed an EIRP of -27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725GHz band: all emissions outside of the 5.47 5-5.725 GHz
band shall not exceed an EIRP of -27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band: all emissions within the frequency range from the
band edge to 10 MHz above or below the band edge shall not exceed an EIRP of -17 dBm/MHz; for
frequencies 10 MHz or greater above or below the band edge, emissions shall not exceed an EIRP of -27

dBm/MHz.
Frequency Field strength Distance
[MHz] [uVv/m] [dBuV/m] [m]
0.009-0.490 2400/ F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000 / F [kHZ] 20logE [uV/m] 30
1.705-30 30 295 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000 MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum permitted average limits, specified
above by more than 20dB under any condition modulation.

TUV SUD Japan Ltd.
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4.4.4 Test data

Date : 13-October-2022
Temperature . 235 [C]

Humidity . 37.8 [%]

Test place . 3m Semi-anechoic chamber

TUV SUD Japan Ltd.

Test engineer

Tadahiro Seino

Japan
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4.4.4.1 Restricted Bandedge
[IEEE802.11a]
5.2 GHz Band, Channel Low

Horizontal
Peak Average

#Atten 16 dB

Ampli
5a.55

Vertical
Peak Average
Agilent ) Agilent

#ftten 18 dB

fAmplitud
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[IEEES02.11a]

5.3 GHz Band, Channel High

Horizontal
Peak Average
Agilent ) Agilent

1

1 2
bt i i bbbt s Ak rrtoymcoshok it oo 0|

Vertical

Peak Average
Agilent # Agilent
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[IEEES02.11a]

5.6 GHz Band, Channel Low

Horizontal
Peak Average
Agilent Agilent
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Vertical

Peak Average
Agilent # Agilent
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[IEEES02.11n (HT20)]

5.2 GHz Band, Channel Low
Horizontal
Peak Average

#Atten 16 dB

eI AT S ot a4t B AP Ao b ats b P Tt 0

Ampli
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Vertical
Peak Average
Agilent Agilent

#htten 10 dB

TUV SUD Japan Ltd.

#ftten 18 dB
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[IEEES02.11n (HT20)]

5.3 GHz Band, Channel High
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[IEEES02.11n (HT20)]

5.6 GHz Band, Channel Low

Horizontal
Peak Average
Agilent Agilent
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[IEEES02.11n (HT40)]

5.2 GHz Band, Channel Low

Horizontal
Peak Average
Agilent Agilent
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[IEEES02.11n (HT40)]

5.3 GHz Band, Channel High
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Peak Average
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[IEEES02.11n (HT40)]

5.6 GHz Band, Channel Low

Horizontal
Peak Average
Agilent Agilent

Vertical

Peak Average
Agilent # Agilent
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[IEEES02.11ac (VHT80)]

5.2 GHz Band, Channel Low

Horizontal
Peak Average
Agilent ) Agilent

Vertical

Peak Average
Agilent # Agilent
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[IEEES02.11ac (VHT80)]

5.3 GHz Band, Channel High
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Peak Average
Agilent Agilent
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[IEEES02.11ac (VHT80)]

5.6 GHz Band, Channel Low

Horizontal
Peak Average
Agilent Agilent
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4.4.4.2 Non-Restricted Bandedge
[IEEE802.11a]

5.6 GHz Band, Channel High (140)

Peak
Horizontal Vertical
Agilent ) Agilent

#Atten 16 dB

Ampli r y Amplit.
Lo 3E d
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[IEEES02.11n (HT20)]

5.6 GHz Band, Channel High (140)

Peak
Horizontal Vertical
Agilent ) Agilent

#Atten 16 dB
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[IEEES02.11n (HT40)]

5.6GHz Band, Channel High (134)

Peak
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[IEEES02.11ac (VHT80)]

5.6 GHz Band, Channel High (122)

Peak
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4.4.4.3 Radiated Emissions

Date 8-October-2022

Temperature 22.2 ['C]

Humidity 36.7 [%] Test engineer

Test place 3m Semi-anechoic chamber Chiaki Kanno
Date 8-October-2022

Temperature 23.5 ['C]

Humidity 33.2 [%] Test engineer

Test place 3m Semi-anechoic chamber Tadahiro Seino
Date 9-October-2022

Temperature 23.0 ['C]

Humidity 36.2 [%] Test engineer

Test place 3m Semi-anechoic chamber Tadahiro Seino
Date 14-October-2022

Temperature 23.7 ['C]

Humidity 38.6 [%] Test engineer

Test place 3m Semi-anechoic chamber Tadahiro Seino
Date 15-October-2022

Temperature 21.2 ['C]

Humidity 47.5 [%] Test engineer

Test place 3m Semi-anechoic chamber Kazunori Saito
Date 12-October-2022

Temperature 22.1 ['C]

Humidity 40.4 [%] Test engineer

Test place 3m Semi-anechoic chamber Chiaki Kanno
Date 17-October-2022

Temperature 21.3 ['C]

Humidity 48.3 [%] Test engineer

Test place 3m Semi-anechoic chamber Chiaki Kanno
Date 7-November-2022

Temperature 21.9 ['C]

Humidity 30.6 [%] Test engineer

Test place 3m Semi-anechoic chamber Chiaki Kanno
Date 19-October-2022

Temperature 23.5 ['C]

Humidity 32.5 [%)] Test engineer

Test place 3m Semi-anechoic chamber Tadahiro Seino

TUV SUD Japan Ltd.
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[IEEE802.11a]
(5.2 GHz Band)

Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBuv) (dB) (dB) (dBuv/m) (dBuv/m) (dB)
36 5180 10360.00 H PK 46.2 11.1 57.3 68.2 10.9
802.11a 40 5200 10400.00 H PK 45.8 11.1 56.9 68.2 11.3
48 5240 10480.00 H PK 46.3 11.2 57.5 68.2 10.7
(5.3 GHz Band)
Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBpv) (dB) (dB) (dBuVv/m) (dBpVv/m) (dB)
52 5260 10520.00 H PK 46.3 11.2 57.5 68.2 10.7
802.11a 56 5280 10560.00 H PK 46.2 11.2 57.4 68.2 10.8
' 64 5320 10640.00 H PK 51.0 11.3 62.3 74.0 11.7
10640.00 H AV 33.3 11.3 0.111 44.7 54.0 9.3
(5.6 GHz Band)
Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBuv) (dB) (dB) (dBuVv/m) (dBpv/m) (dB)
5463.80 H PK 49.8 11.4 61.2 68.2 7.0
100 5500 5462.30 \ PK 49.1 11.4 60.5 68.2 7.7
11000.00 H PK 46.0 11.8 57.8 74.0 16.2
11000.00 H AV 33.4 11.8 0.128 45.3 54.0 8.7
802.11a 116 5580 11160.00 H PK 45.9 11.9 57.8 74.0 16.2
11160.00 H AV 34.1 11.9 0.128 46.1 54.0 7.9
11400.00 H PK 45.6 12.2 57.8 74.0 16.2
140 5700
11400.00 H AV 33.9 12.2 0.128 46.2 54.0 7.8
144 5720 11440.00 H PK 45.6 12.2 57.8 74.0 16.2
11440.00 H AV 33.6 12.2 0.128 45.9 54.0 8.1

[IEEE802.11n (HT20)]
(5.2 GHz Band)

Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBuv) (dB) (dB) (dBuv/m) (dBpv/m) (dB)
36 5180 10360.00 H PK 46.1 11.1 57.2 68.2 11.0
802.11n
(20MHz) 40 5200 10400.00 | H PK 46.0 11.1 57.1 68.2 11.1
48 5240 10480.00 H PK 45.9 11.2 57.1 68.2 11.1
Note:

1. Emission Level (Margin) = Limit - [Reading + C.F (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3. No emission was detected in the receive mode.
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[IEEES02.11n (HT20)]

(5.3 GHz Band)

Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBuv) (dB) (dB) (dBuv/m) (dBuv/m) (dB)
52 5260 10520.00 H PK 46.5 11.2 57.7 68.2 10.5
802.11n 56 5280 10560.00 H PK 46.0 11.2 57.2 68.2 11.0
(20MHz) 4 5320 10640.00 | H PK 46.5 11.3 57.8 74.0 16.2
10640.00 H AV 31.6 11.3 0.117 43.0 54.0 11.0
(5.6 GHz Band)
Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBpv) (dB) (dB) (dBuVv/m) (dBpV/m) (dB)
5466.08 H PK 50.4 11.4 61.8 68.2 6.4
100 5500 5468.24 V PK 48.4 11.4 59.8 68.2 8.4
11000.00 H PK 46.4 11.8 58.2 74.0 15.8
11000.00 H AV 311 11.8 0.129 43.0 54.0 11.0
802.11n 116 5580 11160.00 H PK 46.4 11.9 58.3 74.0 15.7
(20MHz) 1116000 | H AV 3L7 11.9 0.129 43.7 54.0 10.3
11400.00 H PK 46.5 12.2 58.7 74.0 15.3
140 5700
11400.00 H AV 313 12.2 0.129 43.6 54.0 10.4
11440.00 H PK 46.0 12.2 58.2 74.0 15.8
144 5720
11440.00 H AV 315 12.2 0.129 43.8 54.0 10.2
[IEEE802.11n (HT40)]
(5.2 GHz Band)
Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBpv) (dB) (dB) (dBuVv/m) (dBpVv/m) (dB)
802.11n 38 5190 10380.00 | H PK 46.2 11.1 57.3 68.2 10.9
(40MHz) 46 5230 10460.00 | H PK 45.2 11.2 56.4 68.2 11.8
(5.3 GHz Band)
Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBpv) (dB) (dB) (dBuVv/m) (dBpVv/m) (dB)
802,11 54 5270 10540.00 H PK 45.7 11.2 56.9 68.2 11.3
.11n
(40MH2) 2 5310 10620.00 | H PK 45.7 11.3 57.0 74.0 17.0
10620.00 H AV 34.3 11.3 0.239 45.8 54.0 8.2
Note:

Japan

1. Emission Level (Margin) = Limit - [Reading + C.F (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3. No emission was detected in the receive mode.
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[IEEES02.11n (HT40)]

(5.6 GHz Band)

Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBuv) (dB) (dB) (dBuv/m) (dBuv/m) (dB)
5462.60 H PK 50.2 11.4 61.6 68.2 6.6
102 5510 5467.20 | V PK 50.0 114 61.4 68.2 6.8
11020.00 H PK 45.8 11.8 57.6 74.0 16.4
11020.00 H AV 34.0 11.8 0.232 46.0 54.0 8.0
802.11n 110 5550 11100.00 H PK 45.9 11.9 57.8 74.0 16.2
(40MHz) 1110000 | H AV 35.4 11.9 0.232 475 54.0 65
134 5670 11340.00 H PK 45.8 12.2 58.0 74.0 16.0
11340.00 H AV 34.3 12.2 0.232 46.7 54.0 7.3
142 5710 11420.00 H PK 45.4 12.2 57.6 74.0 16.4
11420.00 H AV 33.8 12.2 0.232 46.2 54.0 7.8
[I[EEE8B02.11ac (VHT80)]
(5.2 GHz Band)
Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBuv) (dB) (dB) (dBuv/m) (dBpv/m) (dB)
802.11ac
(80MHz) 42 5210 10420.00 H PK 45.3 11.3 56.6 68.2 11.6
(5.3 GHz Band)
Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBpv) (dB) (dB) (dBuVv/m) (dBpVv/m) (dB)
802.11ac
(80MHz) 58 5290 10580.00 H PK 455 11.2 56.7 68.2 11.5
(5.6 GHz Band)
Mode Channel Frequency Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HIV PK/AV (dBpv) (dB) (dB) (dBuVv/m) (dBpV/m) (dB)
5467.20 H PK 53.2 11.4 64.6 68.2 3.6
106 5530 5463.80 V PK 51.0 11.4 62.4 68.2 5.8
11060.00 H PK 45.2 11.9 57.1 74.0 16.9
802.11ac 11060.00 H AV 34.0 11.9 0.445 46.3 54.0 7.7
(80MHz) 12 s610 1122000 | H PK 455 12.0 575 74.0 165
11220.00 H AV 33.9 12.0 0.445 46.3 54.0 7.7
138 5690 11380.00 H PK 45.3 12.2 57.5 74.0 16.5
11380.00 H AV 34.0 12.2 0.445 46.6 54.0 7.4
Note:

Japan

1. Emission Level (Margin) = Limit - [Reading + C.F (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3. No emission was detected in the receive mode.
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4.4.44 Measurement chart
Transmission mode
[11a]

5.2 GHz Band / Channel Low
BELOW 1GHz

Japan

Company name : KYOCERA Corporation Stapdapd : FCC Part.15 subparet E
EUT : Mobjle Phone Operator L T.Hn—ii,[,!J
Mode] No. : EBl1146 Temp,Hum : 23.7[C] 38.6[%]
Sarial No. : 35466360007 1206 Notal : CH:36 5180MHz
Test mode tWLAN_11a W52 _Tx_ch:Low Motel -
(B W m)]
N S I O : T T T T T 1| <FCC Partls subparc
SRS S B : A Limit(QP)
: | ] 1 ] 1 I | ] ] I ] | ] v [ £ 11_:‘-‘[H:_T;"._"|‘|'-'_\:_1 ii1:_]_ll'.'l' J
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- | 1 1 1 1 1 1 ' ' ' ' g M
10 [ | S O O | | | e
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T oaf : L | i R R
a7 ; P od 7 : i i Pt 4T
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20 : R
10 e i A T T
oL R R T R : : T R T
30,000 50.000 100.000 500.000 1000.000
Frequepcy :.“[H:-:.
Final Result
No. Frequency (P) c. f Height Anzle

[MHz] [dB(1/m)] [cm] r

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11a]
5.2 GHz Band / Channel Low
ABOVE 1GHz
Company name @ KYOCERA Corporation Stanilard
EUT ¢ Mobile Phone Operatof
Moda] Mo, : EB1146 Temp, Hum,Atm
Seria] No. + 354663600011206 Notel
Test mods : WLAN_WbBZ_ 11a_Tx_Low Note2
[dB( uV m)]
b0 ; : T T 1 ¢ | FCC E.GHz{Peak Only) 3m
110 F ; l ; ; — Limit(FR)
E | | 1 1 | 1 1 | 01 GHz Tx.W5h2_lla_Low
100 | | | N PRS- ——— Peak levellH.PK)
E | | ] ] | I ] | E h.'—'\."—.‘l'l-.]:‘]i:'
an E : g : J : — Emission level(H,PK)
80 E ; ; ; I —
70 : : : e
:oeof : : — — _—
s | o | 1 1
50 k ; i : : w—
: | | e S S
30 | : : -
O : : —t—t—t—
10 F i l I ] T B
o E i i : L0
1000.000 2000.000 5000.000 10000000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading e. f Result Limit Margin Height Angle Remark
_ PR . . FK o Phl PR ) )
(MHz] [dB(uV)] [dB(1/m)] [dB(pV/m)] [dB(uV/w] [dB] Lem] [
1 10860000 H 46, 2 11.1 57.3 68. 2 10.9 100.0  119.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11a]
5.2 GHz Band / Channel Middle
BELOW 1GHz

Company name @ KVOCERA Corporation Standard : FCC Part.15 subpart E
EUT ¢ Muahbils Phone Oiperato) : T.5eino
Mode] No. - EB1146 Temp,Hum + 23.7[T] 38.60%]
Serjal No. » 35466360001 1206 Notel ¢ CH:40 5200MHz
Test mode s WLAN_11a W52_Tx_ch:Mid Note? -
[dB( g V/m)]
ol | N | | | Lo CFCC Partld subpartC
- 1 1 i 1 i i | i i i i i i | LimirtLIP)
C ; A R B j i 0 a0 [ €12MHz T WB2_11a Mid>
50 T | P r ] Bk evallH PR
o 1 1 1 [ 1 1 1 1 1 i o Feak levellV,FPK)
i ; A I B T j | S S A R A
L I I 1 1 1 [ ] 1 1 1 1 1 1 ]
40 i P ——— ; ; ; —_—
- I I 1 1 1 1 I 1 1 1 1 1 1 ]
= ] ] 1 1 1 1 ] 1 1 1 1 1 1 ]
- I I 1 1 1 1 ] 1 1 1 1 1 1 ]
T L I I 1 1 1 1 ] 1 1 1 1 1 1 ]
8 40 : I ; : : —
-1 [ ] ] 1 1 1 1 ] 1 1 1 1 1 1 ]
- I I 1 1 1 1 ] 1 1 1 1 1 1 ]
- I I 1 1 1 1 ] 1 1 1 1 1 1 ]
L I I 1 1 1 1 ] 1 1 1 1 1 1
20 ) 1 ) ) i .
I I 1 1 1 1 I 1 1 J 1 ]
I I 1 1 1 1 1 1 1 1 ]
I I 1 1 1 1 1 1 1 1 ]
! I 1 1 1 1 1 1 1 1 ]
lE_I 1 1 1 1 1 1 1 ]
- ; i i S A
- I I 1 1 1 1 I 1 1 1 1 1 1 ]
- I I 1 1 1 1 I 1 1 1 1 1 1 ]
- ] ] 1 1 1 1 I 1 1 1 1 1 1 1
0 I I TR R B I 1 1 1 T T N
30,000 50.000 100.000 500.000 1000.000
Frequancy [MHz]
Final Result
No. Frequency (P) ef Height  Angle

[MHz] [dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11a]
5.2 GHz Band / Channel Middle
ABOVE 1GHz
Compatiy name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Oiperator : T.Seino s
Mode] No. : EB1146 Temp, Hum.Atm @ 23.5[C] 33.2[%)
Serjal No. - 354663600011206 Nota] s eh40 52000MHz
Test mods : WLAN_WE2_11a_Tx Mid MNote :
[dB( e V/m)]
120 T T T T T T T T P . - § ¥
L | 1 | 1 | 1 | | LFCL E.i'H:-Pl‘dI‘L( Inly |_-3|J.' '
110 F : : : : : A Limit(PK)
E 1 | | | | | I 1 02 GHz Tx W5hHZ_11a Mid
100 | | : ST S ——— Peak [evellH.PK)
E | 1 | 1 I 1 | 1 Peak level(V,PR)
g E r : . : . y Emission level(H,FK)
Hi I ; ; ; —_—
70 : : ; e e
Powf : e —
- - 1 1 1 !
50 . e e WP
40 : : —
- | —
20 f : : —
10 i i I i TR B —
o E i : : R S R
1000.000 2000.000 S000.000 10000, 000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c. £ Result Limit Margin Height Angle Remark
) T EE e - el PR o _
[MHz] [dB( V)] [dB(1/m)] [dBCp¥/m)] [dB{aV/m] [dB] Lem) [C ]
1 10400, 000 H 45, B 1.1 he. 9 b8, 2 11.3 100, O 115. 0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0

[11a]
5.2 GHz Band / Channel High
BELOW 1GHz

: KYOCERA Corporation
: Mobile Fhone

Stundard
Operato

Company name

EUT

Moada] No. - EB1146 Temp, Hum
Searjal No. : 35466360001 1206 Matel
Test mode : WLAN_11a W52 _Tx_ch:High Note?

[dB( u V/m)]

Japan

: FCC Part.15 subpart E
¢ T.3elno

: 23.7['C] 38.6[%]
: CH:48 5240MHz

g
ol T T A A ! T 1 1 1 1 1 1| ¢FCC Partls subpartC
o ] ] ] I ] ] ] I ] ] ] ] ] ] —_— Ll.l.lli.['-f;'Fl
C S R | | L1 1 11 1 [] <13.MHz Tx W52_11a High>
50 — T T I ——— 1 __ PeaklevellH.PK)
o 1 1 | 1 | | | 1 | 1 | I | | Peak levellV PRI
o 1 1 1 | [ 1
L 1 1 1 | [ | | 1 1 1 1 [
| 1 1 1 1 [ T 1 1 1 1 1 [
40 —T—T—T—T I I —
B 1 1 1 1 [ 1 1 1 1 1 1 [
o 1 1 1 1 [ 1 | 1 1 1 1 [
L 1 1 1 | [ 1 1 1 1 1 1 [
& | 1 1 1 1 [ 1 1 1 1 1 1 [
§ 30 — T I I —
=] B 1 1 1 1 [ 1 | 1 1 1 1 (I
- 1 1 1 | [ 1 | 1 1 1 1 [
L 1 1 1 | [ 1 | 1 1 1 1 [
L 1 1 1 1 [ 1 1 1 1 1 1 1
2 | | | | [ 1 | 1 1 | |
“ T T T T T 1 T T T T
1 1 1 1 [ 1 | 1 1
1 1 1 | [ | 1 1 [
1 1 1 1 [ | 1 1 [
1 1 1 [ 1 1 1 [
10 T ! T T
B i | i i i i i i
- 1 1 1 1 () 1 | 1 1 1 1 [
o 1 1 1 1 [ 1 | 1 1 1 1 [
L 1 1 1 | [ 1 1 1 1 1 1 [
i] [l [l | | | [l [l | [l [l [l [l | [l
A0.000 50.000 100,000 300.000 1000.000

Freguepoy

[MHz]

Final Result
(F) e. f
[L]-B(lf'ﬂl]]

Height Angle

[em] y

Xo.  Frequency

[MHz]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TUV SUD Japan Ltd.

Page 90 of 187




Document Number: JPD-TR-22193-0 @ '

Japan
[11a]
5.2 GHz Band / Channel High
ABOVE 1GHz
Company name  : KYOCERA Corporation Standard : FCC Purt. 15 subpart E
EUT : Mobile Phone Orpeputo : T.5eino
Muode] No. tEB1146 Temp, Hum.Atm @ 23.5['C] 33.2[%]
Serial No. : 3b4BE3GD00Y 1206 Notel s chi48_5240MHz
Test mode : WLAN WB2_11o_Tx High Note? -
::|E|'. _r.'.\' ;u::
S : : T 1 1 1] ¢FCC E.GHz(Pauk Only) 3m>
110 F I I I — ——— Limit(PK)
E 1 1 1 1 | 1 | 1 03_GHz Tx WhH2_11a_High
100 | : : SR S ——— Pk [evelHPR)
2 ! ! ! S Paak feval(V,PK)
G0 E ; ; ; ; — Emission leval(H,PK)
80 I ; ; ; —
70 F : ! ! e
S : : e —
3 o 1 1 1 1 | 1
50 & ; : I | W
w0 f ! ! e .
20 F : : R
20 T T i I T
10 F ] ] i l R —
o E ! | . T R
1000.000 2000.000 5000.000 10000, 000 18000000
Frequsncy [MHz]
Final Result
No. Frequency (P} Reading c. f Result Limit Margin Height Angle Remark
) E’[\ . o PRk P[". FR ) -
(MHz] [dBuV)] [dBO1/m)] [AB(pV/m)] [dB{uV/m] [dB] lem] [
1 10480000 H 46. 3 11.2 57.5 68, 2 10.7 100.0  116.0

*

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11a]
5.3 GHz Band / Channel Low
BELOW 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Fhione Operato : T.5eipo
Model No. : EB1146 Temp,Hum : 23.70C] 38.6[%]
Sarial No. ¢ 354BRAG0001 1206 Note] : CH:52 b260MHz
Test mode s WLAN_11a W53 _Tx_ch:Low Notel -
(B V/m)]
hl:] T T T T T T T T T T T T T T e = s
o 1 1 1 1 ' 1 1 1 | 1 1 ' <FCC Partls f'ul']li'-:'"
- i i i 1 i i i i i | i i i i Limit(CIF)
i A | | Vo0 1 ] <14MHz Tx W3 11a Low?
50 — : : — T Peak levellH,PR)
- 1 1 1 o 1 1 1 I 1 (i) Peiak level(V PR
L | | | Vo | : : ; 3 HE
- 1 1 1 1 1 1 1 1 1 I 1 1 1 1
L 1 1 1 1 1 ] 1 1 1 I 1 1 1 1
40 — : : —
I~ 1 1 1 1 1 1 1 1 1 I 1 1 1 1
- 1 1 1 1 1 1 1 1 1 I 1 1 1 1
- 1 1 1 1 1 1 1 1 1 I 1 1 1 1
= L 1 1 1 [ 1 1 1 I 1 [
§ 30 —— : : —
=3 I~ 1 1 1 1 1 1 1 1 1 I 1 1 1 1
- 1 1 1 1 1 1 1 1 1 I 1 1 1 1
- 1 1 1 1 1 1 1 1 1 I 1 1 1 1
- 1 1 1 1 1 1 1 1 1 I 1 1 1
-'ﬂ 1 1 1 1 1 1 1 1 1 | 1
B Lo | | e |
1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 I 1 1 1 1
1.:] 1 1 [ ) | 1 ] 1 1 1 1
1 1 I 1 1 1 1
B i i i | i i i i
- 1 1 1 1 1 1 1 1 1 I 1 1 1 1
- 1 1 1 1 1 1 1 1 1 I 1 1 1 1
- 1 1 1 1 1 1 1 1 1 I 1 1 1 1
0 1 1 1 L1 1 1 1 | 1 L1
30,000 50.000 100.000 500.000 1000.000
Frequancy [MHz]

Final Result
No. Frequency (P) c. f Height Angle

[MHz] [dB(1/m)] [em] [

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11a]
5.3 GHz Band / Channel Low
ABOVE 1GHz

Company name  : KYOCERA Corporation Standapd : FCC Part.16 subpart E
EUT : Muohile Phone Operator ¢ T.5eino
Mode] No. :EBL146 Temp,Hum,Atm © 23.5]
Sarjal No. 1 35466360001 1206 Notel
Test mode tWLAN W3 11lo Tx Low Note2
:llE.': oV ;u‘i:

120

i <FCC E.GHz(Pauk_Ouly)_3m>

! Litnit(PK)

i <04 GHz_Tx Wa3_1la Low

: Peak level(H,PE)

| Paak level(V,PK)

: Emission level(H,PK)

110
100

50

]

]

Leval

10

4]
1000.000 2000.000 5000.000 10000.000 12000000

Frequency :-“[H;:

Final Result
No. Frequency (P) Reading e f Result Limit Margin Height Angle Remark

L PK I ; K ~ FK : .
[MHz] [dB(uV)] [dB(1/m)] [dB(uV/m)] (dB{uV/m)] [dB] [em] L
1 10520,000 H 46. 3 11.2 57.5 B4, 2 10,7 134.0 12000

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11a]
5.3 GHz Band / Channel Middle
BELOW 1GHz

Company name KYOCERA Corporation Stoandord : FCC Part.15 subpart E
EUT : Mobile Phope Operator : T.5eipo
Model No. : EB1146 Temp,Hurm : 23.7['C] 38.8[%]
Sarial No. : 354B6RA6G000Y 1206 Mote] » CH:56 5280MH:
Test mode : WLAN 110 W53 Tx_ch:Mid Note? :
[4B(p V/m)]
60 | I : : : o000 <FCC Part15 subpartC
- 1 1 1 1 [ | 1 1 | 1 [ B Limit(QF)
C | - R | | | L0 [ <15.MHz.Tx W53 11a Mid>
50 ; — l : ———r— 7+ — FesklevellH.PRI
- 1 1 1 oo I 1 1 I 1 AR, e Peak level(V . PK)
i | Lo I | S
L 1 1 1 1 I [] ] 1 1 I 1 1 1 1
40 I —— T I I —
I~ 1 1 1 1 I 1 I 1 1 I 1 1 1 1
- 1 1 1 1 I 1 I 1 1 I 1 1 1 1
- 1 1 1 1 I 1 I 1 1 I 1 1 1 1
] - | L | | L
;!- Jﬂ [ 1 [ [ ] [ [] [] [] [] [] [] [] 1
=3 o 1 1 1 1 I 1 I 1 1 I 1 1 1 1
- 1 1 1 1 I 1 I 1 1 I 1 1 1 1
- 1 1 1 1 I 1 I 1 1 I 1 1 1 1
- 1 1 1 1 I 1 I 1 1 I 1 1 1
_Jﬂ 1 1 1 1 | 1 | 1 1 | 1 1
| N | | e ol
1 1 1 1 I 1 1 1 1 1 1
1 1 1 1 I 1 1 1 1 1 1
1 1 1 I 1 I 1 1 1 1
10 i ' T
B 1 1 1 | 1 1 1 1
- 1 1 1 1 I 1 I 1 1 I 1 1 1 1
- 1 1 1 1 I 1 I 1 1 I 1 1 1 1
- 1 1 1 1 I 1 I 1 1 I 1 1 1 1
0 I I L1 ! I I ! L
A0.000 0,000 100,000 00,000 1000.000
Frequancy [MHz]

Final Result

No. Frequency (P c. f Height Angle
[MHz] [dB(1/m] [em] gl

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11a]
5.3 GHz Band / Channel Middle
ABOVE 1GHz
Company name @ KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phope Operator ¢ T-Setno
Mode] No. : EB1146 Temp,Hum,Atm  : 23.5[1C] 33.2[%]
Serial No. : 35466360001 1206 Note] : ch:56_52B0MHz
Test moade * WLAN W53 _11a_Tx Mid MoteZ )
(B V/m)]
N ! ! T 1 1 <FCC E.GHz(Peak Only) 3m>
110 ¢ ; : ; ; — Limit(PR)
E 1 1 1 | 1 | 1 | <056 GH=z_Tx WbH3_11s_Mid:
100 F : : : ! — Peuk level(H.PR)
E [ - - | I Fouk level(V,PK)
ag E : d : : - — Etmission level(H,PK)
80 ; : ; ; —
70 : : . : —
A : : . —
=1 [E 1 ] il ]
50 § . L it
40 | : : —
10 I I I I — T
20 : : -
i : : S
o E ! l ! R R A
1000.004 Z000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c. f Result Limit Margin Height Angle Remark
. FK . . _ _FK PK Ry ) R
[MHz] [dB(p¥)] [dB(1/w)] [dB(uV/m)] [dB(uV/m] [dB] Lem [* ]
1 10560000 H 46. 2 11.2 Y 68, 2 10. 8 126, 0 116.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0

[11a]
5.3 GHz Band / Channel High
BELOW 1GHz

Company name @ KYOCERA Corporation
EUT : Mohile Phope

Stopdard
Operatof

Japan

: FOC Part.16 subpart E

T.5eino

: 23.70°C] 38.60]

Model No. : EB1146 Temp.Hum
Sarial No. . 354663600011206 Note] : CH:B4 5320MHz
Test mode tWLAN_11a W53 _Tx_ch:High NoteZ .
(A8 V/m)]
i)
el | | T : | | : Vo0 <FCC Partlh subpartC
- 1 1 1 1 | 1 1 1 1 1 1 1 | 1 —_— Li.LlILt':{JFJ
r A I I b0 10 [ €16.MHz.TxW53_11a High.
50 : — ; ; — 71—+ [eeklevellH.PR)
- 1 1 1 [ 1 1 1 1 1 R e | Pealk level(V, PK)
i : T T S | . )
L 1 1 1 1 I 1 1 1 1 ] 1 1 ] 1
40 : e B B ; ; —
- 1 1 1 1 I 1 1 1 1 ] 1 1 ] 1
- 1 1 1 1 I 1 1 1 1 ] 1 1 I 1
- 1 1 1 1 I 1 1 1 1 I 1 1 I 1
T L 1 1 1 1 I 1 1 1 1 ] 1 1 ] 1
Poa 1 : —
aE. I~ 1 1 1 1 ] 1 1 1 1 ] 1 1 ] 1
- 1 1 1 1 I 1 1 1 1 ] 1 1 ] 1
- 1 1 1 1 I 1 1 1 1 I 1 1 I ]
L 1 1 1 1 ] 1 1 1 1 ] 1 1 |
20 : T} ; ] ] ki
1 1 1 1 ] 1 1 1 1 1
1 1 1 1 I 1 1 1 ] 1
1 1 1 1 I 1 1 1 1 I 1
1 1 1 I 1 I 1 1 I 1
10 e ' i R R
B 1 I 1 1 I 1 1 I 1
- 1 1 1 1 I 1 1 1 1 ] 1 1 ] 1
- 1 1 1 1 I 1 1 1 1 ] 1 1 ] 1
L 1 1 1 1 I 1 1 1 1 ] 1 1 ] 1
a 1 1 1 | 1 1 1 I 1 |
30.000 50.000 100.000 500.000 1000.000
Freguency [MHz]

Final Result
No. Frequency (P) c. f

[MHz]

Note:

Height

[dB{1/m)] [cm]

5

Angle

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11a]
5.3 GHz Band / Channel High
ABOVE 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part. 156 subpart C
EUT : Mobile Fhone Operato : C.kanno
Mode] No. : EB1146 Temp, Hum,Atm  : 22.2['C] 36.7[%]
Sargal Mo. + 35466360001 1206 MNote] :ehibd 53200MHz
Test mode s WLANWE3_ 1 1a_Tx_High NoteZ :
[dB( 1 V/m)]
20 T T T T T T T T o e
. E 1 | 1 1 1 | 1 1 <FCC E_.GHz_3m>
110 i : : : : : : : : Litnit(PK)
E 1 | 1 1 1 | 1 1 —— — Limit(AV)
100 L ; ) ; ; I N 06_GHz Tx W53_11a_High
E 1 | 1 1 1 | 1 1 = P al(H.PK)
g0 £ ; : ; : — Pea el(V,PK)
E ! : ! ! ! Lo Emission level(H, FK)
RO E T : ; - ; — Emission levellH,AV)
70 F ; ] j T
Poeof : T ML
s E 0 ] | [l 1 _—
50 E ; ; ] —
40 F : : —
130 ; i ] T
20 f : | i
10 ] I j ; T R —
- : | : R S T
1000.000 2000.000 5000.000 10000.000 1E000. 000
Frequency MHz]
Finnl Result
No. Frequency (P) Reading Reading e.f Result Result Limit Limit Marzin Marwin Heighr  Ansle
b ST\ re ¥ oo W PE AT PR APE W ek T
=] (Bl uV)] [dBl{uV)] [dB(1/a)] [dB(pVm] [dB(uV/m] [dBlxV/m] [dB{uV/mi] [dB] [dB] em] IR
1 10640.000 H 51.0 313 11.3 B2 3 44. 6 T4.0 A4. 0 11.7 9.4 1600, 0 132, 0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11a]
5.6 GHz Band / Channel Low
BELOW 1GHz

Company name  : KYOCERA Corporation Standard : FCC Part. 16 subpart E
EUT £ Mobile Phone Operato L T.=eino
Mode] No. : EB1146 Temp, Hum 23.7[C] 38.6[%)
Serjal No. : 35466360001 1206 Notel CH:100 5500MHz
Test mode t WLAN_11a WhHE_Tx ch:Low Note !
::!|B': 'V :u}:

GO

<FCC Partlb subpareC
Limirl P}

M <17 MHz Tx W56_11a Low
Feak levellH.FK}
Peak levellV,FR)

40

=
5 a0
- L
20 I
1 1
1 1 1
1 1 1 1
1 1 1 1 1
10 ' i
B i i i i i i i 1
- 1 ] 1 1 1 1 1 1 1 1 1 1 1 1
- ] I 1 1 1 1 1 1 1 1 1 1 1 1
L 1 ] 1 1 1 1 1 1 1 1 1 1 1 1
0 I L T R 1 I I 1 T R
20,000 50.000 100.000 00,000 1000.000
Frequency [MHz]
Final Result
No.  Frequency (P) c. £ Height  Angle

[MHz] (dB(1/m)] [em] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11a]
5.6 GHz Band / Channel Low
ABOVE 1GHz

Compapy nume  : KYOCERA Corporation Stapdard : FCC Port. 15 subpart E
EUT : Miohile Phone Oiperato : C.Ranno
Model No. : EB1146 Tewmp,Hum.Arm @ 22.2[C] 36.7[%]
Sarial No. : 354B63600011206 Note] ¢ ch:100_5600MHz
Test mode - WLAN_WS56_11u_Tx_Low Nota2 :
[dB(x V/m)]
20 T
RS ! ! A R A ¢FCC E.GHz.3m
F 1 1 1 1 | | 1 | LimitlFE)
ol : : — T T 1] — — Lin#(AV)
100 f : ; — <07 GHz Tx W56_1a Low
E 1 1 1 1 1 1 1 | —  Peak leve|(H.PR)
: | : I ——— Peuk level(V.FK)
F 1 1 1 1 | 1 1 1 Emission leve]{H,FK)
80 F : ; ; ——— Emission level(H,AV)
g ! | : ! : . —*——  Emission leva](V,PK)
T'l] L [ [ [ 1 ] [ 1 ]
T anik I i i i L0
= Bl | T T T T T M
. F | e T o =
50 : i I : W
C 1 1 1 1 1 1 1
40 F I j j T
F 1 | | | 1 ] i 1
a0 F I I ] ] — T
L 1 ] 1 ] I ] ] 1
20 F i i i TR R B B
10 i I I T
F 1 | | | 1 i i 1
U - 1 ] ] ] | ] ] |
1000.000 2000.000 5000.000 10000.000 18000.000
Frequspey :.\[H;:
Finnl Result
¥o. Frequency (F) Reading  Resding et Result Result Limit Limit Margin  Mergin Helght  Angle
B N . Ay R W o K L I AV ki
Diz] (AB(pY1] [dB(aW)] [dB(1/@)] [dB(pV/m)] [dBlpV/w] [dB(pV/m] [dBluv/a)] [dE] [dB]  [cam] C1
1 G6463.800 H 49. 8 11. 4 6] 2 68, 2 A4. 0 7.0 100.0  188.0
2 B462.300 N 49. 1 11. 4 ). 68, 2 b4. 0 7.7 123.0 162.0
3 11000.000 H 46. 0 33. 4 11.8 57.8 45,2 4.0 o4 0 16, 2 H. 8 100.0 228.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11a]
5.6 GHz Band / Channel Middle
BELOW 1GHz

Company name : KVYOCERA Corpopatjog Standagyd : FCC Part. 16 subpartE
EUT : Mobile Fhone Operato] : T.5eina

Maode] No. - EB1146 Temp,Hum : 23.7[C] 38.6[%]
Serial No. : 354663600011206 Notel : CH:116 5580MH:z
Test mods t WLAN_11a W56 _Tx_ch:Mid Notel -

[dB{ p V' /m)]

&0 | {FCC Partld subpartC
Limit(QF)

M 18 MHz Ta W56 1 1a Mid>
Peuk levellH, PR}
Peak Jevel(V,FR)

50 i

40 |

a0 [

Laval

1
1 1 1
1 1 1 1
1 1 1 1 1
1 1 1 1 1 1 1
1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
] 1 1 ] 1 1 ] ] ] 1 ] ] ] ] ]
30.000 50.000 100.000 500.000 1000000
Frequeney [MHz]
Final Result
No. Frequency (P) e f Height  Angle

[(MHz] [dB(1/m)] [cm] C ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11a]
5.6 GHz Band / Channel Middle
ABOVE 1GHz
Company pume  : KYOCERA Corporation Standord : FCC Part.15 subpart E
EUT : Mobile Phope O peratog - C.Ranno .
Mods] No. : EB1146 Temp.Hum.Atm  : 22.2['C] 36.7[%]
Serjal No. . 35466360001 1206 Note] : ch:l16_5580MHz
Test mode : WLAN_WB6_11a_Tx_Mid Note? :
[dB( = V/m)]
120 T T T T T T T T
o0 F ; ; ; ; — Y itsi
i E | | | | | | | | —— — Limit{AV)
100 ! ! : I I SR 08_GHz_Tx W56_11a Mid>
E | | 1 | | 1 | | —  Peak |evallH.PR}
90 | | 1 ——— Peuk lexel (VP
E ! ! ! ! ! Lo Emission lavellH,FK)
10 F : . : : : : — Emis=ion Jevel(H, AV
70 F i i I I —T 17
T b : | R
;1' B0 - T T T T T ] M
. | I 1 i 1 | - il
50 [ . : I W
w0 f : : e
a0 l i i I — 17
20 F : : i
N l i i i —
L l | l R T R
1000000 2000.000 S000.000 10000, 000 1800:0.000
Frequeney :?\[H;:
Final Resul
No. Frequepcy (F) Reading Reading ef Result Result Limit Limit Margin Margin Height Angle
s b PRy DR ;! oA PR Y U AV I
[ME=z] WdBCuY)] [dB(puV)] [dB(l/m))] [dBluV/m)] [dB(p¥/m)] [dB(u¥/md] [dB{.V/m))] LdB] [dB] Lcm) I |
1 11160.000 H 46. 49 4.1 11.49 57.8 46. 0 4.0 b4. 0 16.2 H.0 100.0 128.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11a]
5.6 GHz Band / Channel High
BELOW 1GHz

Company name  : KYOCERA Corporation Stapdard : FCC Part. 15 subpartE
EUT = Mobjle Fhope COrperator : T.5eino
Moda] No. - EB1146 Temp,Hutm : 23.7[°C] 34.6[%]
Sarial Mo, : 354B63600011206 MNotel : CH:140 5700MHz
Test mode s WLAN_11a W56 _Tx_ch:High Note? -
[dB nV m)]
7 7 ! T 1 1 1 1 1| ¢FCCPartl5 subpartC
L i i [ i ! ! ! L1 LimitiQF)
r | A A T | | | P «19MHz TxWws6_11s_ High>
o fp—+—+ : N S S Peak Jovel(H.PK)
L | | | o i | | | | [ Feak levellV,PR)
i | A A R j | I N S
[ 1 1 1 1 ] 1 ] 1 1 ] ] 1 1 1
40 i B l ; : —_——
[~ 1 1 1 1 ] 1 ] 1 1 ] ] 1 1 1
= 1 1 1 1 ] 1 ] 1 1 ] ] 1 1 1
- 1 1 1 1 ] 1 ] 1 1 ] ] 1 1 1
? [ 1 1 1 1 I 1 I 1 1 I I 1 1 1
5 30 ] — ] ] — T T
3 [ 1 1 1 1 ] 1 ] 1 1 ] ] 1 1 1
- 1 1 1 1 ] 1 ] 1 1 ] ] 1 1 1
- 1 1 1 1 ] 1 ] 1 1 ] ] 1 1
L 1 1 1 1 ] 1 ] 1 1 ] ] 1 1
'-.‘I:I 1 1 1 1 ] 1 ] 1 1 ] ] 1
- | Voo ) | | ' o
1 1 1 1 I 1 1 1 1 1 1
1 1 1 1 ] 1 | ] 1 1 1
1 1 1 ] 1 ] ] 1 1 1
10 1 ] 1 ] ] ] ] ] ]
- i i | A B
- 1 1 1 1 ] 1 ] 1 1 ] ] 1 1 1
= 1 1 1 1 ] 1 ] 1 1 ] ] 1 1 1
L 1 1 1 1 I 1 I 1 1 I I 1 1 1
0 I I T R ! I | ! [ R
30.000 50.000 100000 500,000 1000000
Freguency [MHz]
Final Result
No. Frequency (F) c. f Height  Angle

[MHz ] [BA/w] [em] [

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0

[11a]

5.6 GHz Band / Channel High

ABOVE 1GHz

Companpy name
EUT
Maode] No.

: RYOCERA Corporation
. Mobjle Phone
:EB1146

Standard
Operatol
Temp.Hum, Atm

2

Japan

: FOC Part. 10 subpart E
: l.'.ﬁ'.uu_.cl o
: 22 9['C] 36.7[%]

Serial No. : 354663600011206 Notal : ch:140_5700MHz
Test mode : WLAN WEE_Lle_Tx_Hirh Mote2 :
[dB{ r V/m)]
20
=0 ! ! A FCC E.GHz.3m>
F ! ! ! ! ' B S LimittFR)
]10 - T T T T T T T T . P >
s — LimittAV)
100 : : : : : : : : <09_GHz_Tx_W56_11a_High>
. F | 1 1 | i i i i ——  Peak levellH,PE)
a0 ; : ; : —— Peak levellV,FR)
£ : : ! ! S A A Emission leval(H,FK)
B0 F T T T T T T T Emission Jevel{H, AV
.- ] ] ] ] — T
i - 1 [ [ [] [ [ [ [
—1' C 1 1 1 ] 1 1 1 1
5 60 F ; I ' ' —
3 - | | i |
50 ‘
1
40 ]
1
0 ;
1
i .
1
10 i
1
a0 L
1000000 2000.000 5000.000 10000, 000 18000.000
Frequeqcy [MHz]
Final Result
No. Frequency (P) Reading  Reading Result Result Limit Limit Margin Marzan Height Angle
St Y SR e e PR o DA PR e W P M
L3z ] [dB{uV)] [dB(puV}] (dB(l/md] [dB{uV/m] [dBlpV/m!] [dBCpV/m)] [dB(uY¥/m)] [dE] [dE] Lem) L
1 11400.000 H 45. 6 33.9 12.2 A7.8 46.1 74.0 5. 0 16.2 7.0 10000 RS0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0

[11a]
5.6 GHz Band / Channel High
BELOW 1GHz

» KYOCERA Corporation

¢ Muobile Fhotie

: EBL146

: 354663600011 206

: WLAN_11a W5B_Tx_ch:Hieh

Standard
Operato]
Temp.Hum
Note]
Note?

Company name
EUT

Muode] No.
Serial No.
Test mode
[dB( p ¥/ m)]

2

Japan

: FCC Part. 15 subpartE

¢ T.5eino
: 23.7[C] 38.6[%]
: CH:144 5720MHz

Al
il : I : | | ) Lol <FCC Partl5 subpartC
1 1 i 1 1 i i i i | i i i i Limirl£IP]
I A | | v 01 4o i [] €20 MHzTx W56 11a High
50 —— T : : — T Peak leveltH,PR)
- 1 1 1 [T 1 | 1 l [ [ELERIRY itk Feak level(V,FK)
A R : | S
L [ 1 [ [ [ [ [ 1 [ [
40 —— T : : — T
I [ 1 1 [ | [ [ [ 1 [ [
[ 1 [ [ | [ [ [ 1 [ [
1 1 1 [ | 1 1 1 1 1 [
- | [ 1 1 [ | [ [ [ 1 [ [
f of 1 : R
. | r 1 1 1 [ | 1 1 1 1 1 [
[ 1 ' [ | [ [ [ 1 [ [
[ 1 [ [ | [ [ [ 1 [ [
L [ 1 ' [ | [ [ [ 1 [ [
20 T : : ——
B 1 1 i 1 1 i i i i i
[ 1 ' [ | 1 [ [
1 1 1 [ | [ [ [
1 ' [ | 1 [ [
10 L i ' i ! TR S
- . | A
[ 1 [ I | [ [ [ 1 [ [
[ 1 1 [ | [ [ [ 1 [ [
L 1 1 1 [ | 1 1 1 1 1 [
1] 1 | 1 | | 1 1 1 1 | ] 1 ] 1
30,000 50,000 100,000 500,000 1000.000

Frequs=ney

[MHz]

Final Result
Angle

]

No. Frequency (P) c.f
[MHz] [dB(1/m)]

Height

(cm]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11a]
5.6 GHz Band / Channel High
ABOVE 1GHz

Company name : KYOCERA Corporatiof Stagdard : FCC Part.15 subpart E
EUT : Mobile Phone Operator ¢ C.Kanno

Mods] No. : EB1146 Temp,Hum,Atm  : 22.2[C] 36.7[%]

Serial No. : 35466360001 1206 Notel tchi 144 5T20MHz

Test mode : WLAN_WSE_11a_Tx_Hieh NoteZ :

[dBC e V/m)]
120

g ; i : R <FCC E.GHz.3m>
110 E ! | : ! ! I Limit(PR)
F 1 | | | I | | 1 —— — Limit(AV)
100 E : : : ! NN 10_GHz_Tx_W56_11a_High>
F | 1 1 1 | 1 1 1 ——  Peak level(H.PK)
uil : : : . i — Peuk levellV PK)
F | 1 1 | | 1 | 1 Emission levallH,PK)
B F : : : ; ; — Emission level(H,AV])
- ] ] ] 1 ] ] 1 1
o : —
60 f I ] ' : —T—
-3 o | | ] ] 1 |
5 o . —
40 E i i ; i R
F i i ; i N
:l.“ - | 1 1 1 | 1 1 1
F i i : i N
2 : A
C I 1 1 1 ] 1 1 1
10 F ; i ; 1
C I 1 1 1 ] 1 1 1
|'.'| - 1 1 1 1 1 1 1 1
1000, 000 2000.000 S000.000 10000.000 1R000.000
Frequsney [MHz]
nnl Result
No. Frequency (P) Reodine Readine 2 § Result Result Limit Limit Margin Height Anels
| AV PR AV K AV AV
=] B )] [dB(av)] [dBi1/m)] [dB(oV/m)] [dB(nV/ml] [dB(aV/m)] [dB{x¥ )] [dB] [d8] [ca] 1
1 11440000 H 45. 6 %8 12.2 51.8 45.8 4.0 54.0 16.2 8.2 100, 0 5. 0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.

TUV SUD Japan Ltd. Page 105 of 187




Document Number: JPD-TR-22193-0 @ '

Japan
[11n(HT20)]

5.2 GHz Band / Channel Low
BELOW 1GHz

Company name : RYOCERA Corporation Standard : FCC Part.16 subpart E
EUT : Mobile Phone Operutol : T.5eino
Mode] No. : EB1146 Temp,Hum : 23.7['C] 38.6[%]
Serial No. : 35466360001 1206 Notel : CH:36 5180MHz
Test mode * WLAN_11alHTZ20) W52 _Tx ch:Low Notel :
(B e V)]
T T ! T T 1 1 1 1 1| <FCC Partls subpareC
1 1 1 1 1 1 1 1 | | 1 1 | 1 Li.l.lll.l'-UPJ
1 1 1 1 1 1 1 1 I I 1 1 I 1
L 1 1 1 [ 1 1 | | 1 v [ 1L MHz T WB2_ 1 InlHT20) _Low
50 ; — ; ; — Peuk levellH,PR)
o | | | | 1 | | | | | | | | | Peak levellV,FKI
| T R | | S S
L 1 1 1 1 1 [} [} 1 I I 1 1 I 1
40 i — T I I —
I 1 1 1 1 1 1 1 1 I I 1 1 I 1
1 1 1 1 1 1 1 1 I I 1 1 I 1
N S R i R EEE
E l'l:l 1 1 1 1 ] 1 1 1 ] ] 1 1 [] 1
. | 1 1 1 1 1 1 1 1 I I 1 1 I 1
1 1 1 1 1 1 1 1 I I 1 1 I 1
1 1 1 1 1 1 1 1 I I 1 1 I 1
i, [ | L | | R R P
T | oo | | et |
1 1 1 1 1 1 1 I 1 I 1
1 1 1 1 1 1 1 1 1 I 1
1 1 1 1 1 1 I 1 1 I 1
10 i : i
| i st | | A
1 1 1 1 1 1 1 1 I I 1 1 I 1
- 1 1 1 1 1 1 1 1 I I 1 1 ] 1
o 1 1 1 L1 1 1 I I 1 [
30,000 50.000 100.000 500.000 1000.000
Frequspey :HH;:

Final Result

No. Frequency (P) c. f Height Angle
[MHz] [dB(1/m)] [cm] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11n(HT20)]
5.2 GHz Band / Channel Low
ABOVE 1GHz

Company name : RYOCERA Corporatjion Standard : FCC Part.16 subpart C
EUT : Mobile Fhope Operatog : T.5eino
Mods] No. : EB1146 Temp, Hum.Atm  : 23.0[C] 36.2[%]
Berial No. ¢ 35466360001 1206 Notel : ch:36_5180MHz
Test gods S WLAN W2 11In(HT 200 Tx Low Notel :
[dB{ 1 V/m)]
120

110

' Limit(PK)

i 01 GHz Tx WoH2_11n(HT20) Low
! akk Jevel(H.PK)

, Peak leval(V,FK)

: Emission level(H,PK)

100 F

uo F

B0 E

70 F

Laval

50 E

40 z

20 E

20 E

10

T T
1 1
1 1
T T
1 1
1 1
T T
1 1
1 1
T T
1 1
1 1
T T
1 1
1 1
1 1
60 F l l
1
]
1 []
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
| |

ok
1000.000 2000.0040 S000.000 10000.000 1800:0.000
Frequspey :HH;:

Final Result

No.  Frequency (P} Reading c. Result Limit Margin Height Angle
) PK ) PR B PK _ PR o B
[MHz] [dB(uV)] [dB(1/m}] [dB(uV/m)] [dB(nV/m] [dE] [em] =1
1 10360, 000 H 46, 1 11. 1 hT. 2 68, 2 11.0 123.0 120.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11n(HT20)]
5.2 GHz Band / Channel Middle
BELOW 1GHz

Company name  : KYOCERA Corporation Standard : FCC Part.15 subpare E
EUT ¢ Mobile Phone Operito : T.5eino

Mode] No. : EB1146 Temp,Hum : 23.7[C] 38.6[%)

Serid] No. : 354663600011206 Note] : CH:40 5200MHz

Test mode : WLAN_1In{HT20)_ WS2_Tx_ch:Mid MNote2 :

[dB( 1 V/m)]

& L FCC Partld subpartC

Limit(QF)

M <12 MHz Tx WHZ_1IntHT20)_Mid
F evellH. PR}

1
[
[
[
[
a0 T
| ] | Peak level(V,PK)
[
¥ -
[
B Lo
% k11| ™
- [
[
[
|

1 1 :
o410
10 R
e : i SR B R
[ SR B S : i S B R
i 1 1 | | 1 | ] ] | ] 1 ] 1 ]
40,000 50.000 100000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c. f Height  Angle

[MHz] [dB(1/m)] [cm] it

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0

Japan
[11n(HT20)]
5.2 GHz Band / Channel Middle
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phope Operator : T.5eipo
Mode] No. : EBE1146 Temp, Hum. Atm 23_“[ f'] :ili_![’:]
Serial No. : 354863600071 1206 Nore] : ch40 5200MHz
Test mode : WLAN_WE2_11n(HT20)_Tx_Mid Notel -
::|E|'. _r.'_\' ;u::
T ! ! 1 7 1 ¢FCC E.GHz(Peak Only) 3m>
110 F I I I — Limit(PR)
E 1 | I | 1 | | 1 02 GHz Tx WH2_11nlHT20)_Mid
100 E : : : ! : - ——  Peak level(H,FK)
E | 1 | 1 1 1 1 1 —  Peak levelV.PK)
0 F : : : T Emission level(H,PK)
80 E I ; ; r—
70 F : : : e
T : o —
) o 1 ] ] 1
50 MM
40 : : —
o : : I
20 f : N m
10 F i ] i ] A B
o | i i R T T T
1000.000 2000.000 S000. 000 10000000 18000000
Frequaney [MHz)
Final Result
No. Frequency (P) Reading e. f Result Limit Margin Height Angle
3 PK _ . K PR PK_ : ~
[MHz] [dB(uV)] [dB(1/m)] [dB( e V/m)] [dB(uV/m)] [dB] [cm] ]
1 10400, 000 H 46. 0 11.1 57.1 68. 2 11 0 | 127.0 121.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11n(HT20)]
5.2 GHz Band / Channel High
BELOW 1GHz

Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mohile Fhone Operatof » K. Saito
Mode] No. - EB1146 Temp,Hum : 21.2['C] 47.5[%]
Serjal No. : 35466360001 1206 Motel : CH:4B 5240MHz
Test mods tWLAN 11olHT20) W52 _Tx_ch:High Motel :
:||E|' I L' :|,|,i':_
f':] T T T T T T T T T T T T T T - g - -
! - | 1 | [ | | | 1 1 | oo FCC Partlb subpartC
] 1 ] 1 1 ] ] I 1 1 1 1 1 1
| I N A | | | Voo 0T <13MHzTxow
- ] 1 ] 1 1 ] ] I 1 1 1 1 1 1
a0 T T T T T T T T T T T T T T o g
| 1 I 1 ] I I I 1 1 ] 1 ] 1 T — Pl-'is._". _-.__\-pll_\ Fhl
] 1 ] 1 1 I ]
] 1 ] 1 1 | | I 1 1 1 1 1 1
40 | i e h : : ; ———
i A R A i i | I T
] 1 ] 1 1 ] ] I 1 1 1 1 1 1
R e e e e : i
_l o 1 1 1 1 ] 1 1 1 1 1 1 1 1 1
] 1 ] 1 1 I I I 1 1 1 1 1 1
] 1 ] 1 1 ] ] I 1 1 1 1 1 1
20 i N i i | | SO
o ] [ ] [ [ ] ] ] 1 1
i A R A ' i | Vo
] 1 ] 1 1 ] I 1 1 1 1
10 ; A T ¥ | I
3 | | | N A
i A T A i i | I T
L ] 1 ] 1 1 ] ] I 1 1 1 1 1 1
|.] 1 1 1 1 1 1 1 1 1 1 1 1 1 1
A0.000 50.000 100.000 500,000 1000.000
Freguency [MHz]
Final Result
No. Frequency (P) c. Height Angle Remark

[MHz] [dB(1/m)] [em] N

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11n(HT20)]
5.2 GHz Band / Channel High

ABOVE 1GHz

Company pame : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mohile Fhonpe Oparuto : T.5eino

Mods] No. : EB1146 Temp,Hum. Atm @ 23.0[C] 36.2[4%)

Sarin] No. : 35466360001 1206 Notal : ch:d8_5240MHz

Test mode t WLAN_WHZ_ 1 InlHT20)_Tx_Hieh MNote .

(B 1 V/ )]

120

<FCC E.GHz{(Peak_Only)_3m>

: Limit(FE)

i C03_GHz Tx.WbH2_11n(HT20)_High>
: Paak levellH,PE)

i Paak level(V,PK)

. Emission level(H,FK)

110

100 F

90 F

80 F

70 F

B0 F

Leva)

a0

b

40 F : e
20 : —t—t—
20 F : I
10 f : ———
i S I N
1000 D 2000.0040 SO0, 000 10060, 000 1 B0, G
Frogquancy [MHz]
Final Result
No. Frequency (P) Reading c. Result Limit Margin Height Angle
i _PK R - A | - . 1 i il
[MHz] (dB(pV)] [dB(1/m)] [dB(xV/m)] [dB(pV/m)]  [dB] [cm] C ]
1 10480.000 H 45.9 11.2 57.1 68, 2 11.1  133.0 119.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11n(HT20)]
5.3 GHz Band / Channel Low
BELOW 1GHz

Company pame : KYOCERA Corporation Stapdard : FCC Part. 15 subpart E
EUT : Mobile Fhone Orperator i 0
Mode] No. : EB1146 Temp,Hum : 21.2[C] 47.5[%)
Serial No. : A54663600011206 Note] : CH:52 5260MH:z
Test mode s WLAN_1In(HT20)_ W53 _Tx ch:Low MNote2 -
::|E|'. I .'L' ;ul:
pnl S N A A ! T 1 1 1 1 1| CFCCPuls subpanC
o | Cp | ——— Limit(@P)
| 1 | 1 o | | 1 1 1 1 v [ 14 MHz_Tx WB3_11n(HT20) Low
sof—— | IS S Peak level(H PK)
I 1 I [ I l ' ' ' Lo Paal le=vallV.PK)
40 : e BT ; ; ; —
$ 30 i — T : ] ] —T— 7
_I 1 1 1 1 1 1 1 1 1 1 1 1 1 1

20
1 1 :
1 ] 1 1
10 T —
i iy o it i i i I I A
1 1 1 1 1 1 1 1 ] ] 1 ] 1 1
ol l AR R T l | : T A
30,000 50.000 100.000 500.000 1000.000
Frequapey [MHz]
Final Result
No. Frequency (P) c. f Height Angle Remark

[MHz] [dB(1/m)] [cm] hi

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11n(HT20)]
5.3 GHz Band / Channel Low

ABOVE 1GHz

Company name  : KYOCERA Corporation Standard : FCC Part. 15 subpart E

EUT : Mobjle Phope Oiperatol) : T.H»—-[[;:l o

Model No. : EB1146 Temp Hum.Atm  : 23.0['C] 36.2[%]

Serfal No. : 354663600011206 Note] s el 52_5260MHz

Test mods : WLAN_WE3_11n(HT20)_Tx Low Motel :

[dB( e V/m)]

i : ) S SO B A ¢FCC E_GHz{Peak Only) 3m>
110 F ; : ) : — Limit(PK)
E 1 | | | 1 | | 1 S04 GHz Tx.WH3_1IntHT20) Low
100 I ; ; ; — Peuk level(H,PK}
E I ] I I I ] | I Peuk level(V PR)
go E . : ! : ! — ! Emission leval(H,PK)
50 E ; ; ; ; —
o : : NS SN N
oo f I I ' ' — I w
— £ 1 | 1
50k . it
40 F : : -
30 E ; I i i —
20 : | | i R B——
10 F i : I i —
N l l l l L0
1000.000 2000000 5000.000 10000000 18000000
Frequency [MHz]
Final Result
No.  Frequency (P) Reading c. Result Limit Margin Height Angle
o PK . _FK . PK PK ) B
[MHz] [(dB(pV)] [dB(1/m}] [dB(pV/m}] [dB(nV/m)] [dE] lem] C]
1 10520.000 H 46, 5 1l1.2 Y 68, 2 10. 5 130, 0 119.0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11n(HT20)]
5.3 GHz Band / Channel Middle
BELOW 1GHz

Company name  : KYOCERA Corporation Standard : FCC Part.15 subpare E
EUT : Mohile Phops Operitor ¢ K. Saite B

Model No. : EB1146 Temp,Hum : 21.2[C] 47.5[%]

Serial No. : 354663600011206 Nute] ¢ CH:56 52B0MH:z

Test mode : WLAN_1In{HT20)_ WS3_Tx_ch:Mid MNote2 :

[dB( 1 V/m)]

80 r FCC Partls subpartC
Litnit{€F)
M <15 MHz Tx Ws2_1IntHT20) Mid

50 — Feak level(H.FK)

! [ Peak level(V,PE)
40 —_—
$ 30 e
=1 ] i i i

1 1 :
i
10 S S e B
I R it i I i T R R T
i : T ; | i T N T
i 1 1 | | 1 | 1 1 | 1 1 1 1 ]
30,000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c. £ Height  Angle Remark

[MHz] [dB(1/m)] [cm] it

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11n(HT20)]
5.3 GHz Band / Channel Middle
ABOVE 1GHz
Company name : KYOCERA Corporation Stagdard : FCC Purt. 156 subpart E
EUT : Mobile Phone Oipepatol : T.5elpo
:EB1146 Temp,HumAtm  : 23.00C] 36.2[%]
- A54BRIB0001 1206 Notel : chi56_5280MHz
*WLAN_WS3_1In(HT20)_Tx Mid Note -
l | i i R <FCC E.GHz(Paak_Only).3m>
110 l ; ; ; — Litit(PK)
| ] | I I ] | I D._\_UH:_T_'{_“
100 I ; : ; — Peik
1 1 I 1 1 ] | 1 S — F‘l-'i'.:‘i. :lrl'HL[_\-.PH]
a0 E : : : . : . Emission leval(H,PK)
B0 I ; ; ——
70 ' ; i i — m——
P oeof : e — e
= C | 1 I | ]
50 § . I — w
40 I I ] I —
30 E I : I ] T
20 F : —
10 E i j i I R B——
o E | | i R T R T
1000000 2000.000 5000.000 10000, 000 18000000
Frequanoey :HHS:
Final Result
No. Frequency (P) Reading c. f Result Limit Margin Height Angle
3 PR _ - PR PK PK ) -
[MHz] (dB(uY)] [dB(1/m}] [dB(aV/m}] [dB(eV/m] [dB] [cm] [
1 10560, 000 H 46, 0 11. 2 a7.2 68, 2 11.0 120.0 118.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11n(HT20)]
5.3 GHz Band / Channel High
BELOW 1GHz
Company name : KYOCERA Corporation Stapdard : FCC Part.15 subpart E
EUT : Mobils Phone Operator : K. Sujto
Madel No. : EB1146 Temp,Hum : 21.2[1C] 47.5[%]
Serial No, : A54BE3G0001 1206 Note] : CH:B4 53200MH:z
Test mode : WLAN_1In(HT20) W53_Tx.ch:High Mote2 .
[dB( e v )]
unll SR A A A A A : T 1 1 1 1 1 1| ¢FCC Partl5 subpartC
| T N | | | R R A Limit(QF)
1 1 1 [ 1 1 1 1 | o 16 MHz_ Tx Wb3_1In(HTZ0) High
50 S S : S S S Pek lavel(H.PK)
i | | T 1 ' ' ' ! Lo Peak level(V.PE)
40 i F—i—-—1— ; ; ; —
§ 30 i T i I I —
_l 1 1 1 1 1 1 1 1 1 1 1 1 1 1
20 f———————— : o
10 i T S B
oL R N T N : : R M M M
30.000 50,000 100.000 500,000 1000.000
Frequapey [MHz]

Final Result

No. Frequency (F) c.t Height Angle Remark
[MHz] [dB(1/m)] [cm] [

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11n(HT20)]
5.3 GHz Band / Channel High
ABOVE 1GHz

Company name : KYOCERA Corporatiof stafdagd : FCC Part.15 subpart E
EUT : Mobile Fhions Opepitog : T.Seino
Mode] No. : EB1146 Temp,HumAtm @ 23.0['C] 36.2[%]
Serial No. : 354B63600011206 Nuotel : ch:B4_5320MHz
Test mode : WLAN WB3_11n(HT20)_Tx_High Motel -
[dBI a2V m)]
AR i : A A FCC E.GHz.9m
E ! ! ! ! ! 1 Limit(PK)
L] T T T T T T T T
A E | | | | | | | | —— — Limit{AV)
100 ! ! ! I S S 06_GHz_Tx_W53_11n(HT20) High?
E 1 1 1 | | | | | o E—— k levellH,FE)
40 F ; ; ; —_— ak level(V,PK)
F ! ! ! ! ' Lo Emission leve]lH,FR)
B0 E T T T T T T T T Emission level(H,AV)
70 F i : i I
I : o e AR
5 Bl | 7 T 7 7 [
. | r | i | ] | —
50 | . : — M
40 F : : —
a0 l ; ] T
20 F : : e
10 F i i i 1
N i : : Ly
1000.000 2000.000 S000.000 10000.000 18000.000
Frequegey ::\[H;:
Finn]l Result
No. Frequepcy () Reading Reading ef Result Result Limit Limit Mazgin  Mezgin Hedght Anele
s 4 FE A R T - Y I A
[MHz] (dB{u¥)] [dB(pV)] [dB(1/@)] [dB(pV/m)] [dB(nV/mw] [dB(eV/w] [dB(uV/a)] [dE] [dE] [cm] L1
1 1o6g0.000 H 4.5 1.6 11.3 1. 8 42.8 T4 0 b4. 0 16.2 11.1 128.0 121.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11n(HT20)]
5.6 GHz Band / Channel Low
BELOW 1GHz

Company name @ KYOCERA Corporation Stapndard : FCC Part.15 subpurt E
EUT : Mobile Phope Opetito : K.Sajto
Made] No. : EB1146 Temp.Hum : 21.2[TC] 47.5[4]
Serjal Mo, » 35466360001 1206 Note] + CH:100 5500MHz
Test moids tWLAN 1In(HT200_ W56 _Tx_ch:Low NoteZ :
[dB(p V/m)]
50 T T T T T T T T T T T T T T = - .
. F 1 1 1 [ 1 | 1 I | o {FCC FiNTI:l_ 5"'-'_']”3-:'!-"-
| A | | | A Limit(QP)
[ 1 1 1 [ 1 1 1 1 1 oo [ 17T MHz_ Tx WH6_11nlHT20) Low
50 : — : : : — 1 Peuk levellH,PR)
F 1 1 1 [ 1 | | I | o Peuk levellV.FPK)
| | I [ h i H . ’ I S
1 1 1 1 I 1 1 1 1 ] 1 ] 1 ]
[ 1 1 1 1 I 1 1 1 1 ] 1 ] 1 ]
40 : — : : : — T
[ 1 1 1 1 ] 1 1 1 1 ] 1 ] 1 ]
1 1 1 1 I 1 1 1 1 ] 1 ] 1 ]
_ | A | | | A
_4 r 1 1 1 1 1 1 1 1 1 1 1 1 1 1
B 30 T T T T T 1 T T T T T T T 1
_I 1 1 1 1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 I 1 1 1 1 ] 1 ] 1 ]
C | A | | | oo
e : -
[ 1 1 1 1 I 1 1 1 1 I
1 1 1 1 I 1 1 1 ] 1 ]
1 1 1 1 I 1 1 1 ] 1 ]
1 1 1 I 1 ] 1 ] 1 ]
1“ 1 | S ) ] ] ] ] ] ]
- 4 B R B A
1 1 1 1 ] 1 1 1 1 ] 1 ] 1 ]
1 1 1 1 I 1 1 1 1 ] 1 ] 1 ]
oL Lo ! ! R S N S T
30.000 530.000 100,000 500.000 1000.000
Frequency [MHz]
Final Result
No.  Frequency (P) c. t Height Angle Remark

[MHz] [dB(1/m)] [em] C ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number:

JPD-TR-22193-0

[11n(HT20)]

5.6 GHz Band / Channel Low

ABOVE 1GHz

Compaty name
EUT
Muoda] No.

: KYOCERA Corporation
: Mohils Fhonps
: EB1146

Standard
Ulpepatof
Temp, Hum. Atm

2

Japan

: FCC Part.15 subpare E
: T.Seino
: 23.0[C] 36.2[%)

Serial No. : 35466360001 1206 MNote] t el 100_5500MHz
Test mods CWLAN_WHEE_11n(HT20)_Tx_Low NoteZ -
[dB(p V/m)]
'
- ! : — r F 1 T3 FCC E.GHz.3m
F | | | | | | l ' LimittFR)
U T T T T T T T T
i E 1 1 | 1 | 1 | 1 —— — Limit(AV)
100 F : : : — 07 GHz T W56_11n(HT20)_ Low>
E 1 | | | | | | 1 ———  Peak level(H,PE)
ui F : : : : v — Peak level(V,FE)
: ! ' ! ! ! oo Emission levellH,FK)
80 F T T T T T T T T Emission levell H..'\\Z'
F : ! : . . e —*—— Emission levellV . PEK)
Tl:] : 1 [ [] [ [ [ 1 1
—1| L 1 1 ] 1 1 1 ] 1
Poeof : SRS ITIE WL G
= ~ 1 i ] ! 1 —1
Y - . ! = _uﬂ'!"—
40 F I I I T e R R
£ 1 | | | i i 1 1
‘!|I|] ' | 1 ] 1 1 1 ] 1
F | | | VLo
20 f : e T A
C 1 1 ] 1 1 1 ] 1
10 I i I T e R
o F ! l | 1 R R
1000.000 2000000 5000.000 10000000 18000000
Frequency [MHz]
Finol Resulr
No. Frequency (P) Reading Resding . f Result Re=ult Limit Margin  Margin Height  Anele
. _PE AN .. P _| AV .. _AY . AV ko i
[MEz] (dB(uV)] [dBlpV)] [dB(l/m)] [dB{pVim] E.!BI“‘.' ml] [dB(pV [dB{ e V/m) ] [dB] [dB] Lem) | |
1 5466077 H BO. 4 11.4 6]. 8 64 0 B. 4 108.0  164.0
G468, 244V 48. 4 11. 4 59.8 64.0 H. 4 117.0 H1.0
1 11000, 000 H 46. 4 3.1 11.8 GH. 2 42.49 64 0 15. 8 11.1 100.0 1660

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11n(HT20)]
5.6 GHz Band / Channel Middle
BELOW 1GHz
Compaty pame : KYOCERA Copporation Standard : FCC Part.15 subpare E
EUT ¢ Mobile Fhone Oipepitol : K.Sajto .
Maide] No. : EB1146 Temp,Hum : 21.2[C] 47.5[%]
Serial No. - 35466360001 1206 Note] : CH:116 55RE0MHz
Test mods tWLAN_1In(HT20)_ Wab_Txa_ch:Mid Mote? 2
[dB( o v m}]
- S S T A : T T T T T T 7| <FCC Partls subparC
AR R ! L Limit(QP)
| ] ] ] | ] ] | | | ] ] | 1 [ 4 IH_:\rH:‘T_‘_“':-}H_l 1||,|HT2|.:|:'_,‘\]LI[
50 N B : S T S Feak lavel(H.PK)
i i i o i I ! ! ' Lo Peak level(V,PE)
40 i i1 I ; ; —
P o fp—tr—tt : e
_1 _ 1 1 ] 1 1 1 1 1 1 1 ] 1 1 1
R : —
10 — e ram
ol T T l | I T T
30.000 50,000 100,000 500.000 1000300
Frequency [MHz]
Final Result
No. Frequency (P) c. f Height  Angle Remark

[MHz] [dB(1/m}] [em] I

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11n(HT20)]
5.6 GHz Band / Channel Middle
ABOVE 1GHz
Company name : KYOCERA Corporatiofn Stapdapd ¢ FOC Fart. 16 subpart E
EUT : Mohile Phope Operatoy : T.5eino
Mods] No. : EB1146 Temp Hum At @ 23.0['C] 36.2[%)
Serial No. : A54663600011206 Note] : ch:116_5580MHz
Test mode s WLAN_WEE_1In(HT20)_TxMid MNote? .
(B V)]
»
o : ! 1 1 § ] 3 FCC E.GHz.m
F | ] | ] | | | 1 Limiti PK)
|:| T T T T T T T T
11 E 1 i | i i i i 1 —— — LimittAV)
100 F : : : : : r 4 0B GHz Tx WH6_11ntHT20)_Mid>
F | i | i i i i 1 — Peak '-\'r‘l.'.H-PH}
o F I ; : ; —_— Peak level(V,PK)
E : : : : ! b Emission level(H,FK)
B0 E T T T T T —T Emissjon leve](H,AV)
70 f I I I j T
: 6oL l : l R M
=) - ] ] 1 —
50 E ; i ; : W
40 f : : —
10 I I I j T
20 f : ; —
10 i ] [ i TR B —
ok I . I R R N
1000.000 2000.000 S000.000 10000.000 18000000
Frequaney [MHz]
Final Result
Sv. Frequency (P) Reading Reading e f Result Result Limit Limit Margin  Marmin Helght Ansle
. B’ N R oo FR . K. P AV s .
(=] (B p¥)] [dBLpV)] [aB(1/@)] [dB(nV/ml] [dB(pV/ml] [dB(pV¥/m)] [dB(uvV/@] [dB] [dB] [ca] Ll
1 11160.000 H 45, 4 3L T 11.9 o8 3 4. & 74.0 bd. 0 165.7 10. 4 100.0  164.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0

[11n(HT20)]
5.6 GHz Band / Channel High
BELOW 1GHz

Company name

: KYOCERA Corporation

EUT ! Mobile Phone
Modde] No. : EBll46
Serial No. ¢ 35466360001 1206

Test mods
[dB( x V/m)]

¢ WLAN1InfHT20) W56 _Tx_ch:High

2

Japan

Standayrd : FCC Part.15 subpart E
Operatof : K.Sajto

Temp,Hum : 21.2[C] 47.5[%]

Notel L CH:140 5700MHz
Note ;

.U T T T T T T T T T T T T T T - - ~
- - | | | [ | | | 1 i [ FCC Partlb subpartC
| | | [ | | | | I o Limit{QF)
A | | R 19 MHz_Tx W56_11n(HT20) High
o+ 2t : AN S A Peaks levellH, )
1 1 1 1 [ 1 1 1 1 | 1 | I FPeak levellV,FKJ
| | | [ |
| | | o | | | | | o
40 : — : : —
3 | | | [ | | | | I o
| | | [ | | | | I o
v | o | | A
; 10 | | | [ | | | | i [
o | o | | Lo
| o | | A
L | | | [ | | | | I o
wfp—t—t : —
| o | | \ il
| | | [ | | o
10 TP TY R N R
- | | A
| | | R L | | | | I o
[ | o | | A T A R
i] 1 ] ] | ] ] ] ] ] ] | | | ]
A0.000 50.000 100,000 500,000 1000. 000
Frequency [MHz]

Final Result

No. Frequency (P) c. f Height Angle Remark

[MHz] [dB(1/m)] [em] -l

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11n(HT20)]
5.6 GHz Band / Channel High
ABOVE 1GHz
Company name  : KYOCERA Corporstion Standard : FCC Part.15 subpart E
EUT : Mobile Fhone Operator : T.5eino
Mode] No. : EB1146 Temp Hum Avn  © 23.0[C] 36.2[%)
Sarial No. : A54B63600011206 Notel : eh:140_5T00MHz
Test mode s WLAN_WBE_11n(HT20)_Tx_High Note? :
[dB( g V/m)]
2
0E ! ! N R (R T FCC E.GHz.3m
E 1 | | I | | | | Limit{FK}
t] T T T T T T T T
i - 1 i i i | i i 1 —  Limit{AV)
100 ! : ! R S S 09_GHz Tx W56_1 In(HT20)_High
F 1 | | | I | | 1 ————  Peik level(H.PK)
90 | ; ; ; —— k level(V,PR)
: ! : : ! A ssion leval(H,PK)
HO T T T T T T T T ssjoq level(H,AV)
70 F I I ] j — T
Poeof : — =Y
i | I i | i | _
o ) e T —
iy ; : 1
10 : : —
20 F ; : i
10 F I i i i TR ——
.- ! | | [ R
1000.000 2000000 5000.000 10000, 000 15000, 00
Frequency [MHz]
Finol Result
No.  Frequepcy (P} Reading  Resding c.f Result Result Limit Limit Marzin  Mergin Helght  Ansle
k¥ S -\ B .. M. & K N PR AV o .
[MH=] [dB{pV)] [dB(uV)] [dB(L/@)] [dB{pV/m)] [dB(pV/m] [dB(pV/w] [dB(pV/a)] [d4B] [dB]  [cam] L
1 11400.000 H 46. 5 a1.3 12.2 58. 7 4.6 74. 0 4. 0 16. 3 10.5 100.0  158.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11n(HT20)]
5.6 GHz Band / Channel High
BELOW 1GHz

Company pame  KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT - Mobile Phone Operatof * K.Sajto .
Mode] No. : EBL146 Temp,Hum : 21.2[1C] 47.5(%]
Serial No. : 354663600011206 Note] : CH:144 5720MHz
Test mode S WLAN_11n(HT20) W56 _Tx_ch:High Mote? -
[dB( e V/ml]

(5]

FCC Partlb subpartC

Limit(QF)

M <20 MHz Tx Wb6_11n(HT20) High
Peak level(H.PE)

T T T

Lo

1 1 1

50 ——
o Peak level(V PRI

] 1 1

a0 | A

Lo

1 1 1

£ anf ——

o | ] ] ]

1 1 1

1 1 1

1 ] :
] ] ] ]
10 T — 1
i R i ot i l i P01
1 ] 1 1 ] 1 1 1 ] ] ] ] ] ]
oL ] R l l l I A
30.000 50.000 100,000 500.000 1000.000
Frequeney [MHz]
Final Result
No. Frequency (P) c. f Height Angle Remark

[MHz] [(dB(1/m)] [em] N

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11n(HT20)]
5.6 GHz Band / Channel High

ABOVE 1GHz

Company name : KYOCERA Corporatiof Stagdard : FCC Part.15 subpart E

EUT : Mobile Fhone Operator : T.5eino

Modde] No. : EBI1146 Temp,Hum,Atm  : 23.00C] 36.2[%]

Serial No. : 3466360001 1206 Notel cchi 144 5T20MHz

Test mode : WLAN_WSB_1In(HT200_Tx_High NoteZ E

:||BL nV ;u::
120

g i i : R <FCC E_GHz_3m>
F ! ! ! ! ! L T Limit(PR)
1]
il ! ! S H N R — — LimitAV)
100 F l ; ; ; — 10_GHz_Ta W56_1 In(HT20)_High
F 1 1 | | I 1 | 1 —  Feuak levellH.FK)
- | NN S LA Peak level(V.PK)
£ : : ! [ Emission level(H,PK)
s0 F T T T T T T T T Emission level(H,AV)
70 F I ] ] I —T—
— C I 1 1 1 I 1 1 1
; g0 E | | | | | | | |
-3 F | | 1 | M
0 § . et
C I 1 1 1 1 1 1
40 f I j ] i T
C I 1 1 1 ] 1 1 1
a0 | : : -
20 | : : bt
10 i i ; i A
E | | : i o)
0 C | 1 1 ] | 1 ] 1
1000, 000 2000, 000 S000.000 10000, 000 18000, 000
Frequency IMHz]
No. Fremency (P) R'-\F;ﬂlrlli Elr--l;‘i::'.uz B | Rﬂ;UI? Fi-*:-':lJl‘-' ].".JE:'." M!:r‘il'.'.:'. Height  Anels
| AV PR AV K AV
[i:] [AB(u¥)] [dBOu V] [dB(1/m)] [dB(aV/m] [dB(uV/m] (dBCuV/m}] [dB [dB] (ca] L1
1 11440000 H 46. 0 3l.5 12.2 b8, 2 3.7 4.0 0.3 108.0  179.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11n(HT40)]
5.2 GHz Band / Channel Low
BELOW 1GHz
Company nams : KYOCERA Corporation Standard : FCC Part.15 subpartE
EUT : Mobjle Phope Operato] F }i.h’i'.i'rl_-
Mode] No. : EBl146 Temp. Hum : 21.2['C] 47.5[%]
Serial No. : 35466360001 1206 4 Note] s CH:38 5190MHz
Test mode : 5GHz W52 11n(HT40) Tx_ch:Low Note2 -
[4B{ e V/ml]
SRR S B ! 1 1 1 1 1 1| ¢FCC Partls subpartC
| R ; | | A A Limit( QP
I I 1 [ 1 I | 1 1 o a1 DS MHz T WEZ_1In(HT40) Low >
50 S : SN .- Peak level(H,PK)
l SR ! ! ! R Feak level(V,PK)
40 i i I ; ; — T
= r i R ; i i A
-i :J'“ ] ] 1 1 ] [ [ ] [ ] 1 ] 1 []
. I~ I I 1 1 1 1 1 ] 1 I 1 I 1 ]
20 : ——
10 o i
oL R T R ! i R T T R
A0.000 50,000 100,000 500.000 1000, 000
Frequsney (MHz]
Final Result
No. Frequency (P c. f Height Angle Remark
[MHz] [dB(1/m)] [cm] "]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0

Japan

[11n(HT40)]
5.2 GHz Band / Channel Low

ABOVE 1GHz

Company name  : RYOCERA Corporatjon Stapdard : FCC Part.15 subpart E

EUT : Mobile Phone Operator : T.5eipo

Model No. : EB1146 Temp, Hum At @ 23.0[C] 36.20%]

Sarial No. : 354B63600011206 Note] : ch:38_5190MH:z

Test mode P WLAN_WS2_11n(HT40)_Ta Low MNotel :

::|E|'. ITAY ;u::

- l | i R <FCC E.GHz(Paak_Only) 3m?>
110 F l ; ; — Limit(PK)
E | ] | ] I ] | I rJl_l:H:_T_'{_“--?:_ll|[|HT-E-U.‘_L| T
100 F l ; ; ; — Peak levell(H.FR)
E | | | | | | | 1 Peak level(V,PR)
o0 l ; ; ; — Emission level(H PK)
80 E l ; ; ; —
70 B ; : : e
P 6ol : : — T
=3 C | 1 1 1 | i
R W M
40 l I i ] —
30 E l i l ] T
20 : : —
10 F i i i i R R —
o E l : | R R S N
1000.000 2000.000 5000.000 10000.000 18000.000
Freguagey [MHz]
Final Result
No. Frequency (P) Reading c. f Rf-su_llt Limit Margin Height Angle
" PR B . PR PR PK_ B
[MHz] (dB(uY)] [dB(1/m)] [dB(aV/m}] [dB(wV/m] [dB] [cm] [T 1
1 10380. 000 H 46. 2 11. 1 57. 3 68, 2 10.9 130.0 120.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11n(HT40)]
5.2 GHz Band / Channel High
BELOW 1GHz

Company name  : KYOCERA Corporation Stoagydard : FCC Part. 16 subpurtE
EUT ¢ Mobile Phone Oiparutoy ¢ K.Sajto
Mode] No. : EB1146 Temp, Hum : 21.2[TC] 47.5[%]
Sertal No. : 354663600011 206 Notel : CH:46 5230MHz
Test mode : 5GHz WH2_11n(HT40)_Tx_ch:High NoteZ :
[dB{ e V/m)]
i} T T T T T T T T T T T T T T e - 5
o - 1 1 1 [ 1 1 1 1 1 [ {FCC Fartlb 5"'-"]”5:'!-"-
1 1 I 1 1 1 1 1 1 ] 1 1 1 ] LLL“LtI{JPJ
i A | | b | €10MHz T W52 11n(HT40) High
50 A EES . : R S S ok [evel(H PR
o 1 1 1 1 1 1 1 1 1 | 1 1 1 | PE‘isk :l.—\ I:‘l."‘- |P!‘L"
I TR S i : : R
40 | I . ; : ; —
I TR B i ; ; o
= I T i I I o
g 30 I — 1 I ] ] — T
-3 1 1 I 1 1 1 1 1 1 ] 1 1 1 ]
1 1 I 1 1 1 1 1 1 I 1 1 1 ]
1 1 I 1 1 1 1 1 1 ] 1 1 1 ]
L 1 1 I 1 1 1 1 1 1 ] 1 1 1
20 i — ; ] ] T T !
B 1 1 I 1 1 1 1 1 1 [l ]
1 1 I 1 1 1 1 1 1 1 ]
1 1 I 1 1 1 1 1 1 1 ]
10 ; gl aginag ] P
1 ] 1 1 1 ]
I b g i ; ; o
i I T B R i I I I R
i 1 | | 1 1 1 1 1 1 | ] 1 ] |
30,000 50,000 100,000 200,000 000,000
Frequency [MHz]
Final Result
No.  Frequency (P) c. f Height Angle Remark

[MHz] [dB(1/m)] [em] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11n(HT40)]
5.2 GHz Band / Channel High

ABOVE 1GHz

Company name @ KYOCERA Corporation standard : FCC Part.156 subpart E

EUT » Mobijle Phope Operatof » T.Sajfio N

Mode]l No. : EB1146 Temp. Hum.Atm  : 23.0[°C] 36.2[%]

Serjal No. 1 35466360001 1206 Nite] : chid6_5230MHz

Test mode ¢ WLAN_WBZ_1In(HT40)_Tx_Hizh Notel :

:llE.': v ;u'i:

120

E i i ; i R <FCC E_ GHz(Paak _Only)_3m>
E | | ] ] | ] ] | Limit{PK)
|
sall: : ! T A <02.GHz Tx W52, 11n(HT40)_High
100 E : ) ! ! LA S B Peak level(H,PK)
) E | | 1 | | | | i Paak leval(V,PK)
b0 F : ; ; —F—— Emission JevellH . FR)
C ] ] 1 1 I ] 1 1
50 F ; : : H— T
C ] ] 1 1 I 1 1 1
70 ! : i et
E E l l : H R
5 bl | 7 7 T T T T M
=3 C I ] ] I
50 M i
P | | | I i il
40 F i ] : e e
C ] ] 1 1 I 1 1 1
30 F : i : T
i ) i : R N R S
E | | | A
10 : l i R R R
o E | | : R N
1000.000 2000.000 5000.000 10000000 15000000
Frequency [(MHz]

Final Result

No. Frequency (P) Reading c. Result Limit Margin Height Angle
PK ) . _ P Pk PK_ ~ B
[MHz] (B (V)] [dBC1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] i ]
1 10460, 000 H 45. 2 11.2 hi. 4 B8, 2 11.8 123.0 120. 0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11n(HT40)]
5.3 GHz Band / Channel Low
BELOW 1GHz
Company name : KYOCERA Corporation Stapdard : FCC Part. 156 subpartE
EUT : Mobile Phone Operator * K.Sajto
Model No. : EB1146 Temp,Hum : 21.2[1C] 47.5[%]
Serial No, : 354B63G0O00L 1206 - Mote] : CH:54 52T0MH:z
Test mods s AGHzZ WHI 11niHT40) Tx ch:Low MoteZ -
[dB( e W m)]
W F 7 T ¢t : : T T 1T 1 1 1| <FCC Purtls subpartC
i oo i i i R A Limit QP
| ] I 1 | I I | | | I I | [ < 11_:'~[H.',__T_‘_“-:_13_1 !,Il,'.HT-I-UJ_L' W
50 M T ! N S S N Peak [=vel(H,PK)
I 1 1 [ | l l I | [ttt Peiak levellV,PR)
40 i e ; ; ; ———
§ 30 i — T I ] ] — T
_l 1 1 1 1 1 1 1 1 1 1 1 1 1 1
20 —————+— ; ——
10 i i R R
ol R T T | i T W T
30,000 50.000 100000 500.000 1000000
Frequency [MHz]
Final Result
No. Frequency (P) c. f Height Angle Remark

[MHz] [dB(1/m)] [em] [

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11n(HT40)]
5.3 GHz Band / Channel Low
ABOVE 1GHz
Company nome : RKYOCERA Corporation Stagjdard : FCC Part. 16 subpart E
EUT : Mobjle Phene Operator : C.Rappo
Muode] No. : EBl146 Temp,Hum. Atm  : 22.1[C] 40.4[%]
Serfal No. : 35466360001 1206 Note] teh 54 52T0MHz
Test mode WLAN WH3_1In(HT40) Tx_Low Note2 :
:I]E'f v ;u:':
1_?'“ C T T T T T T T T = . i ay
o | | | | 1 | | | FCC E_GHz(Peal_Only)_3m
110 : ! ! I S S B Limit(FK)
E | | 1 | 1 | | | 03 GH=z_Tx W5E3_11nHT40) Low
100 | | S T T Puak [eval(H PK)
E | | I | I ] I I Peak :!:"-'E‘l[\-.PR.:I
a0 F ; ; ; ; : — Emission level(H,PR)
80 E I ; ; : —
70 F : ! ; ! ———
T | ———— o
=1 - | 1 1 1
= MM
40 f : : -
a0 E ; I j ] 1
20 F | | 1
10 F ] I ] ] R
o E | i : T M A N
1000000 2000.000 2000.000 10000.000 15000.0040
Frequeney :.'l[H::
Final Result
No. Frequency (P) Reading c. f Result Limit Margin Height Angle
ERY ) 13 it g TN F ot + A FK_ ) i
[MHz] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(pV/m)] [dB] emdl [ ]
1 10540, 000 H 45. 7 11. 2 hi. 9 68. 2 11.3 100. 0 223.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11n(HT40)]
5.3 GHz Band / Channel High
BELOW 1GHz

Company name @ KYOCERA Corporation Stoagydard : FCC Part. 16 subpurtE
EUT ¢ Mobile Phone Oiparutoy ¢ K.Sajto

Mode] No. : EBL1406 Temp,Hum

Sertal No. : 354663600011 206 Notel : CH:62 5310MHz

Test mode 1 5GHz WE3_11n(HT40)_Tx_ch:High NoteZ :

(4B g Vi/m)]

il [ {FCC Partlh subpartC
Limit{QP)
I 1Z MHz Tx WB3_11ntHT40) High

o [ L Pauk level(H,PK)

| ] 1 | Peak levellV.FK)
40 ——
5 i 1]
-1 30 T T
=3 1 1 1

20

]
1 1 ]
1 1 1 ]
10 : T
; il ol | | | o0
i I S i I I A
U 1 | | 1 1 1 1 1 1 | 1 1 1 |
30.000 50.000 100,000 500,000 1000000
Frequency IMHz]
Final Result
No.  Frequency (P) c. f Height Angle Remark

[MHz] [dB(1/m)] [em] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11n(HT40)]
5.3 GHz Band / Channel High
ABOVE 1GHz
Company name : KYOCERA Corporatiog Standard : FCC Part. 15 subpart E
EUT - Mobijle Fhonpe Operato] : C.Ranno
Mode] No. : EB1146 Temp,Hun Amun : 22.1['C] 40.4[%]

Sarja]l Mo, ¢ 35466360001 1206 Notel s ehb2_5310MHz
da CWLAN W3 11n(HT40)_ Tx_Hizh Note :

(B x V/m
20 T T T T T T T T i .
1 E ] ] | | 1 | | ] 'Fl-{ E.EIH:.HIIJ'
aE ! ! ! ! ! (N Limit(FK)
Ll : ! N T R — —  Lumit(AV)
100 E L : : : : — ! 04, GHz Tx WH3_11nlHT40) High»
F 1 1 | 1 1 1 1 1 —  Paak levellH.PK)
: | NN E . ———  Peak level(V.PK)
o ! ! ! ! ! ! [ Emission levellH,PK)
80 F ; ; ; : : — Emission levellH,AV)
- 1 1 ] ] 1 ] ] 1
70 F I I ] i —
—_ r 1 1 I I 1 ] I 1
® &0 F | | i 1 | i i |
5 = : ' ' - T
50 F | | [ 1
- i i i i e e
10 f : : I
a0 F I i i i —
F | | | | ] | | i
20 F : e
L 1 1 ] I 1 ] I 1
10 I I i i R R——
F | 1 | | 1 | | ]
i C ] 1 | | 1 | | 1
L0, D00 2000.000 5000.000 10000.000 1000, 000
Frequagey [MHz)
Finnl Result
¥o. Frequency (F) Reading Reading e f Result Result Limit Limit Margin Marzin Height Anele
fials R\ AR 1 oo PO Lo N PR M. PR AL S R
[hz] [dBCu¥)] [dB(xV)] [dB(1/m)] [dB(pV/m)] [dB(uV/m}] [dBlwV/m] [dBlaV/w] [dB] [dE] [ca] 1]
1 10620.000 H 46. 7 34.3 11.3 7. 0 46. 6 4.0 54.0 17.0 B.4 100.0 1280

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11n(HT40)]
5.6 GHz Band / Channel Low
BELOW 1GHz
Company nams : KYOCERA Corporation Standard : FCC Part.15 subpartE
EUT : Mobjle Phope Operato] F H.ﬁi:'_-tl_l
Mode] No. : EB1146 Temp,Hum : 21.2['C] 47.5[%]
Sagial No. : 354663600011206 Note] : CH:102 5510MHz
Test mode : 5GHz W56_11n(HT40) Tx_ch:Low Note2 -
(B¢ e V/ml]
SRR S B ! 1 1 1 1 1 1| ¢FCC Partls subpartC
| T T i l i For LimitlQF)
I I 1 [ 1 I | 1 1 o 1 13 MHE T WH6_1IntHT40) Low>
50 I — ; ; ; —— Poak levellH,PR)
l S ! ! ! R Feak level(V,PK)
40 i 1 ; ; ; — T
= C i A i i i A
-i :J'“ ] ] 1 1 ] [ [ ] [ ] 1 ] 1 []
. I~ I I 1 1 1 1 1 ] 1 I 1 I 1 ]
20 : —— T
10 = r i T
oL | L0 i | L0
30,000 50.000 100.000 500.000 1000000
Frequsney [MHz]
Final Result
No. Frequency (P c. f Height  Angle Remark
[MHz] [dB(1/m)] [em] "]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11n(HT40)]
5.6 GHz Band / Channel Low
ABOVE 1GHz
Company napme t RYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Muabile Phope Operatof » C.Ranno
Moda] No. : EB1146 Temp, Hum.Atm = 22.1['C] 40.4[%]
Serial No. : 354663600011206 Note] : ch:102_5510MHz
Test mode : WLANWSB_1In(HT40)_Tx Low Notel :
[AB( iV m)]
it : : R B T FCC E.GHz.3m>
110 E ; ; ; —— LimittPR)
E 1 1 1 1 1 1 1 | Limittav)
100 : : : (I SV B 05, GHz T W56_1 1n(HT40)_Low
E i ] i ] i I 1 | —  Peak levellH.PK)
an F : . . . : S S ——  Poak level(V,PK)
E ! ! ! ! ! pod Emission levellH,PK)
B0 F T T T T T —T Emission level{H,AV)
E : : : —_—t ——  Emission leval(V,FK)
T0 F T T T T T T T T
T F | s ity | | |
-E F‘tl - 1 [ [ [ ] ]
=3 = | el 1 1 =l
50 § ; : ] : ' |
40 : : e
10 i : ; T
20 f : : —
10 E I ; i T T
o . . ! S T
1000.000 2000.000 S000.000 10000, 000 18000. 000
Frequency [MHz)
Final Result
No. Frequency (P) Reading Readineg e f Murgin Height Anzle
e N T | T . PE e
=] (dB(uV)] [dB(uV)] [dB(1/a)] [dB] [ca] L
1 6462600 H a0, 2 11. 4 fi. G 1000
2 G4BT, 200 ) 50,0 11. 4 6.8 1000
Io11020.000 H 46. 8 4.0 11. B 16. 4 H.2 100. 0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11n(HT40)]
5.6 GHz Band / Channel Middle
BELOW 1GHz

Company nams : KYOCERA Corporation Standard : FCC Part. 15 subpurtE
EUT : Mobile Phonpe Opetitol : K.Sajto
Mode] No. r EB1146 Temp, Hum : 21.![ L'] -LT_ﬁ[*w]
Sarjal Mo, » 354663600071 1206 Notel s CH:110 55600MHz
Test mods : 5GHz WHB_1 In{HT40)_Tx_ch:Mid Note2 :
(4B V/m))
50 T T T T T T T T T T T T T T = - .
B - 1 1 1 1 o 1 1 1 | 1 | o {FCC FillTlil_ !"'-'_']'if-:'!-"-
| A | | | A LimitiQP) i
L 1 1 1 I | ] ] I I | I | I | 14_:\”‘[:_‘[_‘{_‘“ -)tl.l ]IL'.HT-I”?_,\]I_I[
50 N | I S S S U Peuk level(H. PK)
F 1 1 1 [ | | | I | o Peuk levellV.PK)
| | I [ h i H . i I S
1 1 1 1 I 1 1 1 1 ] 1 ] 1 ]
L 1 1 1 1 I 1 1 1 1 ] 1 ] 1 ]
40 i T : : : — 1
[ 1 1 1 1 I 1 1 1 1 ] 1 ] 1 ]
1 1 1 1 I 1 1 1 1 ] 1 ] 1 ]
1 1 1 1 ] 1 1 1 1 ] 1 ] 1 ]
—4' [ 1 1 1 1 I 1 1 1 1 ] 1 ] 1 ]
5 a0 : — : : : T
_I [ 1 1 1 1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 I 1 1 1 1 ] 1 ] 1 ]
i | A | | | R
o : —
| A | | ' g
| R | T A
10 j - i 1
[ 1 1 1 I 1 I 1 ]
1 1 1 1 I 1 1 1 1 ] 1 ] 1 ]
1 1 1 1 I 1 1 1 1 ] 1 ] 1 ]
- 1 1 1 1 I 1 1 1 1 ] 1 ] 1 ]
0 1 1 1 L1 1 1 1 I 1 [
20.000 530.000 100,000 500.000 1000.000
o T [MHz]

Final Result

No. Frequepcy (P) c. f Height Anzle Remark
[MHz] (dB(1/m)] [em] C ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11n(HT40)]
5.6 GHz Band / Channel Middle
ABOVE 1GHz

Company name . RYOCERA Corporation Standard : FCC Part.15 subpart E
EUT - Mobile Phope Oparato » C.Ranno
Mods] No. : EBL146 Temp,Hum.Atm  : 22.1[C] 40.4[%]
Serinl No. : 354663600011206 Wote] : ch:110_5550MHz
Test mode : WLAN WAE_11nlHT40) Tx Mid Notel :
[dB e V/m)]
o ! ! A T B S ¢FCC E.GHz_3m>
F | | | 1 1 1 1 | Limit(PK)
U T T T T T T T T
11 E | | 1 1 1 1 1 1 —— — LimitlAV)
100 : ! ! S S T S 06_GHz T W56_11n(HT40) Mid
F | | | 1 1 1 1 1 ——  Peak level(H.PK)
EI : : : —— —— Peask level(V,FK)
£ | | : N EE Emission leval(H,PK)
80 F : : : ; : — Emission leval(H,AV]
70 E I ] ] ] ——
i 60 F I ] j ' — 1 M
- F | i | 1 | i =)
s0 | . Emate i H e
40 F : : s
10 l i ] ] S ——
20 F | | 1
10 F l i i R B —
o E | | : R W W
1000.000 2000.000 5000.000 10000, 000 15000000
Frequeney :\[H ::
Final Result
No. Frequency (F) Reading Heading e Result Result Limit Limit Marzin  Marzin Heieght Anele
3 L ER g N PR L IV e AR
(=] [dBCuV)] [dB(nV)] [dBCL/m)] [dB(pVm)] [dB(pV/m}] [dBCpV/mw] [dB{(uV/al]l [dE] [d8]  [cm] L]
1 11104, 000 H 45.9 35. 4 11.9 BT. B 47.3 74.0 54,0 16. 2 G.7 100,10 1520

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11n(HT40)]
5.6 GHz Band / Channel High
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part. 15 subpartE
EUT : Mobijle Phope Operato : ]i.h’i-.:'h_u
Mode] No. : EBI146 Temp, Hum + 21.2[C] 47.5[%]
Sarial No. : 35466360001 1206 Note] + CH:134 5670MHz
Test mods 1 5GHz WHB_11n(HT40)_Tx_ch:Hizh NoteZ Z
[dB{ & V/m)]
(=] T T T T T T T T T T | — R - .
- 1 | | | [ | | | | | | o <FCC Partls subpareC >
: o i ; ; S LimitQP)
1 1 | ] 1 i ] ] ] | ] ] ] v [ % l.ﬁ__\[H:_T;\r;_'ﬂ':_\ti_l E||.rHT-I-|.:|:'_HiI'.|'|.
50 I —— I I I — Peak level(H,PK)
1 | | oo ' ' ' | ' [ Peak levellV,PK)
40 I . ; ; ; ———
: a0 I T i I I A
] r 1 1 I 1 1 1 1 1 1 ] 1 1 1 ]
20 ——————— : i
10 T — e
ol Loy l . T R N N
30,000 50,000 100,000 500.000 1000000
Frequency (MHz]
Final Result
No. Frequency (P) c. T Height Angle Remark

[MHz] [dB(1/m)] [em] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11n(HT40)]
5.6 GHz Band / Channel High
ABOVE 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phope Operator : C.Kanno i
Mode] No. : EBl1146 Temp.Hum.Atm  : 22.1[C] 40.4[%)
Serial No. : A54663600011206 Nute] :ehz134_5870MHz
Test mode : WLAN_WEG_11n(HT40) _Tx_High MNotel ;
(B a v m)]
i ! ! 1 1 T 13 ¢FCC E.GHz.%m
E ! ! ! ! ! LI Limit(PRJ)
[] T T T T T T T T
. - 1 i i 1 | i 1 1 —— — Limit(AV)
100 F : ; : : : A 07 GHz Tx WH6_1IntHT40)_Hich
E 1 1 | 1 1 1 1 1 ———  Peak levellH,PE)
b F : ; ; : — ————  Pauk leval(V,PK)
E ! ! : ! ! Lo Emission levellH,FR)
80 E T . . : . — Emission level(H,AV)
70 F i i ] ; T —
Y : — J... ——
=3 [ s | 1 ! ' | = |
a0 , I I I :
40 : : —
30 I i ] T
20 | : : 1
10 i I ] i R —
o E ! | | R R R
1000.000 2000.000 5000000 10000.000 18000.000
Frequency [MHz]
Finnl Result
MNo.  Frequency (P) Reading  Reading o.f Result Resulr Limit Limit Marpin  Margin Height Anele
o B L U I T | A - 1 LAY PR : .
(=] (dB{ V1] [dB{pV)] [dB(i/m)] [dB{u¥/m)] [dB(uV/ml] [dB(xV/ob] [dB(uV/m)] [dB] [ca] -1
1 11540.000 H 46, 8 4.3 12.2 58, 0 46. 5 74.0 4. 0 16. 0 00,0 1120

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11n(HT40)]
5.6 GHz Band / Channel High
BELOW 1GHz

Company name  : KYOCERA Corperation Standord : FCC Part.15 subpartE
EUT : Mobile Phope O perato] » . Sajto =
Maode] No. - EB1146 Temp,Hum : 21.2['C] 47.5[%]
Serjal No. » 35466360001 1206 Mote] r CH:142 5710MHz
Test mods cAGHzZ WHE_11n(HT40) Tx ch:High NoteZ :

:IlE': nV :I.l:’:

o F FCC Partlhs subpartC

Limit(QF)

16 MHz Tx Woe_11n(HT40) High
FPeuk levellH PR}

Feak level(V,PK)

40 |

30 i

Lu’\.'ul

1
1 ] 1
] ] ] 1
] 1 ] 1 1
10 ) T
[~ 1 1 1 ] 1 ] 1 i
1 1 1 ] ] ] ] ] ] ] ] ] 1
1 1 1 1 ] ] ] ] ] ] ] ] ] 1
. 1 1 1 1 1 ] ] 1 1 ] 1 ] 1 1
U 1 1 I 1 1 1 1 1 1 1 1 1 1 I
30.000 50.000 100,000 500.000 1000000
Frequency [MHz]
Final Result
No. Frequency (P) c. T Height Angle Remark

[MHz] (dB(1/m)] [cm] [

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11n(HT40)]
5.6 GHz Band / Channel High
ABOVE 1GHz
Company name : KYOCERA Corporation Stapdard . FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Ranno
Made] No. : EB1146 Temp Hum Atm  : 22.1[C] 40.4[%]
Sertal No. : 354B63600011206 Motel :chil42 5T10MHz
Test mode : WLAN_W56_11n(HT40)_Tx_High Note2 2
::|E|'. J'.'."L' ;u::
= : : — T 1 7 13 ¢FCC E.GHz im
= ] | | ] 1 | | 1 Limit(FR)
l:] T T T T T T T T
1l F 1 | 1 1 1 | 1 1 —— —  LimitlAV)
100 F v ! : : L — CO8 GHz Tx WHE_1IntHT40) Hieh
- 1 | | 1 1 | 1 1 T — FPi:Ei ;'.—"-"-“I.[H.P[\::'
90 F : : : — Paak evel(V,PR)
F I | | ] ] | ] 1 Emission levellH,FK)
80 E : ; ; : : — Emission level(H,AV)
70 F i I I I — ]
B : — i
- | - 1 i | 1 | —
50 & . I I : W
Iy : : —
a0 | i | -
20 f : ]
10 | i i i T ——
o E ! i i R T I
1000.000 20,000 5000.000 10000, 000 18000000
Frequepcy :."-[HS:
Finnl Result
No. Frequency (P) Reading Reading e.f Result Result Limt Limit Marmin  Merpin Height  Anele
. N Ay L i I o K . AY I AV i ]
(M) (dB{uV)] [dB(aV)] [dB(1/@)] [dB(pV/m] [dB(pV/m}] [dB(uV/mw] [dB{uvV/@)] [dB] LdB) [cal Ll
1 11420.000 H 46, 4 33.8 12.2 7.6 46.0 Ta. G4.0 16. 4 B.0 100.0  163.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0

Japan

[11ac(VHT80)]
5.2 GHz Band BELOW 1GHz

Company name  : KYOCERA Corporation Standayd : FCC Puort. 15 subpart E
EUT : Mabile Phope Dperato] : K.Sajto
Mode] No. : EB1146 Temp,Hum : 21.2[C] 47.5[4]
Serial No. : 354663600011206 Natel : CH:42 5210MHz
Test mode : OGHz WH2_11ac(VHTED) Tx Notel -
[dB{ 1 V/m)]
Bl T T T T T T T T T T T T T T P e -
- I I | | | I | I I I I I ] | <FCC Partlsd .‘-Llh]ll'-:"_fl
o 1 1 1 1 1 i | i i i i i i 1 Limit(€IP)
i A | | b0 a0 <0BMHzTxW5211lee(HTH0)
_(l B 1 1 1 1 1 1 I 1 1 1 1 1 1 I -—- P-Hr}\ ':_“.ullH PH:,
1 T T T T T T T T T T T T T T - 3
- 1 1 l [ 1 | | 1 1 iy Peak JevellV,PK)
I A | | I
L 1 1 1 1 1 1 [] 1 1 1 1 1 1 1
40 i F— i —i— ; ; —
B 1 1 1 1 1 1 I 1 1 1 1 1 1 I
- 1 1 1 1 1 1 I 1 1 1 1 1 1 1
- 1 1 1 1 1 1 I 1 1 1 1 1 1 1
T L 1 1 1 1 1 1 I 1 1 1 1 1 1 1
5 40 : — : : ——
1 B 1 1 1 1 1 1 I 1 1 1 1 1 1 1
- 1 1 1 1 1 1 I 1 1 1 1 1 1 1
- 1 1 1 1 1 1 I 1 1 1 1 1 1 1
- 1 1 1 1 1 1 I 1 1 1 1 1 1
o : o
1 1 1 1 1 1 I 1 1 1
1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1
10 — S s
I 1 1 1 1 1 1 1 1
- 1 1 1 1 1 I 1 1 1 1 1 1 1
- 1 1 1 1 1 1 I 1 1 1 1 1 1 1
- 1 1 1 1 1 1 I 1 1 1 1 1 1 1
0 1 1 | L1 I 1 1 1 1 T
30.000 50,000 100,000 500.000 1000.000
Frequ=pcy :HH::

Final Result

No. Frequency (P) c. f Height Angle

[MHz] [dB(1/m)] [ecm] [

Note:

Remark

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

[11ac(VHT80)]
5.2 GHz Band
ABOVE 1GHz

Company name  : KYOCERA Corporatiog Standard : FCC Part.15 subpart C

EUT ¢ Mobile Phone Opeguto ¢ C.Ranno

Muods] No. : EB1146 Temp, Hum,Atm @ 22.1[C] 40.4[%]

Serial MNo. L 35466360001 1206 Note] s che42 5210MHz

Test mode : WLAN_WE2_11ac(VHTE0)_Tx_Low Note? :

(B V/m)]
120

FCC E_.GHz(Peak Onlv)_3m

Limit(FR)

01_GHz_ Tx W52_11aciHTHRO)
P evellH, PR}

110
100

| Peak level(V,FK)
: Emission levellH,PK)

a0

L]

70

&0
50 M

40

Lavel

30

20

10

il .
1000.000 Z000.000 5000.000 10000, 000 1E0D0. 000
Frequancy (MHz]

Final Result

No. Frequency (P) Reading c. Result Limit Margin Height Angle
_ FR _ PR . FK ) PK_ o

[MHz] [dB(uV)] [dB(1/m}] [dB(puV/m)] [dB(uV/m)] [dB] [cm] [
1 10420.000 H 45. 3 11. 3 56, 6 B8, 2 11.6 100.0  262.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0

[11ac(VHT80)]
5.3 GHz Band
BELOW 1GHz
: KYOCERA Corporation

Company name

Stapdard

Japan

: FCC Part.15 subpart E

EUT : Mobile Phone Operata : K. Sato
Mode] No. : EB1146 Temp, Hum : 21.2[C] 47.5[%]
Serial No. : A54B63600011206 Notel ¢ CH:68 5290MHz
Test mode : 5GHz WE3_11ac(VHTH0) Tx Note2 :
[dB( & V/m)]
g : A : : : L FCC Partls subpartC
- i | 1 | 1 1 1 i i 1 | 1 i i Ll:l.lli.f-':{:'F'-l
I A | | v r 0 11 0[] €07.MHz Tx W53 11ac(HTRO0)
50 ; — I ; ; — — PeaklevellH.PR)
- | I 1 [ T 1 | | 1 I [ Paak level(V ,FE)
- ] 1 1 ] 1 I 1 1 1 1 1 Il Il }-
- 1 ] 1 ] 1 | 1 1 1 1 ] 1 1 ]
L 1 ] 1 ] 1 ] 1 1 1 1 ] 1 1 1
40 i 1] I ; ; —_—
I~ 1 ] 1 ] 1 ] 1 1 1 1 ] 1 1 1
I 1 ] 1 ] 1 ] 1 1 1 1 ] 1 1 1
- 1 ] 1 ] 1 ] 1 1 1 1 ] 1 1 1
—1 | 1 ] 1 ] 1 ] 1 1 1 1 ] 1 1 1
5 30 : — I i i —
_] I~ 1 ] 1 ] 1 I 1 1 1 1 ] 1 1 1
- 1 ] 1 ] 1 I 1 1 1 1 ] 1 1 1
- 1 ] 1 ] 1 I 1 1 1 1 ] 1 1 1
- 1 ] 1 ] 1 I 1 1 1 1 ] 1 1
20 i | 1 | 1 I 1 i i 1 | 1
il [] 1 1 1 1 ] 1 [ ] 1
1 ] 1 ] 1 I 1 1 1 1
1 ] 1 ] 1 I 1 1 1 1 1 1
1 ] 1 ] 1 | 1 ] 1 1 1
1 1 ] 1 ] 1 ] 1 1 1
1“ 1 1 1 (] ] ] 1 ] (]
- i i I A
- 1 ] 1 ] 1 I 1 1 1 1 ] 1 1 1
I 1 ] 1 ] 1 I 1 1 1 1 ] 1 1 1
- 1 ] 1 ] 1 I 1 1 1 1 ] 1 1 1
“ 1 I 1 1 1 1 1 1 1 1 1 1 1 1
30.000 50.000 100.000 500.000 1000.000
Hreqtiniay [MHz]
Final Result
No.  Frequency (P) c. f Height  Angle Remark

[MHz]

Note:

(dB(1/m] [em]

]

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0

[11ac(VHT80)]
5.3 GHz Band
ABOVE 1GHz
P KYOCERA Corporation Standard

Company nams : FCC Purt.156 subpart E

EUT : Mobile Phope Operatog : C.hanno

Mode] No. : EB1146 Temp Hum, Atm  : 22.1[C] 40.4[%]
Serial No. : 354B63600011206 Motel : ch:58_5290MHz
Test mode t WLAN WE3_11ac(VHTED) Tx_Low NoteZ :

(B g V/m)]
120

2

Japan

: | I l | R ¢FCC E.GHz{Psak_Only) 3m
110 E ; ; ; ——— Limit(PK)
E 1 1 | | 1 1 | 1 2 GHz Tx WH3_llaclHTHOD)
100 ! : : : ! A Pauk levellH PR}
E 1 1 | | 1 1 | ] Peak levellV,PK)
og F : : : : : : — Emission levallH,PK)
80 E ; ; I ; —
70 F ! ! ! —
E i £ ' i i i 0
(4] T [ [ T [
5 s . - M
- . ! RN
Y- ; ; —
30 | ; : —
20 F ] ] i i T R —
10 F : : : !
o E : : i i R R A
1000.000 2000.000 5000.000 10000.000 18000.000
Fregquency [MHz]
Final Result
No. Frequency (P) Reading c. £ Result Limit Margin Height Angle
PK B P PR PK_ " o
[MHz] [B(uV)] [dB(1/m)] [dB(nxV/m)] [dB(nV/m)] [dB] [em] I
1 10480, 000 H 45,0 11. 2 a6, T 68, 2 11.5 100. 0 23.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0

[11ac(VHT80)]

5.6 GHz Band / Channel Low
BELOW 1GHz

: KYOCERA Corporation

Company name

EUT : Mobile Fhone
Maodel No. : EBE1146
Sarial No. : 35466360001 1206

Test mode : 5GHz W56_11ac(VHTE0)_ Tx_ch:Low

[AB( g V/m]

Stapdoard
Ulperiator
Temp,Hum
Notel
Note?

2

Japan

: FCC Part. 15 subpart E

: K. Sajto
: 21.2[1C] 47.5[%)
s CH:106 5530MHz

el S A : 1 1 1 1 1 1| C(FCCPars subparec
AR R B | A Limit(QP)
N 1 ] 1 1 ] 1 1 1 ] ] ] ] [ <O8_MHz_Tx Wb6_1 1.1‘.".HT!‘H:|_].' W
50 1 | I S Peak Jevel(H,PK)
o | 1 | 1 1 | | | 1 1 1 1 1 1 Pl—'i'.:‘i. .i.—"':‘l.r:‘L Ph:‘
i i N i | | R
L ] 1 I 1 1 ] ] ] 1 1 1 1 1 1
40 i —1—1-—1—h ; ; ; —
I ] 1 I 1 1 ] ] ] 1 1 1 1 1 1
[ i N B i i i oo
= i i N i i i 0
:; _].l':l ] 1 ] 1 [ ] ] ] [ 1 [ 1 1 [
- I ] 1 I 1 1 ] ] ] 1 1 1 1 1 1
[ i N B i i i oo
- ] 1 I 1 1 ] ] ] 1 1 1 1 1
20 i T i i ] i
] 1 I 1 1 ] ] ] 1 1
i N B i ' i
1 I 1 1 ] 1 1 1 1 1
10 e I e
B ] ] 1 1 1 1 1 1
i i R B i i i oo
- ] 1 I 1 1 ] ] ] 1 1 1 1 1 1
I:l 1 1 1 1 1 1 1 1 1 1 1 1 1 1
20,000 50,000 100.000 500,000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c. f Height Angle Remark

[MHz] [dB(1/m)] [cm] I

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11ac(VHT80)]
5.6 GHz Band / Channel Low
ABOVE 1GHz
Company pame  KYOCERA Corporation Stagdard : FCC Part. 15 subpart C
EUT : Mohile Fhone Operator : C.Kanno
Mode] No. : EB1146 Temp,Hum.Atm  : 22.1['C] 40.4[%]
Sarial No. : 35466360001 1206 Notel : ch:106_5630MHz
Test mode - WLAN_ WS56_1 Lac(VHTEO) Tx_Low Nota? :
[dB( r.'_'\-' m)]
sl ! : 1 3§ 1 1] ¢FCC C.GHz.%m
F | | | 1 | 1 | | Limit(FPR)
l:] T T T T T T T T
i E 1 | l | 1 1 | 1 — — Limit{AV)
100 F : : : : : : : : C03 GHz Tx W56 1 laciHTHO) Low
E 1 | | i | i i 1 —  Peak level(H.PR)
b F l ; ; ——— ——— Paak level(V,FK)
E ! ! ! ! ! P Emission leve]l(H,FK)
B0 E T T T T T T T T Emissjon leve]l(H,AV)
E : : : ! : S —*——  Emission levellV,PK)
T'l] L 1 1 1 [ 1 [ [ 1
Iowf : : e T
= o | |l ] ] | -
50 f . . I I W
wf : : NN R
a0 | | : e S
20 f : : L A
10 F i i I I R B
o E | | | N I R S
1000.000 2000000 5000000 10000, 004 18000.000
Frequspey :.\[H;:
Finn]l Result
No. Frequency (F) Reading Reading c.f Result Result Limt Limit Marzin Merpin Height  Anele
g e AV ) .. P I . K Ay - AV K
_Daiz] (B uY)] [dB{uW) B/ ] [dB(pV/ml] [dB(pVim)] [dB(pV/m] [dB(uV/@)] [dB] [dB] Lem] Ll
G467, 200 53.2 11. 4 64 6 K8, 2 G4.0 3. 6 100.0  135.0
2 5463800 G1.0 11.4 G2 4 8. 2 B4.0 6.8 100. 0 74.0
3 11060000 H 46.2 KEN 11.8 aT.1 46. 9 74.0 6d. 0 16. 4 B.1 100.0 188, 0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11ac(VHT80)]
5.6 GHz Band / Channel High
BELOW 1GHz
Company nane : RYOCERA Corporation Standard : FOC Part.15 subpart E
EUT ¢ Mobile Phone Operatol ¢ K.Saito
Muode] No. : EB1146 Temp,Hum : 21.2[°C] 47.5[%]
Serial Mo, : 354663600011206 Note] : CH:122 5610MHz
Test mode : SGHz W56 11ac(VHTED) Tx_ch:High Notel -
(dB( s V/m)]
el R A S R A ! T 1 1 1 1 1 1| <FCCPartls subpartC
S R | A Limit(QP)
N 1 | 1 1 o | 1 | | 1 | v [ <09 MH=z_Tx W56_11ac(HTB0) High
0 . T | S S Paak Jovel(H,PK)
- 1 | 1 [ | ] | ! | Lot Peak levellV,PR)
40 i 1 I ; ; —
= : ; R i i i R
-i :l'“ 1 1 [ [ [ 1 1 [ 1 1 [ 1 [ [
=3 I~ 1 I 1 1 1 I I 1 ] I 1 I 1 1
20 [t | iz
10 o —
o L R T | ! T T R T
30,000 S0.000 100,000 500, (0 1000, 000
Frequeney [MHz]
Final Result
No. Frequency (P) ¢: I Height  Angle Remark
(MHz] [dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
[11ac(VHT80)]
5.6 GHz Band / Channel High
ABOVE 1GHz
Compapy nane : KYOCERA Corporation Standnord : FCU Puart. 15 subpart E
EUT : Mohile Fhone Operato : C.Kanno
Mode] No. : EB1146 Tewmp,Hum, Atn @ 22.1['C] 40.4[%]
Serial Mo 1 354606360001 1206 Notel s che122_5610MHz
Test mods : WLAN_ W56_1 Lac(VHTEO0)_Tx_Hieh Notel :
[dB{ g V/m)]
a1
0 E : : 1 1 1 11 ¢FCC E.GHz_3m>
1 E ! | ! L | L LimietPK)
g ! : 1 1 1§ — —  LimitAV)
100 : ! ! : ! L bl 04 _GHz Tx W56_1 lac(HTB0) High
E | | ' | | | 1 1 —  Paak levellH,PK)
an F : . . : ; . — Peik levellV PR
F | | | | | | 1 1 Emission levallH,PK)
50 F : ; ; ; ; — Emission levellH AV)
70 F i ] ] I 1
] E i i | | L0 0
5 60 F T 0 T T
=3 1 :_ | _i' i . LA M
50 . o T T —
E I 1 1 I I 1 1 1
40 F I ] ] I — T
a0 F l ] ] I T
F 1 1 1 | | 1 1 1
20 F I I i i R ——
10 F T ] i I R E——
- I 1 1 I ] 1 1 1
0 C | I I | | I I 1
1000.004 2000.000 SO0, GO0 10000.000 18000.000
Frequency MHz]
Final Result
No. Frequency (P) Reading Reading 8 Result Result Limit Limit Margin  Msyein Height  Anels
e - RO . A ..Mk N K &N K AV py .
(=] [dBCuY)] [dB(uV)] [dB(l/m)] [dE(p¥/m)] [dE(uV¥/m}] [dB(u¥/m)] [dB{uV¥/m] [dE] [d8] [cm] |
1 11220.000 H 45. 6 33.9 12.0 57. B 45.0 74.0 54.0 16. 5 8.1 00,0  129.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0

[11ac(VHT80)]
5.6 GHz Band / Channel High
BELOW 1GHz

: KYOCERA Corporation
. Mobile Fhone

: EBl1146

¢ A4BEI6000] 1206

Company name
EUT

Mode] No.
Sarial No.
Test mods
(B V/m)]

: 9GHZ WH6_11aclVHTS0) Tx_ch:High

Japan

Standard : FCC Part.1b subpart E
Operutol : K.Sajto

Temp,Hum : 21.2[TC] 47.5[%]

Mote]  CH:138 53690MHz
Note -

Ll i R i i i i oo CFCC Partls subpartC
i A | | R Limit(QF s
L 1 1 | [ | | 1 | 1 [ 10_MHz_Tx_Wb6_1laciHTE0)_High
50 — : : — Peak level H.FR
o | 1 1 [ | | 1 | 1 [ Peak Jevel(V, PRI
- 1 | I [ I
L l | I [ i l ' l | |
L 1 1 1 1 1 1 ] I 1 I 1 I I 1
40 ——T—T——& l l — T
I 1 1 1 1 1 1 I I 1 I 1 I I 1
- 1 | I [ I I ' I ' [
L l | I [ l l ' l | |
T L 1 1 1 1 1 1 I I 1 I 1 I I 1
Do | T
1 3 1 | I [ l l | l ' [
- 1 1 1 1 1 1 I I 1 I 1 I I 1
L 1 | I [ I I ' I ' b JEeaSl
L l | I [ l l ' l | [
20 3 l l ]
1 | I [ l l | l
1 1 1 1 1 1 I [} I I 1
1 | I [ I | [
| | l [ 1 | [
lE_I L ] 1 ] ] 1 ] ] ]
R A S R
- l | I il l l ' l | |
- 1 1 1 1 1 1 I I 1 I 1 I I 1
L 1 1 1 [ I 1 I ' I ' [
] | 1 | 1 1 1 | | 1 | ] | | |
A0.000 50.000 100. 000 500.000 1000.000

Frequency

[MHz]

Final Result
No. Frequency (P) c. Height

[MHz] [dB(1/m)]

[cm]

Note:

Angle

Remark

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number:

JPD-TR-22193-0

[11ac(VHT80)]
5.6 GHz Band /
ABOVE 1GHz

Company name

Channel High

: KYOCERA Corporation

Stapdard

2

Japan

: FCC Part.1b subpart E

EUT ¢ Mobils Phone Operator ¢ €. Kanno
Madel No. : EB1146 Temp,Hum, At @ 22.1[C] 40.4[%]
Saqrial No. : Ab4BE36000] 1206 Note] : chi138_5690MHz
Test moda : WLAN_WS56_11ac(HTH0) Tx Notel :
[dB( av m)]
e : : N T R R I ¢FCC E.GHz_3m
F 1 ] 1 | 1 1 ] | LI.I.IIll'-F}‘-\.'
l:] T T T T T T T T
i1 E 1 I ] | I I ] 1 —  LimittAV)
100 ! : | N S N S €05 GHz.Tx.W56_1 Luc(HTHO)_High?
F | ] ] 1 ] ] ] 1 ——  Peak level(H.PK)
o : ! NN S ———  Peuk level(V.FK)
g : , ! [ Emission level(H,F1)
B0 E T T T T T T T T Emission leve]lH, AV
70 F I j ] I ——
A : e T
= C | | | ] 1
50 E : . I I W
40 F : : —
a0 f : ! e e S
20 i I I i T E——
10 i I I i T E——
o E | : : R M
1000.000 20000, D00 S000. 00D L0000 18000.000
Frequspey :.\[H;:
Final Resulr
No. Frequency (P) Beading Reading c.f Result Result Lim= Limit Marzin Mergin Height Angle
B PR L O . I Y | S k. . A PR AV K
[iE=] (B V)] [dB(uV)] [dBiL/e)] [dB(uV/m] [dB(uV/m)] [dB(u¥/m}] [dB{aV/m)] [dB] [dB] Lem) |
1 11380, DOk H 46.1 34,0 12.2 a7. b 46. 2 T4.0 G4. 0 16.5 7.8 100,10 BE. 0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan

Receive mode

5.2 GHz Band / Channel Low

BELOW 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartE
EUT : Mobile Phone Operator : T.Seino_

Model No. : EB1146 Temp,Hum : 21.3[°C] 48.3[%]
Seria] No. : 354663600011206 Notel : CH:36 5180MHz

Test mode : 5GHz W52 _Rx_ch:Low Note2 :

[aB( p V/m)]
60

L : o : : : A R <FCC B_3m>
L | Lo Limit(QP)
i | l | o | | | | | o [ “06_MHz_Rx W5Z_Low?>
sof—+—+ | S S S T Peak [evel(H,PK)
i : ! Lot : ! ! ! . Peak level(V,PK)
40 I T : : : — 1
T i | L | | : R
5 30 1 [ 1 ] ] [ ] [] ] [] [] [] 1 ]
-—l ™ I 1 ] ] ] 1 ] I I ] ] I 1 ]
20 f—t—F—F——1 : : —
10 f T i MRS
oL I R | | I R T
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [em] [

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TUV SUD Japan Ltd. Page 152 of 187




Document Number: JPD-TR-22193-0

5.2 GHz Band / Channel Low
ABOVE 1GHz

2

Japan

<{FCC E_GHz(Peak_Only)_3m>
Limit(PK)

<01_GHz_Rx W52 _Low>
Peak level(H,PK)

Peak level(V,PK)

Company name @ KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno
Model No. : EB1146 Temp,Hum,Atm  : 21.9'C] 30.6[%]
Serfal No. : 354663600011206 Notel : ch:36_5180MHz
Test mode s WLAN_W52_11a_Rx_Low Note2 :
[dB( it V/m)]
120 F T T T T
110 | —
100 —_—
90 F —
80 F —
70 S —

Level
[*1] [=1]
= =
\

0 1 1

M

1000.000 2000.000
Frequency

5000.000

10000.000

18000.000
[MHz]

Final Result
No. Frequency (P) et Height

[MHz] [dB(1/m)] [cm] [

Note:

Angle

Remark

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
5.2 GHz Band / Channel Mid
BELOW 1GHz
Company name  : KYOCERA Corparation Standard : FCC Part.15 subpartE
EUT : Mobile Phone Operator : T.Seino
Model No. : EB1146 Temp,Hum : 21.3[C] 48.3[%]
Serja] No. : 354663600011206 Notel : CH:40 5200MHz
Test mode : BGHz_W52_Rx_ch:Mid Note2 -
[dB( 2 V/m)]
I A A B : T 1 1 1 1 1| <FCCBaw
A B N A | Lo Limit(QP)
L | [ T | i | o0 0 [ <07 MHz Rx W52 Mid>
50 SN N | N S S S Peals [evel(H,PK)
i i T T R ! ! ! I Peak level(V,PK)
40 l — 1 l : l — T
) : l L l | l L
ha: 30 ] ] ] [ ] ] ] [ ] [] ] ] ] ]
Pl | [ ] ] ] 1 ] ] ] 1 ] 1 ] ] ] ]
20 ; — T l : l Tt
10 f - et AR S
o [ R T I i Lo
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. f Height Angle
[MHz] [dB(1/m)] [cm] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-22193-0 @ '

Japan
5.2 GHz Band / Channel High
BELOW 1GHz
Company name : KYOCERA Corporation Stapdard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : EB1146 Temp,Hum : 23.5[C] 32.5[%]
Serial No. : 354663600011206 Notel : CH:48 5240MHz
Test mode : 5GHz_W52_Rx_ch:High Notel :
[dB( 1 V/m)]
B R : : T T T T T | <FCC Partl5 subpartC >
S N R I | L0 r | ——— LimitQP)
: 1 1 1 | o | | | | 1 1 o [ \OH_X-IHZ_RE_\-\-'SE_HighT’
50 : : —— : : : : —— Peak level(H,PK)
- 1 1 | | [ | : : : : : : : Peak 1&‘\'91(\7.1:’}‘;}
40 l — l l l —
] ] l L ) ) ) L0
; 30 ] ] ] ] ] ] ] ] ] ] [ [ ] [
»—] [ ] 1 ] ] ] ] ] ] ] ] 1 1 I 1
WERIRIEEE B R I
10 } S R e S
oL T R I | T R T
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. f Height Angle
[MHz] [dB(1/m)] [em] ° 1]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Japan

5.3 GHz Band / Channel Low

BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpartE
EUT : Mobile Phone Operator : T.Seino_
Model No. : EB1146 Temp,Hum : 23.5[°C] 32.5[%]
Serial No. : 354663600011206 Notel : CH:52 5260MHz
Test mode : 5GHz_W53_Rx_ch:Low Note2 :
[dB( 2 V/mJ]
S T A A : T T 7 | T 7 1| <FCC Partl5 subpartC >
R R A | A A Limit(QP)
: | | | | [ | | | | | | o[ <Og_.\'IHZ_RT‘i_“;SSJL—U“_"'
50 SN R A | S S S Peak level(H,PK)
F i 1 1 1 1 1 1 : : : : : : : Pl.‘hk 1‘:“‘\'&’1(\-,131\']
i i IR B i i i P
40 T T I I I — T
[ ] ] ] ] ] ] ] ] ] 1 ] ] 1 1
- i i S R i i i R
S a0 I B I ; I — T
o | & I I I I I I I I I ] I I 1 1
i i R ; ; i o v
20 T — T I I I e
] ] ] ] ] ] ] ] ] v 1 1
) S R ' R
10 ok ' ' i — T
i l [ o DR I l | l Lo
ol T R R R | | L
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] [

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Japan
5.3 GHz Band / Channel Mid
BELOW 1GHz
Company name @ [KYOCERA Corporation Standard : FCC Part.15 subpartE
EUT : Mobile Phone Operator : T.Seino
Model No. : EB1146 Temp,Hum : 23.5[C] 32.5[%]
Serial No. : 354663600011206 Note] : CH:56 5280MHz
Test mode : 5GHz_W53_Rx_ch:Mid Note2 X
[dB( 1t V/mJ]
L T : T 1 1 1 1 1 || <FCC Partl5 subpartC >
A S | P Limit(QP)
: 1 1 | | [ | | | | ] | | i < ].0_\ [HZ_RK_"\'ES_:\ lid>
50 NN | IS S S Peak level(H,PK)
— 1 1 I | 1 | | : : : : : : : P{:‘ilk 19\-’91[\'-.P1‘\-.]
i | Lo | | | ————
40 I ———T1 I ; ; — T
i i | A T T : | : SR T
530 I — T ; I I —
.—l [ 1 1 ] ] 1 ] ] 1 I I 1 1 ] ]
F 1 1 ] ] ] ] ] ] ] ] 1 ] ] ]
20 f—t— : —
| R | AT
10 ot e
L | liar e | | ) A T
oL T T R N | | Lol
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. Height Angle
[MHz] [dB(1/m)] [cm] * ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Japan
5.3 GHz Band / Channel High
BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpartE
EUT : Mobile Phone Operator B )
Model No. : EB1146 Temp,Hum : 23.5[C] 32.5[%]
Serial No. : 354663600011206 Notel : CH:64 5320MHz
Test mode : 5GHz_W53_Rx_ch:High Note2 i
[dB{ ¢ V/m)]
S A ! T 1 1 1 1 | 1| <FCCPartl5 subpartC >
R R S O | TN Limit(QP)
: 1 | | | [ | | | | | | | N < ]. 1__\'1-['1 Z_RX_\'\'SS__Hj E-I]l >
50 BN | S W S W Pea level(H, PI)
F i | i i [ 1 : : : : : : : PH'dk 1&'\&'1(\,131'\}
40: I — T I I I —
7 - i L0 I I ] L
: 30 1 ] [ [ ] ] ] ] ] ] ] ] ] ]
i | ™ ] ] ] 1 ] ] ] ] ] ] ] ] ] ]
Y S SR B N
10 | i ' . ] T
oL I R R | | Lo
30,000 50.000 100.000 500.000 1000.000

Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [em] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Japan

5.3 GHz Band / Channel High

ABOVE 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno

Model No. : EB1146 Temp,Hum, Atm  : 21.9[°C] 30.6[%]

Serial No. + 354663600011206 Notel : ch:64_5320MHz

Test mode : WLAN_W53_11a_Rx_High Note2 :

[dB( p V/m)]
120

<{FCC E_GHz(Peak_Only)_3m>
Limit(PK)
<02_GHz_Rx_W53_High>

Peak level(H,PK)
Peak level(V,PK)

110
100
90
80

70

60

Level

|

an
40
a0

20
10

U |
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. T Height Angle Remark
[MHz] [dB(1/m)] [em] [ ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Japan

5.6 GHz Band / Channel Low

BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpartE
EUT : Mobile Phone Operator : T.Seino
Model No. : EB1146 Temp,Hum,Atm  : 23.5[°C] 32.5[%]
Serial No. : 354663600011206 Notel : Ch:100_5500MHz
Test mode : 5GHz_W56_Rx_Low Note2 2
[dB( 12 V/m)]
! | : Lo : | | | LT <FCC Part15 subpartC >
S S S B B | . Limit(QP)
: I | | | | ] | ] 1 | | | | | 4 1E_,‘\’IHZ_R.‘C_\'\"SEP_LU\‘\"'
so | M S S Peak [evel(H,PK)
r ! ! Lo ! ! ! ! . Peak level(V,PK)
w0l i R | : i : L0
g P iii RN EEE
h; 30 [ ] ] ] ] [ ] 1 ] ] ] ] ] ]
.—] [ 1 ] ] ] I 1 I 1 ] ] ] ] ] I
i | A A : | : A
20 : — T ; : : — !
10 - L
i ' e | : | T R
i | o : | : R
U 1 | | | | 1 | 1 | | | | | |
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [em] gt

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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5.6 GHz Band / Channel Mid
BELOW 1GHz

Japan

Company name  : KYOCERA Corporation Standard : FCC Part.15 subpartE
EUT : Mobile Phone Operator : 1.5aimo
Model No. : EBl146 Temp,Hum, Atm  : 23.5[°C] 32.5[%]
Serfal No. : 354663600011206 Notel : Ch:116_5580MHz
Test mode : 5GHz_W56_Rx_Mid Note2 :
[dB( 1 V/m)]
ol T A : T 1 1 1 1 1| <FCCPartl5 subpartC >
SRS N B I | . Limit(QP)
L i 1 1 i [ i i 1 i i 1 oo [ <13 MHz_Rx_Wi6_Mid>
50 ! ! L S R : - ! ! I PR S Peak level(H,PK)
- ! : oo ! ! ! ! . Peak level(V,FK)
40 i — T i ; i —
i | (A R T B : : i R
= : | L ) ) | L
5: 30 1 [ [ ] ] ] ] ] 1 ] ] ] ] ]
-—] - ] 1 1 ] ] I ] ] 1 ] ] I 1 ]
- I 1 1 I I I I I 1 I I I I I
20 | l — i ; i —
10 | - i T
g L T R R | | Ll
30.000 50.000 100.000 500.000 1000.000

Frequency

IMHz]

Final Result

No. Frequency (P) c. f Height Angle

[MHz] [B(1/m)] [cm] b

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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5.6 GHz Band / Channel High

Japan

BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpartE
EUT : Mobile Phone Operator : T.Seino
Model No. : EB1146 Temp,Hum,Atm : 23.5[°C] 32.5[%]
Serial No. : 354663600011206 Notel : Ch:140_5700MHz
Test mode : 3GHz_W56_Rx_High Note2 2
[dB( u V/m)]
i A B A : T 1 1 1 1 1 1| <FCC Partl5 subpartC >
ST A | e Limit(QP)
: | 1 1 | | | | | ] | ] | | v [ \l*l_l-IHz_R.\:_\'\"fiﬁ_Hig]‘lf"
50 A | NS S S S Pecls level(H,PK)
r | | | | | | | ! : : : : : : P{:‘Hk level(\'_.l:’}\:}
40 I — : I : T T T
;P b IR
h; 30 ] ] ] ] ] ] ] ] [] ] [] ] ] []
>—] I ] 1 I I ] I I 1 ] 1 ] I 1

20
I I ]
10 [ MR
i T R | | A N
0 I L | | 1 [ B T
30.000 50.000 100.000 500,000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) e. f Height Angle
[MHz] [dB(1/m)] [em] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Japan
5.6 GHz Band / Channel High
BELOW 1GHz
Company name  : KYOCERA Corporation Standard : FCC Part.15 subpartE
EUT : Mobile Phone Operator : T.Seino_
Mode] No. : EB1146 Temp,Hum,Atm  : 23.5["C] 32.5[%]
Serjal No. : 354663600011206 Notel : Ch:144_5720MHz
Test mode : BGHz W56_Rx_High Note2 :
[dB(  V/m)]
sl | : R ' \ X : L {FCC Part15 subpartC >
SR A A A ! S Limit(QP)
: | | | | | I ] | ] | | | | | bt 15_.\"IHZ_RJ(_\\"3'JB_H1H}1 -
50 S S A : N S S S T Peak level(H, PK)
- | 1 1 I 1 1 1 : : : : : : | P{:‘Hk 1&'\'&'lf,\'_,PI\V.}
40 T i i T
T ] I L | I | L
-EJ‘ a0 ] ] ] ] ] 1 [ ] 1 ] ] ] ] ]
| I ] I I ] ] 1 1 ] 1 ] ] 1 ] ]
e | N R R | | R SRR
10| - pat SR
I N A R | | A
0 | | | | | 1 1 | 1 | | | | |
30.000 50.000 100.000 500.000 1000.000
Frequency (MHz]

Final Result

No. Frequency (P) c. f Height Angle
[MHz] [dB(1/m)] [ecm] r 1]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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5.6 GHz Band / Channel Low
ABOVE 1GHz

: KYOCERA Corporation
: Mobile Phorne

: EB1146

: 354663600011206

: WLAN_W356_11a_Rx_Low

Company name
EUT
Model No.

Serial No.
Test mode

Standard
Operator
Temp,Hum, At
Natel

Note2

2

Japan

: FCC Part.15 subpart E
: C.Kanno

: 21.9[°C] 30.6[%]

: ¢h:100_5500MHz

[dB( 1 V/m)]
120

<{FCC E_GHz(Peak_Only)_3m>
Limit(PK)
<03_GHz_Rx_W36_Low>

Peak level(H,PK)
Peak level(V,PK)

110
100
90
80

70

60

Level

|

a0
40
30
20
10

0 |
1000.000 2000.000

I
5000.000

Frequency

10000.000 18000.000

[MHz)

Final Result

No. Frequency (P) Ca Height Angle Remark

(MHz] [dB(1/m)] [cm] "]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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5.6 GHz Band / Channel High
ABOVE 1GHz

2

Japan

Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Kanno
Model No. : EB1146 Temp,Hum, Atm  : 21.9(°C] 30.6[%)
Serial No. : 354663600011206 Notel : ch:140_5700MHz
Test mode : WLAN_W356_11a_Rx_High Notel :
[dB( uV/ m)]
120 F : : T T R <FCC E_GHz(Peak_Only)_3m>
110 F ; : ; — Limit(PK)
E ] ] | | | | | ] & D-}_L—JHE_RJE_‘\ v 55_Hl!-{t]
100 E : : : : ! L Peak level(H,PK)
E | | | | | | | | —  Peak lf:‘\a'I:'lf\-,P]\-]
90 F ; ; ; ; —
C ] 1 I I I I I ]
80 : : : T
70 F : : I S e —
T i i ; ] | L
.; ﬁcl - 1 1 ] ] [
— r 1 | | | |
50 & : : ] ] M
10 E ] ; I I — 1
E i I | | | | | |
2 : e
20 F i i i i
10 f : : e
o F i i I R
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [(MHz]
Final Result
No. Frequency (P) e f Height  Angle Remark

[MHz] [dB(1/m)]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Japan

5.6 GHz Band / Channel High

ABOVE 1GHz

Company name  : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : C.Ranno

Model No. : EB1146 Temp,Hum,Atm  : 21.9[1C] 30.6[%]

Serial No. + 354663600011206 Notel : ch:144_5720MHz

Test mode : WLAN_W56_11a_Rx_High NoteZ :

[dB( g j\ ‘m)]
120 ¢FCC E.GHz(Peak_Only)_3m>

Limit(PK)

<05_GHz_Rx_W356_High>

Peak level(H,PK)

Peak level(V,PIK)

110
100
90
80

70

Leve]

0 |
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [em] L

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Japan

4.5 Frequency Stability

45.1 Measurement procedure

[FCC 15.407(g)]

The EUT was placed of an inside of a constant temperature chamber as the temperature in the chamber
was varied between -30°C and +60°C. The temperature was incremented by 10°C intervals and the unit
was allowed to stabilize at each measurement. The center frequency of the transmitting channel was
evaluated at each temperature and the frequency deviation from the channels center frequency was
recorded.

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band, 5.8 GHz Band
The test mode of EUT is as follows.
- Tx mode

- Test configuration

H Spectrum
EUT : Attenuator Analyzer
: Coaxial cable

Constant Temperature Chamber

45.2 Limit

Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an emission is
maintained within the band of operation under all conditions of normal operation as specified.
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453 Measurement result

Date : 9-November-2022
Temperature . 22.0 ['C]

Humidity . 37.3 [%]

Test place . Shielded room No.4

TUV SUD Japan Ltd.

Test engineer

Kazunori Saito

Japan
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Japan
[IEEE802.11a]
Channel: 36 (5180 MHz)
Measurements Frequency Measurements Frequency Measurements Frequency Measurements Frequency
Power
Supol Temperature Frequency Tolerance Frequency Tolerance Frequency Tolerance Frequency Tolerance
PRl (startup) (startup) (2mins) (2mins) (5mins) (5mins) (10mins) (10mins)
[Vl [°C] [Hz] [ppm] [Hz] [ppm] [Hz] [ppm] [Hz] [ppm]
25(Ref.) 5179993803 | 0.00000000 5180010255 3.17606558 5180015522 | 4.19286216 5180015497 4.18803590
60 5179970371 -4.52355754 5179984933 -1.71235726 5179997864 0.78397777 5179994626 0.15888050
50 5179995541 0.33552164 5179982121 -2.25521505 5179996830 0.58436363 5179990252 -0.68552206
40 5179981798 -2.31757034 5179977833 -3.08301527 5179995736 0.37316647 5179982445 -2.19266672
30 5180006258 2.40444303 5179989550 -0.82104345 5179994124 0.06196919 5180006425 2.43668245
3.87 20 5180025402 6.10020035 5180026767 6.36371418 5180042683 9.43630473 5180014781 4.04981179
10 5180047022 10.27395051 5180043919 9.67491505 5180043261 9.54788787 5180009111 2.95521589
0 5180023746 5.78050885 5180036882 8.31641922 5180049592 10.77009010 5180043381 9.57105392
-10 5180033963 7.75290503 5180045177 9.91777248 5180024418 5.91023873 5180054995 11.81314155
-20 5180047478 10.36198151 5180040290 8.97433506 5180057013 12.20271730 5180060052 12.78939754
-30 5180018390 4.74653077 5180027530 6.51101165 5180023337 5.70155122 5180008219 2.78301491
3.48 25 5180027276 | 6.46197684 | 5180006811 | 251119992 | 5180034180 | 7.79479697 | 5180003626 | 1.89633431
4.26 25 5180014318 3.96042945 5180016396 4.36158823 5180038662 8.66004897 5180021030 5.25618389

Frequency Tolerance (ppm) = Measurements Frequency (Hz) — Reference Frequency (Hz) / Reference Frequency (Hz) x 1000000

Channel: 64 (5320 MHz)

Measurements Frequency Measurements Frequency Measurements Frequency Measurements Frequency
Power
Supply Temperature Frequency Tolerance Frequency Toler_ance Frequency Toler_ance Frequency Tolera_nce
(startup) (startup) (2mins) (2mins) (5mins) (5mins) (10mins) (10mins)
[V] [°C] [Hz] [ppm] [Hz] [ppm] [Hz] [ppm] [Hz] [ppm]
25(R6f.) 5319999560 0.00000000 5319995252 -0.80968465 5319989471 -1.89633888 5319995752 -0.71569968
60 5319989962 -1.80404564 5319982249 -3.25385779 5319979164 -3.83374505 5319998225 -0.25085002
50 5319993626 -1.11532378 5319981581 -3.37942171 5319987645 -2.23957199 5319980253 -3.62904579
40 5319989610 -1.87021106 5319985913 -2.56513593 5319985626 -2.61908330 5319999709 0.02805245
30 5319996415 -0.59107561 5319986094 -2.53111337 5319997158 -0.45141395 5319994931 -0.87002300
3.87 20 5320000000 0.08279662 5320019060 3.66550369 5320015505 2.99727055 5320025836 4.93918800
10 5320037556 7.14219570 5320000000 0.08279662 5320015911 3.07358634 5320030416 5.80009033
0 5320035911 6.83298515 5320038910 7.39670700 5320028991 5.53223316 5320035586 6.77189492
-10 5320035657 6.78524079 5320041240 7.83467696 5320041151 7.81794764 5320031485 6.00103020
-20 5320030503 5.81644371 5320031085 5.92584222 5320040990 7.78768448 5320038679 7.35328595
-30 5320018715 3.60065406 5320011182 2.18467650 5320011607 2.26456372 5319998502 -0.19878235
3.48 25 5319998392 | -0.21945904 | 5320001040 | 0.27828536 | 5320009520 | 1.87227046 | 5319993421 | -1.15385761
4.26 25 5319999508 | -0.00964831 | 5319998941 | -0.11626354 | 5320001931 | 0.44576658 | 5319989403 | -1.90912083

Frequency Tolerance (ppm) = Measurements Frequency (Hz) — Reference Frequency (Hz) / Reference Frequency (Hz) x 2000000
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Japan
Channel: 144 (5720 MHz)
Power Temperatur Measurements Frequency Measurements Frequency Measurements Frequency Measurements Frequency
Supply e Frequency Tolerance Frequ_ency ToIergnce Frequ_ency ToIergnce Frequt_ancy Tolera_mce
(startup) (startup) (2mins) (2mins) (5mins) (5mins) (10mins) (10mins)
[Vl [°C] [Hz] [ppm] [Hz] [ppm] [Hz] [ppm] [Hz] [ppm]
25(Ref.) 5720012119 | 0.00000000 5719999382 | -2.22673182 | 5720002749 | -1.63810842 | 5719991033 | -3.68635583
60 5719981743 -5.31047826 5719973607 -6.73285287 5719985497 -4.65418594 5719983425 -5.01642294
50 5719969551 -7.44194227 5719960459 -9.03144940 5719983519 -4.99998941 5719969247 -7.49508902
40 5719972999 -6.83914635 5719985245 -4.69824179 5719992281 -3.46817447 5719981127 -5.41817034
30 5719993821 -3.19894427 5720001117 -1.92342250 5719982740 -5.13617793 5720006007 -1.06852920
3.87 20 5720025414 2.32429577 5719996683 -2.69859568 5720027440 2.67849083 5720018217 1.06608166
10 5720040357 4.93670283 5720026355 2.48880592 5720032028 3.48058703 5720034325 3.88215961
0 5720023538 1.99632444 5720033679 3.76922278 5720029716 3.07639208 5720038195 4.55873160
-10 5720031764 3.43443328 5720028961 2.94439936 5720053974 7.31729219 5720043834 5.54456867
-20 5720031719 3.42656617 5720033233 3.69125092 5720045500 5.83582680 5720036043 4.18250862
-30 5720007252 -0.85087232 5720017485 0.93810990 5720024072 2.08968089 5720040336 4.93303151
3.48 25 5719997370 | -2.57849104 | 5720008355 | -0.65804056 | 5720011744 | -0.06555930 | 5720005863 | -1.09370398
4.26 25 5720013160 0.18199262 5720013531 0.24685262 5720012176 0.00996501 5719996969 -2.64859579

Frequency Tolerance (ppm) = Measurements Frequency (Hz) — Reference Frequency (Hz) / Reference Frequency (Hz) x 1000000

TUV SUD Japan Ltd.

Page 170 of 187




Document Number: JPD-TR-22193-0 @

Japan

4.6 AC Power Line Conducted Emissions
4.6.1 Measurement procedure

[FCC 15.207]

Test was applied by following conditions.

Test method :  ANSI C63.10
Frequency range . 0.15 MHz to 30 MHz
Test place . 3m Semi-anechoic chamber
EUT was placed on : FRPtable /(W) 2.0x (D) 1.0 x (H) 0.8 m
Vertical Metal Reference Plane (W) 2.0x(H)2.0m, 0.4 m away from EUT
Test receiver setting
- Detector :  Quasi-peak, Average
- Bandwidth © 9kHz

EUT and peripherals are connected to 50Q/50uH Line Impedance Stabilization Network (LISN) which
are connected to reference ground plane, and are placed 80cm away from EUT. Excess of AC power
cable is bundled in center.

LISN for peripheral is terminated in 50Q.

EUT operating mode is selected to emit the maximum noise. Overall frequency range is investigated
with spectrum analyzer using peak detector. Maximum emission configuration is determined by
manipulating the EUT, peripherals, interconnecting cables. Then, emission measurements are
performed with test receiver in above setting to each current-carrying conductor of the mains port.
Sufficient time for EUT, peripherals and test equipment is provided in order for them to warm up to
their normal operating condition. If the average limit is met when using a quasi-peak detector receiver,
the EUT shall be deemed to meet both limits.

- Test configuration

Testroom : Measurement room
Vertical metal reference plane :
: Spectrumanalyzer/
LISN : Receiver
Cable system .

4.6.2 Calculation method

Emission level = Reading + (LISN. factor + Cable system loss)
Margin = Limit — Emission level
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4.6.3 Limit
Frequency Limit
[MHZz] QP [dBuV] AV [dBuV]
0.15-0.5 66-56* 56-46*
0.5-5 56 46
5-30 60 50

*: The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.5 MHz.

4.6.4 Test data

Date : 17-October-2022

Temperature . 21.3 [C]

Humidity . 48.3 [%] Test engineer

Test place . 3m Semi-anechoic chamber Tadahiro Seino
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[5.2 GHz Band]

Company Name : KYOCERA Corporation Standard : FCC Part.15 Subpart E
EUT : Mohile Phone Operator : T.8eino_
Model No. : EB1146 Temp,Hum,Atm  : 21.3[C] 48.3[%]
Serial No. : 354662600011206 Notel :
Test mode : WLAN_11a W52 Tx Note2
[dB(p V)]
i T <FCC B>
oo Limit(QP)
(V] SRR S S S e Limit(AV)

<07 _WLANBGHz W52_11a_Tx>
Peak level(L1,PK)
Peak level(L2,PK)
——&—  Emission level-QP(L1)
Emission level-AV(L1)

50— Emission level-QP(L2)
[ ‘ _________________ Emission level-AV(L2)
% 40 : : T i
U | C | 1 70
30 f— H
R i B ROV, <
20— R .l T % e i
Eo :::,|:: N | R !
10 - 1 ] 1 ] 1 1 1 1 1 1 1 1 |;I 1 1 1
Eoo T I ‘ i | SR | | \
D C | 1 | 1 | (I | | | | LIl 1 |
0.150 0.500 1.000 5.000 10.000 30.000
Frequency [MHz)
Final Result
——— L1 Phase —
No. Frequency Reading Reading e.f Result Result Limit Limit Margin Margin
Y CAV QF CAV QP AV QP CAV_
[MHz] [dB(uV)] [dB(nV)] [dB] [dB(uWV)] [dB( aV)] [dB(uV)] [dB(uV)] [dB] [dB]
1 0. 150 47.3 20.9 10.5 57.8 31.4 66,0 56. 0 8.2 24.6
2 0. 556 25.6 15.5 10. 3 35.9 25.8 56. 0 46. 0 20.1 20.2
3 0.702 26, 6 17. 3 10. 3 36.9 27.6 56.0 46. 0 19.1 18. 4
4 1. 484 24.9 17.9 10. 3 35.2 28.2 56.0 46.0 20. 8 17.8
5 6. 5565 23.6 13.3 107 34.2 24.0 60,0 50.0 25. 8 26.0
6 6. 830 23.4 13. 5 10. 8 34.2 24.3 60.0 50.0 256.8 25.7
-— L2 Phase —
No. Frequency Reading Reading c. f Result Result Limit Limit Margin  Margin
ap CAV QP CAV Qp AV QP CAV_
[‘bﬂ'l ] [dB(n V)] [dB(u V) [dB] [dB(uV)] [dB( H V)] [dB(u V)] [(IB(.U V)] [dB] [dB]
1 0. 150 48.3 22.2 10.5 58.8 2.7 66, ( 7.2 23.3
2 0. 561 26.3 15.5 10. 3 36. 6 Zn. 8 56. ﬂ 4b. G 19.4 20.2
3 0. 688 25.9 16.0 10. 3 36,2 26. 3 56,0 46. 0 19. 8 19.7
4 1. 485 25.3 20.2 10. 4 35.7 30.6 56.0 46. 0 20.3 15. 4
5 6. 872 23.6 12.6 10. 8 34.3 23.4 60.0 50.0 26. T 26.6
6 6. 933 23.5 12,5 10.8 34.3 23.3 600 50.0 25.7 26.7
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[5.3 GHz Band]

Company Name : KYOCERA Corporation Standard : FCC Part.15 Subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : EB1146 Temp,Hum, Atm  : 21.3[°C] 48.3[%]
Serial No. : 354663600011206 Notel :
Test mode : WLAN_11a_ W53 _Tx Note2
[aB( 1 V)]
] N S T L I A A : <FCC B>
S A A N ! Limit(QP)
70 N I L L R R | I L L P S P I Limit(AV)
e ! A ! T ! <08_WLANSGHz W53 _11a_Tx>
EEEEE RN SRR ! S i g
60 T T T T T T T T T T T T T T T ed E‘E \
il e o | | | Lo I —&—  Emission level- QPUJJ
i oo i A R S i ———  Emission level-AV(L1)
50— it ; — ; ; T | S Emission level-QP(L2)
X | | =S = slessx snas ety et et SN N N I | | - Emission level-AV(L2)
: 40— L R T :
. | r | [ | 1 i b Ly |
L | |I II Y ! I | .II
30 — e
Eoo oo e BT !
203 i I 1 ;A .l S | S
Coo I VR I L A T | S i
L | | | ] | [ | | | | | :! : : :
10 : ] ] I 1 ] I ] ] ] ] ] I :'EI ] ] ]
N | | | ] | [ | | | | | :i [ |
P I I l R A l
0.150 0.500 1.000 5.000 10.000 30.000
Frequency [MHz]
Final Result
——= L1 Phase —-
No. Frequency Reading Reading c. T Result Re-«ult Limit Limit Margin Margin
i CAV QF AV QF CAV_
[MHz] [dB(;rV [dB(pV)] [dB] [dB(uV)] [dB(;{V)] [dB{LJV)] [dB(uV)] [dB] [dB]
1 0. 150 47. 4 20.9 10. 5 57.9 3l. 4 G6. C 56.0 8.1 24.6
2 0. 570 28.1 16. 7 10. 3 38.4 27.0 56, 0 46. 0 17. 6 19.0
3 0. 705 26.4 16. 9 10. 3 36.7 27.2 56. 0 46.0 19.3 18.8
4 1. 485 25.1 17.5 10. 3 36,4 27.8 56. 0 46.0 20. 6 18.2
5 6. 732 23.9 13. 7 10. 8 4.7 24.5 60. 0 50.0 25.3 25.5
6 6. 968 22.7 12.9 10. 8 33.5 23.7 60, 0 50.0 26,5 26. 3
=== L2 Phase —-
No. Frequency REddlﬂE Reading c.t Reqult Result lelt Limit Margin Margin
CAV CAV AV QP CAV_
[\-IH ] [dB(,u V)] [dB(uV)] [dB] [dB( ﬂ\r ] [dB(uV)] [clB'[ u V)] [(lB( uV)] [LiB] [dB]
1 0. 150 48.0 21.9 10. 5 58.5 32.4 G6. C 56.0 .5 23.6
2 0. 569 27.3 16.1 10. 3 37.6 26, 4 56. (J 4b 0 18 - 19.6
3 0. 708 24.6 15.5 10. 3 34.9 25.8 56.0 46.0 21.1 20. 2
4 1. 486 2b. 2 19.9 10. 4 35.6 30.3 56.0 46.0 20.4 15.7
5 6. 503 21.9 11.2 10. 8 32.7 22.0 60. 0 50.0 27.3 28.0
6 6. 825 23.0 12.5 10. 8 33.8 23.3 60. 0 50.0 26. 2 26.7
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[5.6 GHz Band]
Company Name : KYOCERA Corporation Standard FLC P.u't 15 Subpart E
EUT : Mobile Phone Operator : T.S
Model No. : EB1146 Temp,Hum,Atm 21 3[ C 1 48.3[%]
Serial No. : 354663600011206 Notel
Test mode : WLAN_11a_ W56_Tx Note2
[dB( u V1]
e T T T : (FCC B
Eoo X A : Limit(QF)
70— X L o el 0§ | SeETES Limit(AV)
= A A : <09 WLAN5GGHz W56_11a Tx>
| | | [ | 1 PE‘LtEi IP"E‘I(LI‘PKJ
60 F— ' Peak level(L2,PK)

30 ! ; Emission level-QP(L2
w}m L TN R L Emission level-AV(L2
5 40 H : 4
- RL '-
] ] It | dl il
30 : : I T | | ; it ] ’i. . i
D SRR it Ny,
20 — — T ) — T
10 F———— — :
o b1 Lo b I R S I
0.150 0.500 1.000 5.000 10.000 30.000
Frequency [MHz]
Final Result
—— L1 Phase —
No. Frequency Reading Reading e f Result Result Limit Limit Margin Margin
QP CAV QF CAV QF AV QF CAV_
[MHz] [dB(xV)] [dB( ;.t V)1 [dB] [dB(uV)] [dB(uV)] [dB(u V)] [dB(nV)] [dB] [dB]
1 0. 150 47. 6 .5 10.5 58.1 32.0 66, ( 56.0 7.9 24.0
2 0. 564 26. 3 1'—1. 2 10. 3 36. 6 24.5 56. U 46. 0 19. 4 21.5
3 0. 690 27.4 18. 5 10. 3 37.7 28.8 56. 0 46, 0 18. 3 17.2
4 1. 483 24.8 17.3 10. 3 35.1 27.6 56.0 46. 0 20.9 18.4
5 6. 815 23.8 13.9 10. 8 34.6 24.7 60. 0 50.0 25.4 25.3
6 6.977 22.1 12.7 10.8 32.9 23.5 60.0 50. 0 27.1 26.5
--- L2 Phase ——-
No. Frequency Reading Rea dillg c.t Result Result Limit Limit Margin Margin
QP ) QP CAY QP AV QP CAV_
[MHz] [dB( u \) [dB(p Y [dB] [dB(pV)] [dB(uV)] [dB(uV)] [dB{pV)] [dB] [dB]
1 0. 150 48. 22. 10.5 59.0 33.3 66. 0 56. 0 7.0 22. 7
2 0. 560 26. U 14.5 10. 3 36.3 24.8 56. 0 46. 0 lq 7 21.2
3 0. 686 25.9 16.3 10. 3 36. 2 26. 6 56. 0 46. 0 19. 8 19.4
4 1.484 25. 3 20.1 10.4 35. 7 30.5 56. 0 46, 0 20,3 15.5
5 6. 532 22.5 11. 4 10. 8 33.3 22.2 60. 0 50.0 26. 7 27.8
6 6. 894 23.2 12.3 10. 8 34.0 23.1 60. 0 50.0 26,0 26,9
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4.7 Duty Cycle
4.7.1 Measurement procedure

[ANSI C63.10, Section 12.2, KDB 789033 D02, Section B, Zero-Span Spectrum Analyzer Method]

The duty cycle is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

- RBW=8 MHz, VBW=8 MHz, Span=0 Hz, Sweep=Auto, Detector=Peak, Trace mode=Single
The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band, 5.8 GHz Band

The test mode of EUT is as follows.

- Tx mode

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable
4.7.2 Limit
None
4.7.3 Measurement result
Date : 12-October-2022
Temperature . 249 [C]
Humidity © 41.6 [%] Test engineer :
Test place . Shielded room No.4 Taiki Watanabe
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Duty Cycle
DCF DCF
Mode | Channel F“(el\‘jl‘ljli’;cy on On+Off < | | @@ @
36 5180
40 5200 1.376 1.412 0.975 | 726.7 0.110 0.220
48 5240
52 5260
56 5280 1.394 1.430 0.975 | 717.4 | 0.110 0.220
802.11a
64 5320
100 5500
116 5580
1.342 1.382 0.971 | 745.2 0.128 0.256
140 5700
144 5720
Note: X = On time / (On + Off time)
Duty Cycle
DCF DCF
Mode Channel Fr?'al;ezr;cy On On+Off X UT (dB) (dB)
Time(ms) Time(ms) 10log(1/x) | 20log(1/x)
36 5180
40 5200 1.288 1.324 0.973 | 776.4 | 0.119 0.238
48 5240
52 5260
802.11n 56 5280 1.392 1.430 0.973 | 718.4 | 0.119 0.238
(20MHz) 64 5320
100 5500
116 5580
1.260 1.298 0.971 | 793.7 0.128 0.256
140 5700
144 5720

Note: X = On time / (On + Off time)
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Duty Cycle
DCF DCF
Mode | Channel F“(el\‘jl‘ljli’;cy on On+Off < | 1 (dB) (dB)
Time(ms) Time(ms) 10log(1/x) | 20log(1/x)
38 5190
0.636 0.672 |0.946| 15723 | 0.241 0.482
46 5230
54 5270
0.636 0.672 | 0.946| 15723 | 0.241 0.482
802.11n 62 5310
(40MHz) 102 5510
110 5550
0.637 0.672 |0.948| 1569.9 | 0.232 0.464
134 5670
142 5710
Note: X = On time / (On + Off time)
Duty Cycle
DCF DCF
Mode | Channel F“(el\‘jl‘ljli’;cy on On+Off < | 1 (dB) (dB)
Time(ms) Time(ms) 10log(1/x) | 20log(1/x)
42 5210 0.325 0.360 | 0.903| 30769 | 0.443 0.886
58 5290 0.315 0.352 | 0.895| 31746 | 0.482 0.964
E(‘ggl'vllﬁ"’z‘;’ 106 5530 0.324 0.359 | 0.903| 30864 | 0.443 | 0.886
121 5610 0.315 0.352 | 0.895| 31746 | 0.482 0.964
138 5690 0.324 0.359 | 0.903| 3086.4 | 0.443 0.886

Note: X = On time / (On + Off time)
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4.7.4 Trace data

[IEEE802.114a]
(5.2 GHz Band)
Channel: 40

Ref Level 20,00 dém @ RBW 10 MHz
j= Att 30 dE @ SWT 2ms & VBW 10 MHz
SGL

f@ 17k Cirw

D2[1] -3.62 dB|
1.41200 ms|

;0 dB s A T W LM‘I}W}M'\M 4.7? i)

-10 dam

-20 dB

-30 de:

40 da

-50 d8

=60 d

-70 dBm

CF 5.2 GHz 1001 pts 200.0 ps/
Marker
Type | Ref | Tre | X-value | ¥-value |__Function
ML 1] 434.0 ps 4.74 dBm
D1 M1 1 1.376 ms -2.17 dB
D2 M1 1 1.412 ms -3.62 dB

L Jl ) G ea

Function Result

(5.3 GHz Band)
Channel: 56

Ref Level 20,00 dBm @ RBW 10 MHz

lo Att 30de @ SWT 2ms @ VBW 10 MHz
SGL

[@ 17k Cirw

b2[1] 0.01 dB|
104 1.43000 ms

e T i bl sy st e A S

-10 dam

-20 de

-30 dé

40 di:

-50 di

-60 df

-70 dB

CF 5.28 GHz 1001 pts 200.0 ps/
Marker
Type | Ref | Trc | X-value |___Y-value [ Function
ML 1| 536.0 ps 0.76 dBm
D1 M1 1 1.394 ms 1.58 dB
D2 M1 1| 1.43 ms 0.01 dg

( ) ] wnmn e

Function Result

(5.6 GHz Band)
Channel: 116

Spectrum %:
Ref Level 20.00 dém & RBW 10 MHz
= Att 30de @ SWT 2ms @ VBW 10 MHz
SGL
[@17% Cirw
D2[1] 0.01 dB)
L s
oo e vt ’\EWWWMM :
WWWMN B e m
-10 dBm
20
304
-40
=50 di
60 d
7048
CF 5.58 GHz 1001 pts 200.0 s/
Marker
Type | Ref | Trc | X-value | v-vale | Function | Function Result |
ML T 420.0 ps 1.32 dBm
D1 M1 1 1,392 ms 2.29 dB
D2 M1 1 1.428 ms 0.01 d8

( )¢ ) W e
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[IEEE802.11n (HT20)]
(5.2 GHz Band)
Channel: 40

Spectrum I u‘?
Ref Level 20,00 dBm & RBW 10 MHz
= Att 30 dE w» SWT 2 ms @ VBW 10 MHz
scL
(@ 17k Cirw
B2[1] 0.01 dB|
| 1.32400 ms|
© 101] 1.27 dBm|
Ll ey B T .
-10 dam
-20 dB
-30 dé
40 dB
-50 di
50
-70 dB
CF 5.2 GHz 1001 pts 200.0 ps/
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result J
ML 1| 400.0 ps 1.27 dém
D1 M1 1 1.288 ms 2.11d8
D2 M1 1| 1,324 ms 0.01 dg
- B - T T T —
( )i ]
Spectrum I 5
Ref Level 20,00 dBm & RBW 10 MHz
= Att 30 dE w» SWT 2 ms @ VBW 10 MHz
scL
(@ 17k Cirw
B2[1] 0.00 dB|
10d 1.43000 ms|
mi[1] o dBm|
TRV PN I TRLTE S TR T PRy O TR bl gl
AN i L Lol UL\ s ey W“Wd’"‘\-ﬂtﬂ?ﬂ
-10 dam
-20 dB
-30 dé
40 dB
-50 di
50
-70 dB
CF 5.28 GHz 1001 pts 200.0 ps/
Marker
Type | Ref | Trc | X-value |___Y-value [ Function Function Result |
ML 1| 490.0 ps | 0.92 dbm
D1 M1 1 1.392 ms 2.30 dB
p2 M1 1 1.43 ms -0.00 dB
r Y
( )i ] Tmnn
Spectrum o
Ref Level 20.00 dém & RBW 10 MHz
= Att 30de @ SWT 2ms @ VBW 10 MHz
soL
[@17% Cirw
D2[1] 0.03 dB)
wod 1 M1[1] 1.312;01::;‘51
|.54‘J| T e T O T 7 LIS KT e "}W\MM&’U |
-10 dBm
20
304
40
=
=50 di
50 di
048
CF 5.58 GHz 1001 pts 200.0 ps/
Marker
Type | Ref | Trc | X-value | v-vale | Function | Function Result |
ML T 368.0 ps 1.31 cBm
D1 M1 1 1.288 ms 1.99 de
p2 mi 1 1.324 ms 0.03 d8

( )i
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[IEEE802.11n (HT40)]
(5.2 GHz Band)
Channel: 38

Spectrum I o=
Ref Level 20,00 dBm & RBW 10 MHz
= Att 30 dE @ SWT 1ms @ VBW 10 MHz
scL
(@ 17k Cirw
b2[1] 0.23 dB|
16 672.000 ps
mi1[1] -2.42 dBm
sl ML oL btk o st b sl ' PR
g b ! el oo oty
-10 dam
-20 dB
-30 dé
40 dB
T I
50l
50
-70 di
CF 5.19 GHz 1001 pts 100.0 ps/
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result J
ML 1| 151.0 ps ~2.42 dbm
D1 M1 1 636.0 ps 2.94dB
D2 M1 1 672.0 ps 0.23 dB
L )i ] Tmnn
Spectrum I o=
Ref Level 20,00 dBm & RBW 10 MHz
= Att 30 dE @ SWT 1ms @ VBW 10 MHz
scL
(@ 17k Cirw
b2[1] 0.06 dB|
16 672.000 ps
mi[1] -3.33 dBm
Mqﬂ“,tg‘iu Al g0 Lo bbb bl B Ll B 236
A o s e oot o L ah
-10 dam
-20 dB
-30 dé
40 dB
ad
50l
50
-70 di
CF 5.27 GHz 1001 pts 100.0 ps/
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result J
ML 1| 216.0 ps ~3.33 dbm
D1 M1 1 636.0 ps 3,00 dB
D2 M1 1 672.0 ps 0.08 d&
L )i ] Tmnn
Spectrum =
Ref Level 20.00 dém & RBW 10 MHz
j= Att 30de @ SWT 1ms @ VBW 10 MHz
soL
(@ 17% Cirw
B2[1] 0.06 db]
i 672.000 ps|
mi[1] -2.69 dBm|
(| " 1 . al M, thds 1 o 3
el ot e el s o b e
-10 dBm
20
304
40
50 dl
50 di
048
CF 5.55 GHz 1001 pts 100.0 ps/
Marker
Type | Ref | Trc | X-value | v-vale | Function | Function Result |
ML T 273.0 ps ~2.69 dBm
D1 M1 1 637.0 ps -0.13 dB
D2 M1 1 672.0 ps. 0.06 dB8

( Il
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[IEEES02.11ac (HT80)]

(5.2 GHz Band)
Channel: 42

(5.3 GHz Band)
Channel: 58

(5.6 GHz Band)
Channel: 106

Spectrum I

(=)

= Att
SGL

Ref Level 20,00 dBm

® RBW 10 MHz
30 dB @ SWT 500 ps @ VBW 10 MHz

f@ 1Pk Clrw

10d

D2[1]

mi[1]

0.90 dB|
359.500 ps|
-7.03 dBm|
115.000 ps|

Aol
-10 d8m

N T

AR |

-20 dB

-30 dé

40 dB:

-50 df

(Wl

-60 df

-70 di

CF 5.21 GHz

1001 pts

50.0 ps/

Marker

Type | Ref | Trc |
ML T

X-value |

Y-value | Funetion |

Function Result

DL M1 1
D2 M1 1

115.0 ps
324.5 ps
350.5 ps

-7.03 dBm
3,10 dB
0.90 d&

( )

Spectrum I

e

(=)

SGL

Ref Level 20,00 dBm
= Att 30 dB e SWT 500 ps @ VBW 10 MHz

® RBW 10 MHz

f@ 1Pk Clrw

10d

D2[1]

mi[1]

0.17 dB|
359.000 ps|
-7.60 dBm|
106.500 ps|

i
-10 deh—

3
S

=

T

A e T BT | 2

-20 dB

-30 dé

-50 df

40 dB: L’UFW

-60 df

-70 di

CF 5.29 GHz

1001 pts

50.0 ps/

Marker

Type | Ref | Trc |
ML T

X-value |

Y-value | Funetion |

Function Result

DL M1 1
D2 M1 1

106.5 ps
324.5 ps
350.0 ps

-7.60 dBm
-0.08 dB
0.17 dé

L Jl

Spectrum

annn e

=

SGL

Ref Level 20.00 dém
= Att 30 dB & SWT 500 ys & VBW 10 MHz

w RBW 10 MHz

@ 1Pk Clrw

0d

D2[1]

0 di

vl

-10 dBm

PES

BT

m1[1]

0.62 dB|
359.000 ps)
-6.82 dBm|
96.000 5|

e

s AR

-20

30 di

-40

-50 di

W

-60 di

70 dB

CF 5.53 GHz

1001 pts

50.0 ps/

Marker

Type | Ref | Trc |
ML 1

X-value |

Y-value | Function |

Function Result |

D1 M1 1]
D2 M1 1

96.0 ps
324.0 ps
350.0 ps

-6.82 dBm
1.19 de
0.62 dB

( T
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(5.6 GHz Band)
Channel: 122

Ref Level 20,00 dBm & RBW 10 MHz
= Att 30 dB e SWT 500 ps @ VBW 10 MHz
SGL

f@ 1Pk Clrw

D2[1] 0.19 dB|
. 359.000 ps
mi1[1] -7.08 dBm)|
B . 111.000 ps|

L e G L e ey S

-10 dam

-20 dB

-30 dé

-40 dB ' ﬂ LHUW

-50 df

-60 df

-70 di

CF 5.61 GHz 1001 pts 50.0 ps/
Marker
Type | Ref | Trc | X-value |___Y-value [ Function
ML 1| 1110 ps ~7.08 dém
D1 M1 1 324.5 ps 3.08 dB
D2 M1 1 359.0 ps 0.19 d&

( ) ] ([T

Function Result

Channel: 138

Spectrum | =
Ref Level 20.00 dBm & RBW 10 MHz
|= Att 30 dB e SWT 500 ps @ VBW 10 MHz
sGL
@17k Cirw
ERN] 0.51 dB
359.000 ps
1o dem LETEY] -6.25 dBm|
0 104.500 ps
1 X 5
SR T AT ARG PR | o2nith
-10 dam
20
_a0d
- e
50
60 di
70dm
CF 5.69 GHz 1001 pts 50.0 ps/
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result J
ML 1 104.5 = ~6.35 dBm
D1 M1 1 324.0 ps 3.14 dB
pz2 M1 1 359.0 ps 0.51 dB

L )jd J [T

TUV SUD Japan Ltd.




Document Number: JPD-TR-22193-0

Japan

5 Antenna requirement

According to FCC section 15.203, an intentional radiator shall be designed to ensure that no
antenna other than that furnished by the responsible party shall be used with the device.

The antenna is a special antenna mounted inside of the EUT. Therefore, the EUT complies with the
antenna requirement of FCC section 15.203.
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6 Measurement uncertainty

Expanded uncertainties stated are calculated with a coverage Factor k=2.

Please note that these results are not taken into account when measurement uncertainty

considerations contained in ETSI TR 100 028 Parts 1 and 2 determining compliance or non-

compliance with test result.

Test item Measurement uncertainty
Conducted emission, AMN (9 kHz — 150 kHz) +3.7dB
Conducted emission, AMN (150 kHz — 30 MHz) +3.3dB
Radiated emission ( 9kHz — 30 MHz) +3.2dB
Radiated emission (30 MHz — 1000 MHz) +5.3dB
Radiated emission (1 GHz — 6 GHz) +4.8 dB
Radiated emission (6 GHz — 18 GHz) +4.5dB
Radiated emission (18 GHz — 40 GHz) +6.4dB
Radio Frequency +1.4*10°%
RF power, conducted +0.8 dB
Adjacent channel power +2.4dB
Temperature +0.6 °C
Humidity 1.2%
Voltage (DC) 0.4 %
Voltage (AC, <10kHz) 0.2 %
Judge Measured value and standard limit value

Standard limit value

+Uncertainty -Uncertainty
Even if it takes uncertainty into consideration,

Casel i
i
]
i
PASS ! Measured value a standard limit value is fulfilled.
I
|
I
]

Case2
Although measured value is in a standard limit value,
a limit value won't be fulfilled if uncertainty is taken into consideration.
i
Case3 !
L Although measured value exceeds a standard limit value,
a limit value will be fulfilled if uncertainty is taken into consideration.
FAIL
Cased

Even if it takes uncertainty into consideration,
a standard limit value isn't fulfilled.
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7 Laboratory Information

Testing was performed and the report was issued at:
TUV SUD Japan Ltd. Yonezawa Testing Center

Address: 5-4149-7 Hachimanpara, Yonezawa-shi, Yamagata, 992-1128 Japan
Phone: +81-238-28-2881

Accreditation and Registration
A2LA
Certificate #3686.03

VLAC
Accreditation No.: VLAC-013

BSMI
Laboratory Code: SL2-IN-E-6018, SL2-A1-E-6018

Innovation, Science and Economic Development Canada
ISED#: 4224A

VCCI Council
Registration number: A-0166
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Appendix A. Test Equipment
Antenna port conducted test
Equipment Company Model No. Serial No. Cal. Due Cal. Date
Spectrum analyzer Agilent Technologies E4440A US44302655 30-Sep-2023 05-Sep-2022
Attenuator Weinschel 56-10 J4993 31-Dec-2022 21-Dec-2021
Micro wave cable Junkosha Inc. MWX221/1m N/A(S400) 31-Mar-2023 02-Mar-2022
Low temperature and humidity chamber | Espec PLIKP 14007261 30-Sep-2023 02-Sep-2022
Radiated emission
Equipment Company Model No. Serial No. Cal. Due Cal. Date
EMI Receiver ROHDE&SCHWARZ ESCI 100765 30-Sep-2023 14-Sep-2022
Spectrum analyzer Agilent Technologies E4440A US40420937 30-Sep-2023 05-Sep-2022
Spectrum analyzer ROHDE&SCHWARZ FSV40 101731 31-Mar-2023 03-Mar-2022
Preamplifier SONOMA 310 372170 30-Sep-2023 28-Sep-2022
Loop antenna ROHDE&SCHWARZ HFH2-Z2 100515 30-Apr-2023 18-Apr-2022
Attenuator TOYO Connector NA-PJ-6 N/A(S507) 28-Feb-2023 03-Feb-2022
Biconical antenna Schwarzbeck VHBB9124/BBA9106 1333 31-Dec-2022 15-Dec-2021
Log periodic antenna Schwarzbeck VUSLP9111B 346 30-Sep-2023 15-Sep-2022
Attenuator TOYO Connector NA-PJ-6/6dB N/A(S541) 30-Sep-2023 28-Sep-2022
Attenuator TAMAGAWA.ELEC CFA-10/3dB N/A(S503) 31-Jul-2023 14-Jul-2022
Preamplifier TSJ MLA-100M18-B02-40 1929118 31-Dec-2022 22-Dec-2021
Attenuator AEROFLEX 26A-10 081217-08 31-Dec-2022 22-Dec-2021
Double ridged guide antenna ETS LINDGREN 3117 00052315 30-Jun-2023 22-Jun-2022
Attenuator HUBER+SUHNER 6803.17.B N/A(2340) 31-Dec-2022 23-Dec-2021
Double ridged guide antenna A.H.Systems Inc. SAS-574 469 31-Aug-2023 19-Aug-2022
Preamplifier TSJ MLA-1840-B03-35 1240332 31-Aug-2023 19-Aug-2022
Notch Filter Micro-Tronics BRM50716 006 31-Jul-2023 14-Jul-2022
SUCOFLEX104/9m MY30037/4 31-Dec-2022 22-Dec-2021
SUCOFLEX104/1m my24610/4 31-Dec-2022 22-Dec-2021
Microwave cable HUBER+SUHNER SUCOFLEX104/8m SN MY30033/4 31-Dec-2022 22-Dec-2021
SUCOFLEX104/1m MY32976/4 31-Dec-2022 22-Dec-2021
SUCOFLEX104/2m SN MY28404/4 31-Dec-2022 22-Dec-2021
SUCOFLEX104/7m 41625/6 31-Dec-2022 22-Dec-2021
PC DELL DIMENSION E521 75465BX N/A N/A
Software TOYO Corporation EP5/RE-AJ 0611193/v6.0.140 N/A N/A
Absorber RIKEN PFP30 N/A N/A N/A
3m Semi an-echoic Chamber TOKIN N/A N/A(9002-NSA) 31-May-2023 28-May-2022
3m Semi an-echoic Chamber TOKIN N/A N/A(9002-SVSWR) 31-May-2023 28-May-2022
Conducted emission at mains port
Equipment Company Model No. Serial No. Cal. Due Cal. Date
EMI Receiver ROHDE&SCHWARZ ESCI 100765 30-Sep-2023 14-Sep-2022
Attenuator HUBER+SUHNER 6810.01.A N/A (S411) 31-Dec-2022 22-Dec-2021
Line impedance stabilization network \'fvy;it:”uif“r'ca' TNW-407F2 12-17-110-2 30-Jun-2023 15-Jun-2022
Microwave cable HUBER+SUHNER SUCOFLEX104/5m MY33601/4 30-Sep-2023 28-Sep-2022
Microwave cable HUBER+SUHNER SUCOFLEX104/2m MY37268/4 30-Sep-2023 28-Sep-2022
Coaxial cable HUBER+SUHNER RG214/U/10m N/A (S194) 31-Dec-2022 22-Dec-2021
PC DELL DIMENSION 75465BX N/A N/A
Software TOYO Corporation EP5/CE-AJ 0611193/v5.4.11 N/A N/A

*: The calibrations of the above equipment are traceable to NIST or equivalent standards of the reference organizations.
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